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Notes for using this parts book 

1. This book was prepared based on information available in December 1993. 
2. Parts are subject to changes in design without prior notice. ,-----.. 
3. Parts supplied as complete assemblies are circled by a dotted line L ____ J • 
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Hinweise zur Verwendung dieser Teilelise 

.1. Dieses Buch basiert auf den Informationen vom Dezember 1993. 
2. Modellinderungen sind vorbehalten. 
3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer 

[::::J gestrichelten Linie umrandet. 
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Notes sur I' utilisation de ce manuel de 
pieces detachees 

1. Ce manuel a ete fait d'apres les renseignements valables au mois 
de Decembre 1993. 

2. Les pieces peuvent etre sujettes a des modifications sans preavis. 
3. Les pieces fournies en tant qu'assemblages complets sont encadrees 

~---- .. avec un trait pointille L ____ J. 
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Notas para usar este Manual de Piezas 

1. Este libro ha sido compilado basandose en los datos de que se 
disponia en diciembre 1993. 

2. Las piezas quedan sujetas a cambios de diseiio .sin aviso previo. 

3. Las piezas suministradas como conjuntos completos se enmarcan ,.----., 
con una linea punteada L ____ J • 
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A. ~1*RIJ1~ I Machine body I Maschinengehause I 
Corps de la·machine I Cuerpo de Ia maquina 

REF.NO. CODE Q'TY 1:::~.)(1' 

2 S32514001 1 "'-':J r1JJ{-s 

3 523418001 6 ~ .)( ;t. :l4X5 

4 532515001 1 "'-':J r1JJ{-L 

5 061400816 4 oft? :::J4X8 

6 532516001 1 7'-h.1JJ{-f 

7 060501016 3 J{ 1' ~ t:MSX10 

10 117936009 4 Jl17i!~ 
11 117934009 1 ;(17-t!~ 
12 140392009 2 *1' JL-7 ~ 

14 S32655001 1 7'-h.1JH-L 

15 060501016 3 r< 1' ~ f:MSX10 

20 159150009 1 1J7:J1;(17i!~ 
21 S11816000 1 17 ~7'NK-2N 
22 062400816 1 7-"'-:::J4X8 

-. 

NAME OF PARTS 

BED COVERS 
SCREW,M4XS 
BED COVER L 
SCREW, FLATM4X8 
ARM COVER F 
SCREW, BIND M5X10 
OIL CAP 
OIL CAP 
OIL CAP 
ARM COVER L 
SCREW, BINDM5X10 
OIL CAP 
CLAMPNK-2N 
SCREW, PAN M4X8 

B . -"' Jl! r iJ I~ -lllffl\ I Belt cover mechanism I Gurtabdeckung I 
Couvre-courroie I Cubierta de correa 

REF.NO. CODE Q'TY 1:::~;(1' NAME OF PARTS 

1 S32441001 1 "'-J"f-1)/t-"'--.A BELT COVER BASE 
2 062400816 3 7-"'-:::J4X8 SCREW, PAN M.4X8 
3 S32442009 1 "'-J" t- '}J/t-A BELT COVER A 
4 002400514 4 + 7-"'-:::J4XS SCREW, PAN M4X5 
5 S32443009 1 "'-J"I-'h/t-B BELT COVER B 
6 002400514 4 + "T"'-:::J4XS SCREW, PAN M4X5 
8 S32446009 1 71' ~7-1 STOP MARK 

-2-

RM 

118-420-050 

RM 

151-423-051 



C. J:.td!OO~ I Upper shaft mechanism I Obere Welle I 
Mecanisme de l'arbre superieur I Mecanisme del eje superior 

16--® 

12-1 
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C. J:*IIIVJ~ I Upper shaft mechanism I Obere Welle I 
Mecanisme de l'arbre superieur I Mecanismo del eje superior 

REF.NO. CODE o·rv t:~Jf1' NAME OF PARTS 

1 S32517001 1 ??-:/~ UPPER SHAFT 
2 140726000 1 ? ? -:/ ~ Jf :Sr J&, M UPPERSHAFTBUSH(M) 
3 S32518001 1 1<7 ~"t- BALLANCER 
4 012060636 2 77-t:76X6 SET SCREW, SOCKET (FT) M6X6 
5 S32519001 1 ? ? -:;~ )f ~ )&,f UPPER SHAFT BUSH F 
6 012060636 1 777-t: 76X6 SET SCREW, SOCKET (FT) M6X6 
7 S32520001 1 r:.-t:;..;,A THREAD TAKE-UP CAM 
8 S32521001 1 ~7~ ~-~11* WASHER, THRUST 
9 S32522001 1 11A~Jf*-:/ SCREW 
10 S23651001 3 717 t: 76X6* '.1 Jf SET SCREW I SOCKET (FT) M6X6 
11 S32532001 1 ~7~~c·,:~ t:~~ CRANK ROD ASSY 
11-1 S32523001 1 go· ~7;..~ 90oCRANK 
11-2 145466001 1 1\ 1) *? ~ 7;.. ~ c •,:~ f: NEEDLE BAR CRANK ROD 
11-3 147777000 1 =- f: J&,"'J1 I) ;.. "J NEEDLE BEARING 
11-4 145465001 1 ~ Jf * ~3.57L SCREW, M3.57L 
12 S32507001 1 -:/1'~7'.1 l;/ 1' t:~ ~ JUMP SOLENOID ASSY 
12-1 S32501001 1 J'./ L; ./ 1' f: 5I' 1' JUMP SOLENOID BASE 
12-2 S32502000 1 -:; "" ;.. .,. '.1 L; ./ 1' f: JUMP SOLENOID 
12-3 081003870 1 0 1) ;.. "JS-3 0 RING,S-3 
12-4 048025346 1 t- Jf ?E2.5 RETAINING RING, E2.5 
12-5 S32503001 1 J'.lv./1' t:?'T JUMP SOLENOID BRACKET 
12-6 S33646001 2 7-"':::J26X8 SCREW, PAN M26X8 
12-7 S32504001 1 11A1'~ CAM PLATE 
12-8 S25773001 2 $';..*~4 SHOULDER SCREW, M4 
12-9 S32505001 1 1JA1'~1<* SPRING, PLATE 
12-10 062400816 2 7-"':::J4X8 SCREW, PAN M4X8 
12-11 062400816 2 7-"':::J4X8 SCREW, PAN M4X8 
12-12 S34200001 1 '.lv./1't:~·,:~~3;.. SOLENOID CUSHION 
13 062401016 2 7-"':::J4X10 SCREW. PAN M4X 10 
14 S32525001 1 J\l);f.r'J-:/3?/fi!'.i' t- NEEDLE BAR VERTICAL SET 
14-1 S32526001 1 -:/1'~7~1'$'/t JUMP CLAMP 
14-2 062351016 1 7-"':J3.5X10 SCREW, PAN M3.5X 1 0 
14-3 S32527001 1 -:J.lp ~"j~ 1' JUMP BRACKET 
14-4 S32530001 1 -:;.~p;.."jJ<* SPRING 
14-5 S32531001 1 .:r 1- 1\ 1) * ? )f ~ J&, BASE NEEDLE BAR BUSH 
15 S32533001 1 .:r 1- 1\ 1) ;f. ? BASE NEEDLE BAR 
16 S33673000 1 .:r t- 1\ 1) ;f.? 7 z )&, 1- BASE NEEDLE BAR FELT 
17 012060636 1 77-t:76X6 SET SCREW I SOCKET (FT) M6X6 
30 S32435001 1 -:/~?'1"117- BEARING COLLAR 
31 S23651001 2 77-t:76X6*'./ :J. SET SCREW, SOCKET (FT) M6X6 
32 158115001 1 ~ V-:/ ~? 'T6204ZZNR BALL BEARING, 6204ZZNR 

-4-
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D. it~I~IJJM1~ I Needle bar and driving clutch mechanism I 
Nadelstange und antriebskupplung 7 Barre a aiguille et n:u~canisme d'embrayage 
d'entrainementl Barra de aguja y mecanisme de embrague de mando 

E . l'$ml1~ I Lower shaft mechanism I Untere Welle I 
Mecanisme de I' arbre inferieur I Mecanismo del eje inferior 

r------~ 

~~~-----1-1 I 
1 I ~ 1-2 I 
----1 \.J e 

I I l ______ ) 
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D. at.lmtiiiJfj I Needle bar and driving clutch mechanism I 
Nadelstange und antriebskupplung 7 Barre a aiguille et mecanisme d'embrayage 
d'entrainement I Barra de aguja y mecanisme cfe embrague de mando 

REF.NO. CODE Q'TY t:;...;f"( NAME OF PARTS 

1 S32574001 1 7-;...t:;...~~r; t:?vJ(- THREAD TAKE-UP COUPLED DRIVING LEVER 
3 018501036 1 7'7-;f.Jj, t- SX10 BOLT, SOCKET M5X10 
4 107550002 1 ::J IJ ROLLER 
5 532575001 1 7-;...t:::;...::~ct:';... PIN 
6 S32576001 1 j-;...t:;...~~r;.;- THREAD TAKE-UP BEARING 
7 018501236 2 7'7-;J{Jj, t- SX12 BOLT, SOCKET M5X12 
8 S32577001 1 7-;...t:;...~t:r)vJ(-'7~ THREAD TAKE-UP DRIVING LEVER ASSY 
9 S32580001 1 ::JIJ ~? ROLLER SHAFT 
10 S32674001 1 ::JC8 ROLLERS 
11 021500103 1 :r·-:~t-1::,~s NUT, 1 M5 
12 113431002 1 +f1i* WASHER 

I 

-,. 

RIV 
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E . l'.mnlil I Lower shaft mechanism I Untere Welle I 
Mecanisme de l'arbre inferieur I Mecanisme del eje inferior 

REF.NO. CODE Q'TY t:;...;f"( NAME OF PARTS 

1 S32544001 1 ~~Jj,~1'U? ~ BEVEL GEAR U ASSY 
1-1 S23651001 2 7-J- 1:: 7 6X6* '.1 Jf SET SCREW, SOCKET (FT) M6X6 
1-2 S23651001 2 77"1::76X6;j;'.l Jf SET SCREW, SOCKET (FT) M6X6 
2 S32547001 1 ~~Jj,~1'D? ~ BEVEL GEAR D ASSY 
2-1 S23651001 2 7-J-1::76X6;j;'.J Jf SET SCREW, SOCKET (FT) M6X6 
2-2 S23651001 2 7-J-1:: 76X6;j; '.1 Jf SET SCREW, SOCKET (FT) M6X6 
3 S32538001 1 .,7-~'7 VERTICAL SHAFT 
4 142708000 1 _, 7 ~ ~ Jf _, Jj,U VERTICAL SHAFT BUSH U 
5 012060636 1 7-J-1::76X6 SET SCREW I SOCKET (FT) M6X6 
6 142709000 1 _,7'~~ Jf _, JIID VERTICAL SHAFT BUSH D 
7 012060636 1 7-J- 1:: 76X6 SET SCREW, SOCKET (FT) M6X6 
8 S32539001 1 ::,., ~~ LOWER SHAFT 
9 S32540000 1 ::,_, ~'7 Jf _,JilL LOWER SHAFT BUSH L 
10 012060636 1 7-J- 1:: 76X6 SET SCREW, SOCKET (FT) M6X6 
11 104520000 1 ::,_, ~'7 Jf _, JIIR LOWER SHAFT BUSH R 
12 012060636 1 7-J- 1:: 76X6 SET SCREW, SOCKET (FT) M6X6 
13 S32550001 1 ~·:J t-:137-~ ~ SET COLLAR ASSY 
13-1 S23651001 2 7-J-1:: 76X6* '.1 Jf SET SCREW, SOCKET (FT) M6X6 
14 S35595101 1 :b'?L ROTARY HOOK L 
15 S32542001 1 ;J(t:';...L BOBBIN L 
16 S35584001 1 ;J(l:!;...?'"-A~~ BOBBIN CASEASSY 
16-1 S35583001 1 ~?7;...;J(r;::,J~* BOBBIN TENSION SPRING 
16-2 181936001 1 ;J( t:;... ?'"- A 7- 9 ? ::,I~* TENSION SPRING 
16-3 181937001 1 7-::~r)::,J~*7-::~?~·:J*~ ADJUST SCREW 
16-4 181938001 1 7-a?::,'~* t-Jf*~ SETSCREW 
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F. U~~i~ I Needle bar mechan ism I Nadelstangenvorrichtung I 
Mecanisme de Ia barre a aiguille I Mecanisme de Ia barra de aguja 
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F. it•IVJ~ I Needle bar mechanism I Nadelstangenvorrichtung I 
Mecanisme de Ia barre a aiguiUe I Mecanisme de Ia barra de aguja 

REF.NO. CODE Q·rv t:/)f1' NAME OF PARTS 

1 S32581101 1 1\ 1) ;f. , -7 - ~ NEEDLE BAR CASE 
2 018061622 4 J' 7' ;f. J&. 1- 6X 16 BOLT, SOCKET M6X16 
3 025060232 4 t:?""1i*7.:Z.r)6 WASHER, PLAIN M 6 
4 028060243 4 '~*""11*2-6 WASHER, SPRING 2-6 
5 S32582001 1 /\l);f.r)-7-~ t:~1'R NEEDLE BAR CASE BRACKET R 
6 S32583001 1/\IJ;Jfr)Jr-~t:~1'l NEEDLE BAR CASE BRACKET L 
7 S32652001 2 -(7:!Jf)f I::"/ POSITIONING PIN 
8 S32653001 2 -(7:!Jf)f7'-:J"' POSITIONING NUT 
9 113431002 2 ""11 * WASHER 
10 S32584001 9 1\ 1) ;f.') NEEDLE BAR 
11 S32585001 9 /\IJ;f.?;t-~3?/~* SPRING 
12 118735002 9 ""11* WASHER 
13 S32586001 3 'J •;~ ~3 /::fA CUSHION RUBBER 
14 S32587001 9. ~3?~7;...~ f-';1/t- TOP DEAD CENTRE STOPPER 
15 018301036 9 77-;f.JLo 1- 3X10 BOLT, SOCKET M3X10 
16 S32588001 9 1\ 1) ;f.?~~ NEEDLE BAR CLAMP 
17 062350816 9 7'"'::J3SX8 SCREW, PAN M3.5X8 
18 S33149000 1 7.XJ&. 1-Jt•;~~;... FELT PACKING 
21 S32654001 1 7 .X Jj, "' * i.t J: FELT HOLDER 
22 062400816 2 7'"'::J4X8 SCREW, PAN M4X8 
23 025040136 2 t:?""n*:,s?4 WASHER, PLAINS 4 
24 S33149000 1 7 J:Jj, t-Jt•;l ~;... FELT PACKING 
25 S32589001 9 J\l);f.')-( t-7;...7'-( NEEDLE BAR THREAD GUIDE 
26 215953001 9 1- ;1. * ~3.5X4'J ;f.~ SET SCREW I (CP) M3.5X4 
27 S32590001 1 ').X"j"}J/~- UPPER COVER 
28 008400806 2 + I-7A::J4X8 SCREW, TRUSS M4X8 
29 S32591001 1 7'1J-( 1- ~ 7 INNER THREAD GUIDE 
30 008400806 2 + I-?A::J4X8 SCREW, TRUSS M4X8 
31 S32592001 1 1J "i"bl~- LOWER COVER 
32 008400806 2 + I-?A::J4X8 SCREW, TRUSS M4X8 
33 S32593001 1 ~~-( t-~7- LOWER THREAD GUIDE 
34 S32378001 9 AXi.t? DISK 
35 S32379001 9 AXI~* SPRING 
36 S34032001 9-( 1-*~EI')~;...*~ SHOULDER SCREW 
37 008400806 2 + I-~A::J4X8 SCREW, TRUSS M4X8 
38 S32595001 1 1\ IJ ;f.') "}j-( f: V- Jj, NEEDLE BAR GUIDE RAIL 
39 062400816 5 7'"'::J4X8 SCREW, PAN M4X8 
40 S32596001 1 ?'-A :1? t.--JL- RAIL FOR CASE 
41 062401216 4 7'"'::JM4X12 SCREW, PAN M4X12 
42 S32597001 1 '~*?IJ" SPRING BRACKET 
43 014400636 1 77-'J ;f.~ 4X6 SET SCREW, SOCKET (CP) M4X6 
44 S32598001 1 1):7111' t: LINEAR GUIDE 
45 018301036 4 7'7-;f.J&, 1- 3X10 BOLT, SOCKET M3X1 0 
46 047501242 2 A~l)o;,ljt:"o;,AWS PIN, SPRING ROLLAW5 
47 S32599001 1 RSR"'-A RSRBASE 
48 018061236 3 77-;f.J&, I-6X12 BOLT, SOCKETM6X12 
49 062300416 8 7'"'::JM3X4 SCREW, PAN M3X4 
50 S32600001 1 7;...1:!;...~? THREAD TAKE-UP SHAFT 
51 S32631001 1 7;..-t:;...~'J"j•;i~.:Z. THREAD TAKE·UP SAHFT BUSH 
52 S32651001 9 7-;.,t:;....t,.J~-'J ~ THREAD TAKE-UP LEVERASSY 
52·1 S32632000 9 7;.,1:!;..-;f.A THREAD TAKE-UP BOSS 
52·2 524303001 18 7'"'* ~3X6.5 SCREW I PAN M3X6.5 
53 014400636 4 77''J;Jf~4X6 SET SCREW, SOCKET (CP) M4X6 
54 S32634001 1 7;..-t:;....;f.~~., THREAD TAKE-UP HOLDING SHAFT 
55 S32635001 1 7';.,1:!;....$~"j·;~:,.:z. THREAD TAKE-UP HOLDING BUSH 
56 S32637000 9 7;.,1:!;...$~ THREAD TAKE·UP HOLDING 
57 S32638001 9 ~·;~ 'J '~* SPRING 
58 070699800 1 ~ V ~ 'J ') IJ"699ZZ BALL BEARING, RADIAL 699ZZ 
59 S32639001 1 ~'J?IJ"3?1J?- BEARING COLLAR 

-8-
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F. ~t~rll~ I Needle bar mechanism I Nadelstangenvorrichtung I 
Mecanisme de Ia barre a aiguitle I Mecanismo de Ia barra de aguja 
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F. ittfiiJ~ I Needle bar mechanism I Nadelstangenvorrichtung I 
Mecanisme de Ia barre a aiguille I Mecanismo de Ia barra de aguja 

REF.NO. CODE Q'TY t::~;«-1' NAME OF PARTS 

60 S32640001 1 -17-:tf;(-f~ POSITIONING PLATE 
61 018501036 2 7'7";f.Ja, t- 5X10 BOLT, SOCKET M5X10 
62 018501236 1 7'7";f.Ja, t- SX12 BOLT, SOCKET M5X12 
63 025050236 1 t::?-tf1i*7-.:z.?-s WASHER, PLAIN M 5 
64 028050246 1 '~*""11*2·5 WASHER, SPRING 2-5 
65 S15629011 9 S, ~ ~ 1\ I) DBXKS#11 NEEDLE DBXK5#11 
66 S35632001 1 t::?-tf1i*B WASHER, PLAIN 8 

I 

-10-
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G. it•tJJm~1'1=fl11~ I Needle bar flip-up mechanism I Nadelstangehochstellung I 
Mecanisme de sautee de Ia barre a aiguille I Mecanisme dellanzador de barra de aguja 

"t ?"BifiBJIJ/FOR SUB HEAD 
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G . itf*ij]~fl1'1=fl~ I Needle bar flip-up mechanism I Nadelstangehochstellung I 
Mecanisme de sautee de Ia barre a aiguille I Mecanismo dellanzador de barra de aguja 

REF.NO. CODE Q'TY t:/;l-( NAME OF PARTS 
I I 

< ;t-( ;.,gg /MAIN HEAD> 
1 S32643001 1 7- J: :...- :; ;f. ":J ~ .7. CHANGE BOX 
2 S32644001 1 .:r:r.;.,:Jn7- CHANGE BOX COLLAR 
3 014400636 2 7":t ~;f.~ 4X6 SET SCREW, SOCKET (CP) M4X6 
4 S32645001 1 n~"./-'£'7"' CAMSHAFT 
5 S17390001 1 .:r:x:;.,:;nk CHANGE CAM 
6 012500536 2 7:tt:?sxs SET SCREW, SOCKET (FT) M5X5 
7 018062036 2 J7 :t ;f. ;r, t- 6X20 BOLT, SOCKET M6X20 
8 028060243 2 J{*ff11*2-6 WASHER, SPRING 2-6 
9 025060232 2 t:7ff:ff.t.-7.:L')6 WASHER, PLAIN M 6 
10 Z25701001 1 BH200575042-B04 BH-200575042-804 
11 0184012~6 4 J7 :t ;f. ;r, 1- 4X 12 BOLT, SOCKET M4X12 
12 028040246 4 J(*ff:ff*2-4 WASHER, SPRING 2-4 
13 026040236 4 t:7ff:ff*~11~4 WASHER, PLAIN 4 
14 S17399101 1 ~'\"k:¥-'f'-A CAM GEAR A 
15 014400636 2 J7:t~ ;f.~ 4X6 SET SCREW, SOCKET (CP) M4X6 
16 S17401001 1 ~-'f'k:¥'\"-9 CAM GEARS 
18 S32647001 1 7-J:/;J'::::JC"(-.7. CHANGE ROLLER BASE 
19 S32648001 9 nk::::JCi!'.:J t- CAM ROLLER SET 
20 021500103 9 -T';J t- 1 ~.:1.5 NUT, 1 MS 
21 004401003 2 + ofJ' 7 * Y 4X 10 SCREW, FLAT M4X 10 
22 S32684001 1 1\ 1) 1' 7-1' ~ ZERO BIGHT NEEDLE LOCATION PLATE 
23 062400816 2 :t"'::::J4XB SCREW, PAN M4X8 
24 028040246 2 J(*ffjj .t.-2-4 WASHER, SPRING 2-4 
25 026040236 2 t: 7-+f:ff* ~ :ff~4 WASHER, PLAIN 4 
44 S32689001 1 ~ J(;.., .. 1) ';J 'T"'- .7. CIRCUIT BOARD BASE 
45 062400816 4 7"'::::J4XB SCREW, PAN M4X8 
46 S33122001 2 i! /ofJ'~J(/~ ~ SENSOR CIRCUIT BOARD ASSY 
47 OA4300605 4 + :t "'-+f ~ ~ 3X6DA SCREW, PAN (WASHER) M3X6DA 
51 014400636 2 7"7 ~;f.~ 4X6 SET SCREW, SOCKET (CP) M4X6 
<if :11UiBB /SUB HEAD> 
49 S32437001 1 X.-7. :17'T';J t-B BASE BRACKET B 
so 018061236 2 7'-T;t.Jr, t-6X12 BOLT, SOCKET M6X12 

118-420-122 
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H . t'I ..t -700~ I Presser foot lifter mechanism I StoffdrOckerbetatigung I 
Mecanisme de leveur du pinceur I Mecanisme dellevantador de mensula de trabajo 
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H . tiP I J:. 711-fj I Presser foot lifter mechanism I Stoffdruckerbetatigung I 
Mecanisme de leveur du pinceur I Mecanisme dellevantador de mensula de trabajo 

REF.NO. CODE Q'TY t:/JC1' NAME OF PARTS RM 

1 S32662001 1 :t-ttz., I"? vi~-.,~ PRESSER DRIVING LEVER ASSY 
1·1 S32671001 1 :::J[J ~., ROLLER SHAFT 
1·2 014400636 1 777'? ,Y. ~ 4X6 SET SCREW, SOCKET (CP) M4X6 
2 150491101 1 l,..r/(- :;., LEVER SHAFT 
3 012500536 1 777' t: 7 sxs SET SCREW, SOCKET (FT) M5X5 
4 S32663001 1 ;f if Z iJ' I" ? IJ / ? PRESSER DIFFERENTIAL LINK 
5 S32666001 1 :t-ttz? I"?L.rJ(-~., PRESSER DRIVING LEVER SHAFT 
6 012060636 1 77 7' t: 7 6X6 SETSCREW, SOCKET (FT) M6X6 
7 111865001 1 :t 1' Jj, ;l ., 7 -t! :, OIL CAP 
8 S32674001 1 :::JC8 ROLLERS 
9 S32667001 1 :t-ltZ:i? PRESSER SHAFT 
10 S32668001 1 :t-It Z :i? ;l11 JL-U PRESSER SHAFT BUSH U 
11 S32669001 1 :t-It z ~., )C 11 JL-0 PRESSER SHAFT BUSH D 
12 S32665001 1 :tiJ'Z:i?~~ PRESSER SHAFT CLAMP 
13 062401016 1 7'~:::J4X10 SCREW, PAN M4X10 
14 S32675001 1 :tiJ'Z111't:J~* CONTRAST SPRING 
15 081006070 1 o•J :..-'1P6 ORING,P6 
16 S32664001 1 :t-ltZiJ'I"?111' PRESSER DIFFERENTIAL BASE 
17 S32672001 1 :t-ltZ 77 !lA PRESSER FOOT A 
18 026040236 1 t:7if11-*~:1t~4 WASHER, PLAIN 4 
19 062401016 1 7'~:::J4X10 SCREW, PAN M4X 10 
20 S32676000 1 :t iJ' z., ·.:~ !I ::r:..- PRESSER CUSHION 
21 S32673001 1 :tiJ'Z77/7'1'1'11 PRESSER GUIDE PLATE 
22 060501016 3 J("( / I"M5X10 SCREW, BINDM5X10 
23 S32678001 1 :tiJ'Z$'1't:L.rJ(- PRESSER CONTRAST LEVER 
24 S326noo1 1 :$r 1' t:: l,..r/(-~? CONTRAST LEVER SHAFT 
25 028060243 1 /(* i/11 * 2-6 WASHER, SPRING 2-6 
26 021060106 1 7''.:1 .. , !1~6 NUT, 1 M6 
27 S32680001 1 111' t::SOLL.r/(-? ~ CONTRAST SOLENOID LEVER ASSY 
28 018501436 1 777-.;J(JL- t- 5X14 BOLT, SOCKET M5X 14 
29 S32683000 1 :tiJ'Z:Sr1't:~v.l1'1" PRESSER CONTRAST SOLENOID 
30 S32682001 1 :t-It Z SOL t- IJ ',:/I]" 1' :$r PRESSER SOLENOID SET PLATE 
31 060501016 2 J("( :_, I"MSX10 SCREW, BIND M5X10 
32 028050246 2 J(-*i/11-*2-5 WASHER, SPRING 2-5 
33 025050236 2 t::?i/11-*7-~?-s WASHER, PLAIN M 5 
36 S33630009 1 ~ v.l1' 1"111(- SOLENOID COVER 
37 008400604 3 + t-?~:::J4X6 SCREW, TRUSS M4X6 
38 S33631001 1 :t-ltz 1JJ(- PRESSER COVER 
39 008400604 2 + t-?~:::J4X6 SCREW, TRUSS M4X6 
40 S15259001 1 :I-t: 'i'.:l !1~7~? CORD BUSH 

151-423-204 
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J 1. ~>dlf.IJ»tiJ'fJ I Lubrication I Schmierung I 
Lubrification I Lubricaci6n 
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FOR SUB HEAD 
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J 1. ~)lb~jfiiJ'fj I Lubrication I Schmierung I 
Lubrification I Lubricaci6n 

REF.NO. CODE Q'TY 1::..-Jt~ 

1 152948001 2 * ~ JJ,* ':1 1-, t: 
2 S32555001 1 ~~?~iJ''tJ'.J:A 
3 060501016 2 ~~~:,.. t:M5X10 

4 152969001 1 :::J- t:'tJ''tJ'.:t1l-* 

5 062300416 1 7""':::JM3X4 

6 S32552000 1 'J ~ 1: ~ 6X6(L.,. 750) 

7 S32553000 1 t:::JI,.r~-7 
8 S32554000 1 ~ J7 ~ ~? ~ 7 .J: )if 1-
9 532556001 1 ~~?~"'t'tJ'.J:B 
10 060501016 2 1~1:,.. f:M5X10 

11 117150001 2 :::J- t:'tJ'-tt.J: 1J '* 
12 062300416 2 7""':::JM3X4 

13 S32557000 1 'J ~ 1: ~4X4(L a 330) 

14 S32558000 1 t::JJ,7-~-7(L=85) 
15 S32559000 1 ~ ~? ~ 7 .J: JJ, 1- A 

17 S32561001 1 ~~?~-tt-tt.:tC'J ~ 
18 S32564000 1 1: 7 'J ~ 1: ~ (L = 500) 

19 S32565000 1 t::Jif7-~-7(L=300) 
20 152969001 1 :::J- t:-tt-tt .J: 1J * 

21 062300816 2 7""':::JM3X8 

22 S32566000 1 ~ ~? ~ 7 .J: JJ, 1- 0 

23 S32567001 1 7 .J: JJ, 1- =t 'tJ' .J: 
24 062300816 1 7""':::JM3X8 
25 S32557000 2 'J ~ 1: ~4X4(L a 330) 

26 S32570000 1 'J ~ 1: ~4X4(L a 120) 

27 S32571000 1 ~~?~7.J:JJ, 1-B 

29 S32573001 1 =t~ JJ,;1l/~-A 
30 S32603000 1 ;t ~ JJ, 7 .J: JJ, t- L 

31 S32604000 1 t::-JJ,7-~-7(L•400) 
32 S32605000 1 'J ~ 1: ~4X4(L a 520) 

33 S32606001 1 ~1'111<-
34 S32554000 1 ~7~~?~ 7 .J:JJ, ... 

35 S32609000 1 t:':-JJ,7'~-:f(Lcz55) 
36 S32610000 1 'J ~ t: ~6X6(La 130) 

37 117150001 1 :::J- t:-tt'tJ'.J:1l* 

38 062300416 1 7""':::JM3X4 

39 062400816 2 7~:::J4X8 
40 S32607001 1 =to( JJ,Jt:, 

41 S32608000 1 ':1~7" 
43 107155001 1 7 .J:JJ, .. 

44 S34012000 1 'J ~ 1: ~ 4X4(L • 240) 

45 060501016 1 J<o(;.. t:M5X10 

46 117150001 1 :::J- t:-tt"f.J:1l* 

47 062300816 1 7~:::JM3X8 
60 152883000 1 7 %)if I-8X15.5 

<"'t7DIS/SUB HEAD> 
75 534325001 1 =t~ JJ,1lJ<-a 

-16-

NAME OF PARTS RM 

OIL WINDOW 
OIL SUPPORT A 
SCREW, BIND M5X10 
CORD SUPPORT 
SCREW, PAN M3X4 
WICK 6X6 (L = 750) 
OIL TUBE 
GEAR OIL FELT 
OIL SUPPORT B 
SCREW, BIND M5X10 
CORD SUPPORT 
SCREW, PAN M3X4 
WICK 4X4 (L = 330) 
OIL TUBE(L = 85) 
OIL FELT A 
OIL SUPPORT C ASSY 
WICK (L = 500) 
OIL TUBE (L=300) 
CORD SUPPORT 
SCREW, PAN M3X8 
OILFELTD 
FELT BUSH 
SCREW, PAN M3X8 
WICK 4X4 (L = 330) 
WICK 4X4 (L = 120) 
OIL FELTB 
OIL COVER A 
FELTL 
OIL TUBE (L=400) 
WICK 4X4 (L = 520) 
GEAR COVER 
GEAR OIL FELT 
OIL TUBE (L =55) 
WICK 6X6 (L = 130) 
CORD SUPPORT 
SCREW, PAN M3X4 
SCREW, PAN M4X8 
OIL PAN 
JOINT 
FELT 
WICK 4X4 (L = 240) 
SCREW, BIND M5X1 0 
CORD SUPPORT 
SCREW, PAN M3X8 
FELT8X15.5 

OILCOVERB 

118-42Q-350 



J2. ~)EbJ\))IIIJ'fj I Lubrication I Schmierung I 
Lubrification l Lubricaci6n 

K. J:.*ii ~ IVI'fl I Upper threading mechanism I Obererfadens I 
151-423-350 

Mecanisme de l'enfila e superieur I Mecanisme del enhebrado superior 
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J2. aa>dlil.l;flll~ I Lubrication I Schmierung I 
Lubrification I Lubricaci6n 

REF.NO. CODE Q'TY t::..-;(1' 

1 S10478000 3 c ';/ F :t ~? ~ 7 :t JL- t-
2 S32439001 3 "7 F?:l"J~~?~-tt-tt:t 
3 062400816 3 -j-'(::J4X8 
4 112738000 3 ? ~ t: -t(L=400) 
6 S32438000 3 "7 F ? :t ~ ? ~ 7 .:r. JL- t-
9 S32601000 3 t:=J"7~-7 
11 114486002 3 ;J<IJ ~1'7-~ 1" 
12 154467001 3 /\1' ~:t"'r';l7 
13 133172003 3 1'71?-tt~~-( 
14 008400604 3 + I-?~::J4X6 

NAME OF PARTS 

FELT 
DRIVING SHAFT OIL SUPPORT 
SCREW, PAN M4X8 
WICK (L = 400) 
FELT 
OIL TUBE 
OILER 
DUST OILER 
OIL BRACKET 
SCREW, TRUSS M4X6 

K J:.*•*ii ~ IIJ~ I Upper threading mechanism I Obererfadens I 
Me d I' fl e . I M d I h b d can1sme e en 1 age sup neur ecan1smo e en e ra o supenor 

REF.NO. CODE Q'TY t:.:.-;(1' NAME OF PARTS 

1 S32508009 1 1' t-~7'~1'L COTTON STAND L 
2 S32509009 1 1' ~-~7'~1'5 COTTON STANDS 
3 060501016 4 1<1' .:.- FMSX10 SCREW, BIND M5X10 
4 150179002 9 A7-J":l?B SPOOL SHAFT B 
5 028050246 9 1<*-t!:fJ*2-5 WASHER, SPRING 2-5 
6 021500103 9-J-';/f-1~~5 NUT, 1 M5 
7 515269000 9 A 7-J"V':I t-A SPOOL MAT A 
8 532510001 1 1' .. 1'.:.-71' ~:l*? THREAD GUIDE BAR 
9 028060243 1 l<*-t!:fJ*2·6 WASHER, SPRING 2-6 
10 025060236 1 t:?-tf:fJ*i'-~?6 WASHER, PLAIN M 6 
11 S15273001 1 1' t-7'.:.--J-1':l31':..- .. THREAD GUIDE JOINT 
12 060501016 1 1<1';... FMSX10 SCREW, BIND M5X1 0 
13 028050246 1 l<*-t!:fJ*2-5 WASHER, SPRING 2-5 
14 515286101 1 1' t-7:..-71'A THREAD GUIDE A 
15 515287101 1 1' t- 7 :..-7 1' B THREAD GUIDE B 
16 062400816 2 -j-'(::J4X8 SCREW, PAN M4X8 
1.7 S34450001 1 7:..--J-1'~:l1'~ GUIDE PLATE 
18 062300616 1 7"::JM3X6 SCREW, PAN M3X6 

-18-
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L. *f;JJ 1J 00~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I 
Mecanisme de coupe-fill Mecanisme de Ia cortadura de hires 
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L. -*tJJ IJ 1!1fj /Thread trimmer mechanism I Fadenabschneidevorrichtung I 
Mecanisme-de coupe-fill Mecanismo de Ia cortadura de hiros 

REF.NO. CODE Q'TY t:/)l"( NAME OF PARTS RM 

1 S32451001 1 "( J- ~ IJ tJ J... THREAD TRIMMER CAM 
2 S23651001 3 1'7 t: 76X6;t- '.J ,t SET SCREW, SOCKET (FT) M6X6 
3 S32452001 1 '.) V ./ "( j: J- IJ 'J T 1' ~ SOLENOID SET PLATE 
4 060501016 2 1'\ 1';... t:MSX10 SCREW, BIND M5X10 
5 S32453000 1 1' J- ~ IJ '.) V ./ 1' j: THREAD TRIMMER SOLENOID 
6 021400102 2 7'') t-1 ~.:1.4 NUT, 1 M4 
7 028040246 2 1<-*'tf:fi-*2-4 WASHER, SPRING 2-4 
8 S32454001 1 '.Jv./1' t-:v1<-?~ SOLENOID LEVER ASSY 
9 062351016 1 :f·"' :J3 .sx 10 SCREW, PAN M3.5X 10 
10 S32456001 1 ?t-:?vl'<-7';...71:1? DRIVING LEVER GUIDE SHAFT 
11 012060636 2 7'7 t: 76X6 SETSCREW, SOCKET (FT) M6X6 
12 S32486001 1 1'7-~,t:J? POSITIONING SHAFT 
13 012060636 1 7'7t:76X6 SET SCREW, SOCKET (FT) M6X6 
14 S32457001 1 1' t- ~ 1) ? j: ? vI'\- ? ~ THREAD TRIMMER DRIVING LEVER ASSY 
15 S32461001 1 ? t-:? J...-1'\--l: j:~l"* SPRING 
16 S32462001 2 ~v·'J~r1f;...-*:~s SHOULDER SCREW, B 
17 S32463001 1 1' t- ~ IJ [] '') t-:V? ~ THREAD TRIMMER ROD V ASSY 
18 021060106 2 7'') t-1 ~.:1.6 ~UT, 1 M6 
19 S32467001 1 1' t- ~ IJ vI'\- THREAD TRIMMER LEVER 
20 S3246S001 1 1 t-~ •J vi'<-~? THREAD TRIMMER LEVER SHAFT 
21 110367001 2 if1i* WASHER 
22 048060342 1 J-)l'JE6 RETAINING RING, E6 
23 012060636 1 J7 7 t: '5 6X6 SET SCREW, SOCKET (FT) M6X6 
24 S32462001 1 ~ v ':I~ 7 11';... * ~B SHOULDER SCREW, B 
25 021060106 1 7 '') t- 1 ~ .:L 6 NUT, 1 M6 
26 S32469001 1 "( 1- :t 1J C ''J t-:H? ~ THREAD TRIMMER ROD H ASSY 
27 018400836 2 77-if.Jil I-4X8 BOLT, SOCKET M4X8 
28 S32471001 1 -( J- ~ IJ v ;,..11 ;,.. ? ~ THREAD TRIMMER CONNECTING ROD ASSY 
29 532474001 1 "( t-:?1\ MOVABLE KNIFE 
30 S32475001 1 ~"*~4 SCREW, M4 
31 S32476001 1 1' ~?1\11'5- MOVABLE KNIFE COLLAR 
32 S32477001 1 :::17"1' /\ FIXED KNIFE 
33 S20355001 1 ~ ,t * ~3X8.5 SCREW I M3X8.5 
34 S34338000 1 "( f-;J;:i"( ~ THREAD HOLDING PLATE 
35 S34339000 1 *~r-7' TAPE 
36 520355001 1 ~ )l -* :l3X8.5 SCREW, M3X8.5 
37 S32481001 1 /\ IJ -( ., NEEDLE PLATE 
38 532482001 1 /\ 1) 7'7-1' ~(T=O) NEEDLE HOLE PLATE (T = 0) 
38 532611001 1 1\ I) 7' T 1' ~ (T = 2) NEEDLE HOLE PLATE (T = 2) 
38 532612001 1 1\ 1) 7' 71 11 (T = 4) NEEDLE HOLE PLATE (T = 4) 
38 S32613001 1 " 1J 7' 7 1' 11 (T = 6) NEEDLE HOLE PLATE (T = 6) 
38 S34807001 1 1\ IJ 'P T -( 11 (T :::: 0.5) NEEDLE HOLE PLATE (T = 0.5) * 
39 100360003 2 -+}' '5 * :12.38 SCREW, FLAT M2.38 
40 525310001 2 -+t7*:14 SCREW I FLAT M4 
41 S32484001 1 r'J711v J-,t INNER ROTARY HOOK STOPPER 
42 062300616 2 7"':::JM3X6 SCREW, PAN M3X6 
43 532485001 1 1\ I) -( 11 1f-( NEEDLE PLATE BRACKET 
44 047200542 1 A 7'1J ;...lj't::;,..AW2 PIN, SPRING ROLL AW2 
45 062400816 4 7"'::J4X8 SCREW, PAN M4X8 
46 S32487000 1 11"?111'\- ROTARY HOOK COVER 
47 S32488001 1 111'\-;t-fJ'ZI'\* SPRING, COMPRESSION 
48 018400836 1 7'-Tif.J&, I-4X8 BOLT, SOCKET M4X8 
49 S32489001 1 111'\- -+}'-+}' z COVER SUPPORT 

·········································································· ... 
:@ *mO>BB&C:. tli!BB& -r-r o 

~@ The* symbol is for Standard parts. 
~@ Mit dem Zeichen * Standardteile bezeichnet. 
~@ Le symbol* correspond aux pieces normales. 
~ @ El asterisco * es para piezas norm ales . ............................................................................... 

118-420-403 
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L. ~tll 'J II)~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I 
Mecanisme de coupe-fill Mecanismo de Ia cortadura de hiros 
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L. -*+JJ I) (VJ~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I 
Mecanisme de coupe-fill Mecanisme de Ia cortadura de hiros 

REF.NO. CODE Q'TY l::/;(1' NAME OF PARTS 

so 021400106 1 1 ~~1"'.:1 t-4 NUT, 1 M4 
51 018400836 1 J7 7- ;;f. Jj, t- 4X8 BOLT, SOCKET M4X8 
52 026040236 1 l::7if1f:.t-~:fi~4 WASHER, PLAIN 4 
53 S32490000 1 1::"'.:111- ~.n.- / -1 t-: PICKER SOLENOID 
54 021300103 2 1-':J t-1 ~..:1.3 NUT, 1M3 
55 028030245 2 J\;?-if1i:.t-2-3 WASHER, SPRING 2-3 
56 S32491001 1 PK ~ v / -( r -( ~ PICKER SOLENOID PLATE 
57 062401016 2 7-~:l4X10 SCREW. PAN M4X10 
58 S32492001 1 ~v/1'rJ7-A SOLENOID ARM 
59 018400836 1 J7 7- ;;f. J!, t- 4X8 BOLT, SOCKETM4X8 
60 S32493001 1 J7-At•;.... ARM PIN 
61 018300536 1 J7 7- ;f.J!, t- 3XS BOLT, SOCKET M3X5 
62 S32494001 1 v/lr':Ji!/ CONNECTING WIRE 
63 062300416 2 7-"' :l M3X4 SCREW, PAN M3X4 
64 S32495001 1 t••:J'JJ- PICKER 
65 S32496001 1 t::':J'h-"'-:J. PICKER BASE 
66 048020342 2 t- ;t ?E2 RETAINING RING, E2 
67 S32497001 1 ?':1~3/ CUSHION 
68 S32498001 1 ?':1~3;..-t::;.... CUSHION PIN 
69 S32614001 . 1 PK~7T':J t- PICKER BRACKET 
70 060400816 2 J(-f;.... r4xs SCREW, BIND M4X8 
71 S32499001 1 l::" ':I 1J - :J. t- ':I !'( PICKER STOPPER 
72 062300416 2 +"' :l M3X4 SCREW, PAN M3X4 
73 025080130 1 1::7-tf:ff;t-~3?8 WASHER, PLAINS 8 
74 081007070 1 o•J;.... 'fP7 0 RING,P7 
75 026030136 1 1::7if:ff:.t-:J:ff~3 WASHER, PLAINS 3 
76 028040246 1 J(;t-if:ff:t-2-4 WASHER, SPRING 2-4 

-22-
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M. -*jk 1 r;J~ /Thread wiper mechanism I Fadenwischvorrichtung I 
Mecanisme de tire-fill Mecanisme dellimpiador de hila 
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M. *ik 1 B:l'fj /Thread wiper mechanism I Fadenwischvorrichtung I 
Mecanisme de tire-fill Mecanisme dellimpiador de hila 

REF.NO. CODE Q'TY 1:;....;(1' NAME OF PARTS 

1 S32361001 1 1' t-:b'r~v.l1' t:"'-:A THREAD GUARD SOLENOID BASE 
2 060501016 3 1< 1';,.... t:MSX10 SCREW, BIND M5X10 
3 028050246 2 J(* ifti *2·5 WASHER, SPRING 2-5 
4 025050236 2 1:7"!t'1i;?-7.:Z.rJ-S WASHER, PLAIN M 5 
5 S32362000 2 J1-J....'J':J~3;,.... ARM CUSHION 
6 S32363001 2 ;1. X t- 1J ':I 'r * :J SETSCREW 
8 S32365001 11'1-1\7-(J(;?- SPRING 
9 S32366001 1 1' t-:b'r'.lv./1' t:1'~ THREAD GUARD SOLENOID PLATE 
10 OA4300605 2 + 1-"'-+f 'J ~ 3X6DA SCREW, PAN (WASHER) M3X6DA 
11 S32367000 1 'J1' 1t-~ v.l1' t: WIPER SOLENOID 
13 S32368001 1 '.lv.l1't:J1-.L.t. SOLENOID ARM 
14 012300536 2 J77" 1: 73XS SET SCREW, SOCKET (FT) M3X5 
15 S32386001 1 '.lv./1' t:i!;.....~-1'~ SOLENOID SENSOR PLATE 
16 S32369001 1 ~?1i*1'~ PLATE 
17 S25283001 1 ~;,....*:;4 SHOULDER SCREW, M4 
19 S32371001 1 11 -1 t: ;( ~ Jl- GUIDE BUSH 
20 S32372001 2 -{7:tf.ll:A"<-'*t POSITIONING SPACER 
21 S32373000 1 1'7:tf;l:IJ7- POSITIONING COLLAR 
22 S32374001 1 rJ'J-{ .. iJ'r?':J'J? ~ UPPER THREAD GUARD HOOK ASSY 

RM 

22-1 S32387001 1 rJ'J-{ t-1J'r7':J'J1' ~ UPPER THREAD GUARD HOOK PLATE 
22-2 S32388000 1 rJ'J1' t-iJ'r?':J'J UPPER THREAD GUARD HOOK 
22-3 S32480001 2 ~ ;( * :l3X2.5 SCREW, M3X2.5 
23 062302016 1 7""' ::J M3X20 SCREW, PAN M3X20 
25 S32375001 11'1-*"tJ:"'-:A'J~ THREAD PRESSER BASE ASSY 
25-1 S32376001 1 1' 1-*"tJ:"'-:A THREAD PRESSER BASE 
25-2 S32377000 1 v:.J-:1?7-7 MAGIC TAPE 
28 062400816 4 7""' ::J4X8 SCREW, PAN M4X8 
29 028040246 4 J(-*if1i'-*2-4 WASHER, SPRING 2-4 
30 S32380001 1 1' t-*ofJ"Z7~?~ THREAD PRESSER COVER ASSY 
30-1 S32381001 1 1' t-*ofJ"J:7~ THREAD PRESSER COVER 
30-2 S32377000 1 v5l':J?7-7 MAGIC TAPE 
31 062300616 2 7"'::JM3X6 SCREW, PAN M3X6 
32 S32382001 1 7-(;,....fj-fi-t: FINGER GUARD 
33 S32378001 2 :AX'*f7 DISK 
34 S32379001 2 :AX!(* SPRING 
35 S32363001 2 :A X t- IJ .. ) Jr * :J SETSCREW 
36 S32383001 2 71' ;,....1J-11- t:J(* SPRING 
37 S32363001 2 :AX ... IJ ':J'r*:.; SETSCREW 
38 S32384001 1 i!;,....oft--{~ SENSOR PLATE 
39 S33122001 1 i!;,....oft~J(;....? ~ SENSOR CIRCUIT BOARD ASSY 
40 062400816 2 7""'::J4X8 SCREW, PAN M4X8 
41 028040246 2 J(*iffi*2-4 WASHER, SPRING 2-4 
42 026040236 2 1: 7if11* ~ 11~4 WASHER, PLAIN 4 
43 OA4300605 2 + 7""'-+f? ~ 3X6DA SCREW, PAN (WASHER) M3X6DA 
44 S32385001 . 1 i!;....oft-iJJ(- SENSOR PLATE 
45 OA4300605 1 ++""'if?~ 3X6DA SCREW, PAN (WASHER) M3X6DA 
46 S34452000 1 'J-(J'(-*ofJ"Z1'~ WIPER HOLDER PLATE 
47 028030243 1 J(* "!1"11*2-3 WASHER, SPRING 2-3 
48 028030243 2 J(*-+f11-*2-3 WASHER, SPRING 2-3 
49 025030233 2 1:7-+f11*7.:z.?3 WASHER, PLAIN M3 

118-420-405 
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N. -*~-Tf;J1~ /Thread tension I Faderspannung I 
Tension du fH /Tension del hilo 
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N. -Kd111-Tim1Ki /Thread tension I Faderspannung I 
Tension du fii/Tensi6n del hilo 

REF.NO. CODE Q'TY t:/Jl1' 

1 S32391009 1 73?i:!1'~1'"--7..?~ 
2 S32394001 1 1' t-11?'"--7.. 
3 062401216 2 7"-::lM4X12 
4 S32395001 9 1' t-7'/71'73?:/if-7 

5 S34033001 9 7"1..-7/:/3/J{* 
6 S32397001 9 1' t-7/7"1':1/*::i 
7 1555'10001 9 1' .. 7 3" :/7':1 ... 
8 S32398001 1 :/3?1'1' "~7 
9 008400806 2 + t-7 A::l4X8 
10 S32399001 9 1' ... ~71' t-7'/71' 
11 S32400001 9 1' t-73?:..-if.? 
12 S20677000 9 1' " 7 3 ? :..-if 7 7 .r. Jj, 1-
13 145446001 18 1't-73?:/if7 
15 159805001 9 1' t-73?:/if7::tif.r. 
16 S20680001 9 1 1-73?:..-'c*s 
17 S20681000 9 73?~/{,:t.?.r.-ifjj,?. 
18 S20682103 9 1 t-73?:/7':1 ... 
19 S32389000 2 73?i:!1'!Sf11~U 
20 062400816 2 7""-::l4X8 
21 S32390000 2 73?i!1'!Sf1'1~D 
22 062400816 2 7""-::l4X8 
23 S32401001 1 73?i!1!Sf1'11J{-
24 062400816 6 7":J4X8 
25 008400806 2 + t- 7 A:J4X8 
26 S32014000 1 t-? 1'SW~J{/? ~ 
30 008400806 2 + t- 7 :A:J4X8 
31 S33151000 1 73?:..-!Sf1'J\-.;t.:A?~ 
32 S32414001 9 1 " ~ 1..- 7:,... :..- .2 ';I if. ? 
33 S32415001 9 1' .. ~~..-~r:..-:..-.2';1/(* 
34 S32416001 9 73?:..-::.-:..-;f.? 
35 014400636 9 77"? ;f.~ 4X6 
36 S32417001 1 11-~7:..-~ 
38 S32420001 1 1' .. ~ 7711 
40 008400806 2 + t- 7 A:J4X8 
43 S33131000 1 ~/i!';li!/if?~ 
45 021300103 1 j-';1 t-1:..-.23 
46 S04557000 1 J'C / ~ 1 PL TIM 
47 S34800000 1 I."J:l/'f 

-26-

NAME OF PARTS RM 

ADJUSTMENT BASE ASSY 
THREAD GUARD BASE 
SCREW, PAN M4X12 
THREAD GUIDE DISK 
SPRING 
SHOULDER SCREW 
TENSION NUT 
UPPER THREAD GUIDE 
SCREW, TRUSS M4X8 
THREAD GUIDE 
TENSION GUIDE SAHFT 
TENSION DISC FELT 
TENSION DISC 
TENSION DISC PRESSER 
TENSION SPRING (S) 
WASHER 
TENSION NUT 
ADJUSTMENT BRACKET PLATE U 
SCREW, PAN M4X8 
ADJUSTMENT BRACKET PLATED 
SCREW, PAN M4X8 
ADJUSTMENT BRACKET COVER 
SCREW, PAN M4X8 
SCREW, TRUSS M4X8 
HEAD SWITCH CIRCUIT BOARD ASSY 
SCREW, TRUSS M4X8 
TENSION BRACKET HARNESS ASSY 
SPRING 
SPRING 
TENSION STUD 
SET SCREW, SOCKET (CP) M4X6 
THREAD GUIDED 
THREAD GUIDE M 
SCREW, TRUSS M4X8 
PROXIMITY SENSOR ASSY 
NUT, 1M3 
BANDPLTIM 
EDGING 
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P. ~~IJJ~IIJ1~ I Crank shaft mechanism I Kurbelwelle I 
Mecanisme de vilebrequin I Mecanismo del ciguenal 
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P. ~lhtd!IJ~ I Crank shaft mechanism I Kurbelwelle I 
Mecanisme de vilebrequin I Mecanisme del cigOerial 

REF.NO. CODE Q'TY t:/Jl1' NAME OF PARTS 

1 S32421009 1 ? t: , 7 7 Jr ':J t- A DRIVING BRACKET A 
2 018062036 3 J7 -J- ;f. Jl- t- 6X20 BOLT, SOCKET M6X20 
3 028060246 3 J'C.:f.~ff.:t-2-6 WASHER, SPRING 2-6 
4 025060236 3 t:7~1i.:t-7.::Z.,6 WASHER, PLAIN M 6 
5 532422001 1 ? t:" :.; ? )l , )" DRIVING SHAFT BUSH 
6 012060636 1 ]7-j- t: 76X6 SET SCREW, SOCKET (FT) M6X6 
7 S32423009 1 7-•Je PULLEY B 
8 S32445009 1 7-IJ ~Jr"-Jj, PULLEY SCALE 
9 012060636 2 J7-J-t:76X6 SET SCREW, SOCKET (FT) M6X6 
10 158115001 1 1 v :i? ') Jr 6204ZZNR BALL BEARING, 6204ZZNR 

RIV 

11 S32536001 1 /\ 1) 1'7 t:~ ZERO BIGHT NEEDLE LOCATION DOG 
12 062401616 2 7"":::J4X16 SCREW, PAN M4X16 
13 026040236 2 t:7"!f:ti*~7i~4 WASHER, PLAIN 4 
14 S32424000 1 ~7-A t-:::JC:l?,Jr THRUST ROLLER BEARING 
15 S32521001 2 .A7A t-~:ti.:t- WASHER, THRUST 
16 S12134001 1 -J-"Jnt-tt:x.115- INNER PRESSER COLLAR 
17 012060636 2 7-J-t: 76X6 SET SCREW I SOCKET (FT) M6X6 
18 S32426009 2 ? t:r) 75"T':J t-B DRIVING BRACKET B 
19 018062036 6 7'-J--;f..JJ, f-6X20 BOLT, SOCKET M6X20 
20 028060246 6 /{*~11*2-6 WASHER, SPRING 2-6 
21 025060236 6 t:7.,7i.:t-7.:J.r)6 WASHER, PLAIN M 6 
22 076202800 3 1 v :i? ') Jr 6202ZZ ROLLER BEARING, 6202ZZ 
23 048350242 4 t- Jl 'J 7-J- 3 '1C35 RETAINING RING, C35 
24 S32427001 3 117-15 COLLAR15 
25 S32428001 3 t,.. :,..Jr•:J :J? .:t- :J:¥'7' CONNECTING SHAFT SCREW GEAR 
26 018502036 6 7-J- -;f. J" t- SX20 BOLT, SOCKET M5X20 
27 S32429009 3 ? t: " 7 7 "T ':I .. 111 { - DRIVING BRACKET COVER 
28 S32440000 3 IJ t:? 77 Jr•:J .. lt':J :\-;... DRIVING BRACKET PACKING 
29 062400816 9 7""::J4X8 SCREW, PAN M4X8 
30 117936009 9 )f'J7i!/ OIL CAP 
31 047501242 6 ~ 7 1) /~t=/AWS PIN, SPRING ROLLAW5 
32 S32430001 3 1'7:¥'Jlt=/ POSITIONING PIN 
33 081005070 3 o•J:..-~ps 0 RING,PS 
34 S32432001 1? f:r):i? DRIVING SHAFT 
35 S32433009 2? t:?:/?111(- DRIVING SHAFT COVER 
36 S32434009 1 IJ t:? :.J? 111(-B DRIVING SHAFT COVER B 
37 S28043009 1 )f'J7i!/ OIL CAP 
38 018061036 5 7' -J- -;f. JJ, t- 6X 10 BOLT, SOCKET M6X10 
39 S32649001 1 t,..:,..Jr•:J:J? CONNECTING SHAFT 
40 S32650001 6 7 I. :,.. :.; "j 7 "T ':J .. 11 7 - CHANGE BRACKET COLLAR 
41 018501436 6 7-J--;f..J" t- SX14 BOLT, SOCKET M5X14 
42 S32436001 3 ')'7:/?*:l:¥'7' UPPER SHAFT SCREW GEAR 
43 S23651001 6 7'-J- t 76X6;t- '.I )l SET SCREW, SOCKET (FT) M6X6 

151-423-103 
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Q 1 jlJJI II)~ I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur I Mecanisme de Ia prensa tela 

<For U.S.A. and CANADA> 

7 

<~I*Jm ><For general export> 

7 

31-4 

g--f 
I 
I 

I 

10 

<::f'1:/3/$8'c-r"to > 
<Option for general export> 

9-----i 
I 

32-1 ~ 
~~~-32-2 

~A--32-1 

-....;;;:::=:::;:;;;~ 
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<Option for U.S.A. CANADA> 
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Q1 .fiJI I 00~ I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur I Mecanismo de Ia prensa tela 

REF.NO. CODE Q'TY t:/Jl1' NAME OF PARTS 

1 S32762001 1 t t- +.t '/ :, X v - JL- X-BASE RAIL 
3 S32765001 2 -t t- +.t':l :,vM YM-BASE RAIL 
5 S32767001 1 -t 1- +.t ':I :, y v - Jl- Y-BASE RAIL 
6 S32768000 1 .:c t--if·:J :,:tv- t-R BASE RAIL PLATE R 
7 S32761000 1 .:c t--if':J :,:tv- t-L BASE RAIL PLATE L 
9 060401016 44 1'\ 1 / t:4X10 SCREW, BIND M4X10 
10 S32806000 2 ~ "' IJ 3 ') T - 7 SLIDE TAPE 
13 S32769001 18 ':I ':I t .I 3 ., t' ;... PIN 
14 060401416 18 H 1' / t:M4X14 SCREW, BIND M4X14 
18 S33807001 2 -if';I:,:J7"1'11l RAIL SET PLATE · 
19 060401416 8 1< 1 / t:M4X14 SCREW, BIND M4X14 
<For U.S.A. and CANADA> 

<* 7:, .a /Jt-·:J tOption for general export> 
2 S33822001 1 .:c t- -if':J :,xL? ~ XL-BASE RAIL ASSY 
2-1 S32764001 1 -t t--if·.:~:,xL XL-BASE RAIL 
2-2 S32804000 1 ~ "' IJ 3 , :, - " L SLIDE SEAT 
4 S33823001 1 t 1- -if':J :,xR? ~ YR-BASE RAIL ASSY 
4-1 S32766001 1 .:C I- -if ':J ~XR YR-BASE RAIL 
4-2 S32805000 1 A~ IJ 3 ') :, - 1- R SLIDE SEAT 
16 S33819001 3 ':I ':J .:C .I 7 7R-t! ':I 1- TUBULAR ROUND ARM R SET 
16-1 S32772101 3 ':1':1 t .I 7 7R? ~ TUBULAR ROUND ARM RASSY 
16-2 S32792001 6 737-t!'./1'1l ADJUSTING PLATE 
16-3 S32774000 6 ~ :t•J ;...IJ rt7;... :/3 7 SNAP LOCK 
16-4 060400516 12 1<1 / t:M4XS SCREW, BIND M4X5 
16-5 028040246 12 J'{*~jj-*2-4 WASHER, SPRING 2-4 
16-6 062500816 12 -J- "' :J SXB SCREW, PAN M5X8 
16-7 S32775000 3 'J?;;tifJ:J'{* SPRING, COMPRESSION 
16-8 U08671003 6 +-7"'-t! A ~3XSDB SCREW, PAN (WASHER) 3X5DB 
17 S33820001 3 ':I ':I.:C .I 7 7L -t! ':1 1- TUBULAR ROUND ARM L SET 
17-1 S32776101 3 ':1 ':I .:C .I 7 7 L? ~ TUBULAR ROUND ARM LASSY 
17-2 S32792001 6 73?-t!':J11r ADJUSTING PLATE 
17-3 S32774000 6 ~7 1J/'1Jt7/:/37 SNAP LOCK 
17-4 060400516 12 1< 1 / rM4XS SCREW, BIND M4X5 
17-5 028040246 12 J'{*~jj*2-4 WASHER, SPRING 2-4 
17-6 062500816 12 -J-"' :J SXB SCREW, PAN M5X8 
17-7 S32775000 3 'J?;;fifJ:/(* SPRING, COMPRESSION 
17-8 U08671003 6 +·T"'-t! A A3XSDB SCREW, PAN (WASHER) 3X5DB 

31 S33803001 3 ':I ':I 'J ? 30X48? ~ 
PLASTIC SQUARE FRAMES, ARM SPFA-30X48 
ASSY (FOR TUBULAR ROUND) 

31-1 S32795001 3 17? 'J ?30X48? ~ 
PLASTIC SQUARE FRAMES, WITH ARMS SPFA-
30X48ASSY 

31-1-1 S32798001 3 '7?~;1.177- COLALR 
31-1-2 S32799001 3 'J ? ~ ;1. ;- ':J 1- M4 NUT, M4 
31-1-3 S33802001 3 '"J? ~;I.*~M4 SCREW, M4 
31-2 S32797001 6 '/ ':J 'J ? 17 ;- 1J A HINGE A 
31-3 062401416 12 T"' :J 4X14 SCREW, PAN M4X14 
31-4 021400206 12 2~::J.-j-':J 1-4 NUT,2M4 
<lmi*IJft 1for general export> 

<Option for U.S.A. and CANADA> 
8 S33821001 1 -t 1- if'./ ~XD? ~ X D-BASE RAIL ASSY 
8-1 S32763001 1 .:C 1- if ':I ~XD XD-BASE RAIL 
8-2 S32804000 3 A~ IJ 3 , ~- " L SLIDE SEAT 
15-1 S32782101 6 t 7 '? ? t- IJ ':J 'T 7 t,...- A? ~ HOLDER BASE ASSY 
15-2 S34558000 6 './ V ~ * :IM4X10 SCREW, THUM M4X10 
15-3 060401016 12 1< 1;... r4x1o SCREW, BIND M4X 10 
32 S33804001 3 1:: 7 '? ? 30X48? ~ HOLDER BASE 60X48 ASSY 

32-1 532795001 3 17? 'J ?30X48? ~ 
PLASTIC SQUARE FRAMES, WITH ARMS SPFA-
30X48ASSY 

151-423-201 
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01 jEJ3I lmf~ I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur I Mecanisme de Ia prensa tela 

<For U.S.A. and CANADA> 

1 

<~l*lm ><For general export> 

1 

31-1 

31-4 

-31-

g-f 
I 

i--19 
! 

10 

<;t:f:_.,:~/$~a1:9o > 
<Option for general export> 

9--i 
I 

·<Option for U.S.A. CANADA> 

151-423-201 



Q1.1fPI liJfKi I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur /-Mecanisme de Ia prensa tela 

REF.NO. CODE Q'TY t~Jl-1' 

32-1-2 S32799001 3 ry '7 :, Jl 7- "J t- M4 NUT, M4 

32-1-3 S33802001 3 ry '7 :, ..)( * :J M4 SCREW, M4 

32-2 S33805001 3 t 7 ry '7 ;h j- ~:fAR HINGEAR 

32-3 533806001 3 t7?'J7J7-'fAL HINGEAL 

NAME OF PARTS 

32-4 062401216 12 7-"' ::J M4X12 SCREW, PAN M4X12 

32-5 021400206 12 2:,-::Z..j-':J t-4 NUT,2M4 

-.... _ 

-32-

RM 
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Q2.l'I 00~ I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur I Mecanisme de Ia prensa tela 

33-3 

i 33-4 

I 

151-423-20 1 

R. &t13L~~Wulmf~ I Synchronizer I Synchronisator I Synchronisateur I Sincronizador 

10 

ll 
.~ 

14 

151-423-501 
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Q2.flfJI ~~I Presser foot mechanism I StoffdruckerfuB I 
Mecanisme de pied presseur I Mecanrsmo de Ia prensa te a 

REF.NO. CODE Q'TY 1:::..- Jl -1 
I I 

<;t7:,a :.,r~-·:; !OPTION PARTS> 
33 S3381500 1 1 'I:., ~ :., ? ? ? ::. 
33-1 S33813001 2 'f/~/??3::::1 
33-2 S33814001 2 'I:.,~:.,??~ 7 
33-3 S32791 000 14 'f '/~'/?I)'/ 7290 
33-4 060401016 28 1<>{ '/ (-:4X10 

I 

NAME OF PARTS 

SASHES FRAME ASSY 
SASHES FRAME HORIZONTAL 
SASHES FRAME VERTICAL 
CLIP 290 
SCREW, BIND M4X10 

I 

151-423-201 
R . jt1liii~Wfill1~ I Synchronizer I Synchronisator I Synchronisateur I Sincronizador 

REF.NO. CODE Q'TY t:/)l{ NAME OF PARTS 

1 S32444001 1 1\ l) -( 7 i! '/oft t- IJ 'Y lr -( ~ B NEEDLE POSITION SENSOR SET PLATE B 
2 S33122001 1 i!/-ft~/{/?~ SENSOR CIRCUIT BOARD ASSY 
3 OA4300605 2 +T~-+f? ~3X6DA SCREW, PAN (WASHER) M3X6DA 
5 OA5400806 2 + -J-~of/? ~ 4X8DB SCREW, PAN (WASHER) M4X8DB 
10 S20913000 1 c- ~ •J -z:..-:::J- ~JK ROTARY ENCODERJK 
11 515281001 1 I./:::J-~"f7'r'Y t- ENCODER BRACKET 
12 062300805 2 -r~:J3xa SCREW, PAN M3X8 
13 028030242 2 l~;tvifjj';t-2-3 WASHER, SPRING 2-3 
14 532450000 1 J: / :::J - ~ f. IJ ':J T "( ~ ENCODER SET PLATE 
15 UA0130001 1 ~/;t-~ SHOULDER SCREW 
16 OA5400806 2 +T~of/? ~4X8DB SCREW, PAN (WASHER) M4X8DB 

151-423-501 
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S l.ll!libfJllj)liJ mJfj I Feed guide mechanism ITransportfuhrung I 
Mecanisme du guide de l'entrainementl Mecanisme de Ia guia de alimentaci6n 

~ 26~ 

~· 
44 

~r 
63 

1 5 1-423-243 
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s 1. ~l!lbfJlUl! I) 11)~ 1 Feed guide mechanism I Transportfuhrung I 
Mecanisme du guide de l'entralnementl Mecanisme de Ia guia de alimentaci6n 

REF.NO. CODE Q'TY l:/.)(1' NAME OF PARTS RM 

1 532721000 1 ~ ~ IJ 3 , 7 v- k X FEED FRAME X 
2 018082536 4 7' -J- ;f. Jl- 1- 8X25 BOLT, SOCKET M8X25 
3 028080246 4 1'\*"f:ff:t-2-8 WASHER, SPRING 2-8 
4 025080236 4 t:?-tf:ff-l-7-~')8 WASHER, PLAIN M 8 
5 S32722001 1 j-/~3/7-3?-t!'.i'1'1l TENSION ADJUSTING PLATE 
6 060401016 3 H 1';.., f:4X10 SCREW, BIND M4X10 
8 018063036 1 7' T ,Y. JJ, I- 6X30 BOLT, SOCKET M6X30 
9 S32723001 1 1J -( ~ ;.., 'f "'f- IJ ~ 1' TIMING PULLEY BRACKET 
10 018061636 2 7' T :t- JJ, 1- 6X 16 BOLT, SOCKET M6X16 
11 028060246 2 l'\;f.-tf:ff;f-2-6 WASHER, SPRING 2-6 
12 025060236 2 l:?..,:ff:t-7-~?6 WASHER, PLAIN M 6 
13 110505001 2 -tf1J:t- WASHER 
14 S32724001 1 "'f- 1)-B PULLEY B 
1S S32725000 2 =- f:JJ,~7' 1);.., 'f NEEDLE BEARING 
16 S32726001 1 "'f- 1) :J~B PULLEY SHAFT B 
17 012400636 2 7'-J- 1: ?4X6 SET SCREW, SOCKET (FT) M4X6 
18 S32727000 1 1l -( ~ ;.., 'f ~ JJ, 1- X TIMING BELT X 
19 S32728000 1 LM:ti-( f:760L LM GUIDE 760L 
20 018501636 7 7 -r ,y. JJ, .. sx 16 BOLT, SOCKET M5X16 
21 028050246 7 l'\:t-"f1i:t-2-S V~ASHER, SPRING 2-5 
22 S32729000 1 X~1' 1) '.i' :J X-CARRIAGE 
23 018501236 4 7-:1- ;f-JJ, t- SX12 BOLT, SOCKET M5X12 
25 025050236 4 t:?"f:ff:t-7-~?-s WASHER, PLAIN M 5 
26 S32736001 1 1l 1' ~ ;.., 'f ~ JJ, t- " .)( -( 1l TIMING BELT SET PLATE 
27 018401036 4 7-J- ;f{JJ, I- 4X10 BOLT, SOCKET M4X 10 
28 028040246 4 /'\:t-"f:ff:t-2-4 WASHER, SPRING 2-4 
29 025040236 4 l:?"f1i:t-7-~?4 WASHER, PLAIN M4 
30 S34300001 1 x~ r?"'fv- t- X-DRIVING PLATE 
31 018061436 4 7-J- :f;JJ, I- 6X14 BOLT, SOCKETM6X14 
32 534299000 2 7 J:JJ, 1- 1X14X400 FELT, 1X14X400 
33 S32731000 8 ~ ~ IJ 3 , ::J 1J FEED ROLLER 
34 S32732001 8 ::JIJ:l~ ROLLER SHFAT 
35 021500303 8 -;1-'.i' t-3~~5 NUT,3M5 
36 025050236 4 t:?"f:IJ:t-7~?-s WASHER, PLAIN M 5 
37 S34301001 2 X~ r,::JD?"?'r'.i' I- X-DRIVING ROLLER BRACKET 
38 025050236 4 t:7"f:ff:t-7~?-s WASHER, PLAIN M 5 
39 028050246 4 /'\;t."f:ff:t-2-5 WASHER, SPRING 2-5 
40 018501036 4 7-J-;f-JJ,I-SX10 BOLT, SOCKET MSX10 
41 S32734001 1 -tf'.i'~~-tfJ:X RAIL SUPPORT X 
42 S32735000 1 7 J:JJ, I-1X6X220 FELT 1 X6X220 
43 060400816 2 I'< 1' ;.., f:4X8 SCREW, BIND M4X8 
44 S32737001 1 1:!/-tt r'f SENSOR DOG 
45 018401036 2 7' T ;f. JJ, 1- 4X 1 0 BOLT, SOCKET M4X 10 
46 028040246 2 l'<:t-"f7J;t.2-4 WASHER, SPRING 2-4 
47 025040236 2 1:7"!1J:t-7.:Z.')4 WASHER, PLAIN M4 
48 S32738001 4 'i:!/if'17'r'.i' t- SENSOR BRACKET 
49 060400816 4 I'< 1' ;.., f: 4X8 SCREW, BIND M4X8 
so S32739001 1 X~ f:')~"( X-DRIVING BRACKET 
51 018082036 4 "P-:1-;f-JJ, I-8X20 BOLT, SOCKETM8X20 
52 076002800 2 1l '? :.1 ~ ') 'r 6002ZZ BALL BEARING 6002ZZ 
53 048320242 4 1- .)( 'J "P -:1- 3 ? C32 RETAINING RING, C32 
54 S32740001 1 7'- 1) :l'JA PULLEY SHAFT A 
55 048150142 1 f-.)('J:J'J3?C15 RETAINING RING, C15 
56 532749001 1 7'- 1) -A PULLEY A 
57 012060636 2 7'-J-1: 76X6 SET SCREW, SOCKET (FT) M6X6 
58 S32741000 1 7 V ~ ~ '1 JJ, 1J ':J ""f IJ / 'f FLEXIBLE COUPLING 
59 018501636 4 7'-J- ;f-JJ, 1- SX16 BOLT, SOCKETM5X16 
60 028050246 4 l'<:t-"f1i*2·5 WASHER, SPRING 2-5 
61 025050236 4 1: 7"f1i:t-7-~?-s WASHER, PLAIN M 5 
62 532742001 1 X7v-A1JI'\- X-FRAME COVER 
63 060400816 4 I'\ 1' ;.., t: 4X8 SCREW, BIND M4X8 

151-423-243 
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S2.l~mbfl1Jil 1J rl~ I Feed guide mechanism /Transportfuhrung I 
Mecanisme d·u guide de l'entrainement/ Mecanisme de Ia guia de alimentaci6n 
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131 

137 . 
139 1 

1138139 e--125 
-~~. I)~~ Eil-126 

140 140. 
~~J~.> 

142 
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S2.1miD111Jll'J IIJ'fj I Feed guide mechanism ITransportfOhrung I 
Mecanisme du guide de l'entrainement/ Mecanisme de Ia gura de alimentaci6n 

REF.NO. CODE Q'TY t:;.,J("'( NAME OF PARTS Rl\l 

64 S32743000 1 'I" '7 IJ 3 ? 7 v- A YR FEED FRAME YR 
65 S32744000 1 'I" '7 IJ 3 ? 7 v- A YL FEED FRAME YL 
66 018082536 8 7'7*Jif r8X25 BOLT, SOCKET M8X25 
67 028080246 8 J<* -tfjj *2-8 WASHER, SPRING 2-8 
68 025080236 8 t:7-tf:ff-*7~?8 WASHER, PLAIN M 8 
69 S32722001 2 7:.-:.-3:.-73?~·:~-r~ TENSION ADJUSTING PLATE 
70 060401016 6 1< "'(;.., t: 4X10 SCREW, BIND M4X10 
71 018063036 2 7'1"*JJ, t- 6X30 BOLT, SOCKET M6X30 
72 S32723001 2 ~ "'( ~ ;.., lj 7- IJ § "'( TIMING PULLEY BRACKET 
73 018061636 4 7'7*J" t-6X16 BOLT, SOCKET M6X16 
74 028060246 4 /{* -tf:ff-*2-6 WASHER, SPRING 2-6 
75 025060236 4 t: 7-tf:ff-*7~?6 WASHER, PLAIN M 6 
76 110505001 4 -tf:ff * WASHER 
77 S32724001 2 :1-•J-B. PULLEY B 
78 S32725000 4 :. - j: JJ,~J' IJ ;_, lj NEEDLE BEARING 
79 S32726001 2 '1- 1) :; '7 8 PULLEY SHAFT B 
80 012400636 4 7'7 t: 74X6 SET SCREW, SOCKET (FT) M4X6 
81 S32745000 2 ~ -f ~ ;.,lj~Jlf t-Y TIMING BELTY 
82 S32746000 2 LM:ff -f t: 460L LM GUIDE 460L 
83 018501636 10 7'1"*JJ, t- SX16 BOLT, SOCKET M5X16 
84 028050246 10 J<* -tfjj *2-5 WASHER, SPRING 2-5 
85 S32747000 1 Y~ 1' IJ ':1 :;l Y -CARRIAGE L 
86 018501236 4 7'7*JJ, t-SX12 BOLT, SOCKET M5X12 
87 S34346000 2 7 :t JJ, t- 2X 15XSO FELT, 2X15X50 
88 025050236 4 t: 7-tf:ff-*7~? -s WASHER, PLAIN M 5 
89 S32801001 1 '7 t: ? :I C 7 7 -7 ':I t- YL DRIVING ROLLER BRACKET YL 
90 025060236 2 t:7-tf:ff-*7~?6 WASHER, PLAIN M 6 
91 018061636 2 Y7*J" t-&X16 BOLT, SOCKETM6X16 
92 141617001 2 1l/7vJ<-:;?1l7- COLLAR 
93 S32731000 2 'f"? IJ 3? :I C FEED ROLLER 
94 S32732001 2 ::JC :;? ROLLER SHFAT 
95 021500303 2 ;-•;~ t-3!1~5 NUT,3M5 
96 S32748000 1 Y~ 1' IJ ':1 :;R Y-CARRIAGE R 
97 018501236 4 7'7*Jlf t- SX12 BOLT, SOCKETM5X12 
98 S34346000 2 7:tJJ, t-2X15XSO FELT, 2X15X50 
99 025050236 4 t: 7-tf11*7.:z.? -s WASHER, PLAIN M 5 
100 S32800001 1 ? t: ? :I C 7 7 -7 ':I t- YR DRIVING ROLLER BRACKET YR 
101 025060236 2 t:7-tf:ff*7.:L?6 WASHER, PLAIN M 6 
102 018061636 2 7'7*JJ, t- 6X16 BOLT, SOCKETM6X16 
103 141617001 2 1l/7vJ<-:;?1l?- COLLAR 
104 S32731000 2 :t?•J3?::JC FEED ROLLER 
105 S32732001 2 ::~c:;? ROLLER SHFAT 
106 021500303 2 ;-·:~ t- 3:.-.:z.s NUT,3M5 
107 S32737001 1 i! /i.t t: lj SENSOR DOG 
108 018400836 2 7'7*J" t-4xa BOLT, SOCKET M4X8 
109 028040246 2 J<*-t1:ff*2-4 WASHER, SPRING 2-4 
110 025040236 2 t:7-tf:ff*7-.:Z.?4 WASHER, PLAIN M4 
111 S32736001 2 ~ -f ~ :,..lj ~JJ, .... "' -( ~ TIMING BELT SET PLATE 
112 018401036 8 7'7*JJ, t-4X10 BOLT, SOCKET M4X10 
113 028040246 8 J<*-t111*2-4 WASHER, SPRING 2-4 
114 025040236 8 t: 7-tf11*7.:L?4 WASHER, PLAIN M4 
115 S32802001 2 i.t':l :.-:t-t.t:tY RAIL PRESSER Y 
116 S32803000 2 7 :tJ" t-1x6X1so FELT 1X6X150 
117 060400816 4 I< -( ;.., t:"4XB SCREW, BIND M4X8 
118 S32750000 1 y:;?? t:? i.t':l :.- Y-SHAFT DRIVING RAIL 
119 s32n1ooo 10 7 :tJJ, t-1X15X500 FELT 1X15XSOO 
120 S32770000 3 .A~IJ 7:tJJ, t-1X60X60 SLIDE FELT 1X60X60 
121 018061436 4 7'7$JJ, t- 6X14 BOLT, SOCKET M6X14 
122 025060236 4 t:7-tf:ff*7-~?6 WASHER, PLAIN M 6 

1 51-423-243 
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52. ll!lbflfli!IJ 111~ I Feed guide mechanism ITransportfuhrung I 
Mecanisme du guide de l'entrainement I Mecanismo de Ia guia de alimentaci6n 
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28 123--eJ 

127-2 124--f 

127-1 I 

137 . 
139 1 
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52. ~lh111Jll'J rJI'fj I Feed guide mechanism ITransportfuhrung I 
Mecanisme du guide de l'entrainement/ Mecanisme de Ia gula de alimentaci6n 

REF.NO. CODE Q'TY t::..-JIC1' NAME OF PARTS RM 

123 S32731000 4 -t" '7 IJ 3 ? :J 0 FEED ROLLER 
124 S32732001 4 :JC~? ROLLERSHFAT 
125 025050236 4 t:7"!1'1i.f.7-.:L?-S WASHER, PLAIN M 5 
126 021500303 4 7''.1 I-3~.:LS NUT,3M5 
127 S32751101 6 -t?•J3?:JC?~ FEED ROLLER ASSY 
127-1 S32752101 6 7- 1J-77'T''.I 1-'7~ PULLEY BRACKET ASSY 
127-2 S32731000 6 -t? IJ3?:JC FEED ROLLER 
128 060400616 12 1(1';., FM4X6 SCREW, BIND M4X6 
129 S32738001 4 i! ;., oft 7 7 ,. ''./ 1- SENSOR BRACKET 
130 060400816 4 J("(;., F4X8 SCREW, BIND M4X8 
131 S32759001 1 Y7 v-A1li~-L Y-FRAME COVER L 
132 060400616 6 1~1' :..- FM4X6 SCREW, BIND M4X6 
133 S32760001 1 Y7 v-A1J/(-R Y-FRAME COVER R 
134 060400616 6 1~1';., FM4X6 SCREW, BIND M4X6 
135 S32781001 2 Y? F?~-1' Y-DRIVING BRACKET 
136 018502036 4 71-*Jt. 1- SX20 BOLT, SOCKET M5X20 
137 018082036 4 71-*Jt. I-8X20 BOLT, SOCKET M8X20 
138 076002800 4 ~ "? ~?? 'T6002ZZ BALL BEARING 6002ZZ 
139 048320242 8 t- ;( ?71-3 ?02 RETAINING RING, C32 
140 S32740001 2 -;1-IJ ~?A PULLEY SHAFT A 
141 048150142 2 t- )C ? ~? 3 ? C15 RETAINING RING, C15 
142 S32749001 2 -;1-IJ -A PULLEY A 
143 012060636 4 77" t: 76X6 SET SCREW, SOCKET (FT) M6X6 
144 S32790001 4 1J ".1:1 1) /~15 COUPLING15 
145 018501636 16 71-*Jt. t-SX16 BOLT, SOCKETMSX16 
146 S32757001 2 Y? F? v;., 'T''.I ~? 15 Y-DRIVING CONNECTING SHAFT 
147 S32758001 1 v::r-~-~-1' Y-MOTOR BRACKET 
148 018082536 4 771-*Jt. I- 8X25 BOLT, SOCKET M8X25 
149 018501636 4 Y7';f.Jt. 1- SX16 BOLT, SOCKET M5X16 
150 028050246 4 I~ .f. "!f:fl.f.2-S WASHER, SPRING 2-5 
151 025050236 4 t:7if:fl.f.7-.:z.?-s WASHER, PLAIN M 5 

151-423-243 
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T. -J'IJ / t-- £tlifliit I Printed circuit board mechanism I 
Leiterplatten·l Circuits imprimes /Tableros de circuitos impresos 

U . .:e- ~ (IJ'fj I Motor mechanism I Motor I 
Mecanisme du moteur I Mecanisme del motor 
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T. 7 'J / f-.~~~~~~ I Printed circuit board mechanism I 
Leiterplatten I Circuits imprimes ITableros de circuitos impresos 

REF.NO. CODE Q'TY t::..-JC-1' 

1 S33141000 1 PROM423MN1 'J 
2 533142000 1 PROM423MN2'J 

3 533143000 1 PROM423MN3'J 

4 533150000 1 PROM423MT'J ~ 

......_ 

U . ~ - ~ lla'fj I Motor mechanism I Motor I 
Mecanisme du moteur I Mecanismo del motor 

REF.NO. CODE Q'TY t::..-;C-1' 

NAME OF PARTS 

PROM423MN1 ASSY 
PROM 423MN2 A55Y 
PROM 423MN3 A55Y 
PROM 423MT A55Y 

NAME OF PARTS 

RM 

151-423-518 

RM 

1 510405000 1 otf!,.r"'1'3'..1 ?~-11 TOTALLY ENCLOSED MOTOR 3-PHA5E 
2 532951000 1 JtJI,A:e--~~~x X-PULSE MOTOR A55Y 
3 532951000 1 J't'J!,A:e--11 'J ~ Y Y-PULSE MOTORASSY 

151-423-650 
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V. :J / 1-- D- Jv ;F "J? .A ~f* I Control box mechanism I Schaltkasten I 
Mecanisme du boitier de contr61e I Mecanisme de Ia ca·a de controles 

2---l 
3----. . 

LJ 
6-HI 

- 43-

~1-30 

~1-29 

~1-31 

1-12 
1-17 

' 1-45 1-44 

1-54 1-55 

· ~ 
f~ 

. ~ 

~~) 
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V. ~ ;.., 1-- CJ - Jil ;J{ ''J ? .A IIJfj I Control box mechanism I Schaltkasten I 
Mecan1sme du boitier de controle I Mecan1smo de Ia caia de controles 

REF.NO. CODE Q'TY 1::.- ;~. 1' NAME OF PARTS 

1 S33120009 1 't!1'~3;f.".:l?:1.? ~ CONTROL BOX ASSY 
1-1 S33121001 1 7/'f/"'-:1.?~ POWER SUPPLY BASE ASSY 
1-1-1 S33077001 1 7/'f/"'-:1. POWER SUPPLY BASE 
1-1-2 S33078001 1 '.:11'~7 DASHBOARD 
1-1-3 S33079009 1 :J*?1l'.:11'1l7 CONNECTOR DASHBOARD 
1-1-4 S33080001 1 AVR~ 1' AVR BASE 
1-1-5 OA5401006 6 +T,.....,? ~4X10DB SCREW, PAN (WASHER) M4X10DB 
1-1-6 OA5401006 2 + 7"'..,? ~ 4X10DB SCREW, PAN (WASHER) M4X10DB 
1-1-7 OA5401006 2 + -j- "'..,? ~ 4X 1 ODB SCREW, PAN (WASHER) M4X10DB 
1-1-9 OA5402005 1 + -J- "'..,? ~ 4X20DB SCREW, PAN (WASHER) M4X20DB 
1-1-10 S17024000 6 CKS? 7/ :120-H CKS CLAMP (20-H) 
1-1-11 S17023000 7 CKS? 7/ :116-H CKS CLAMP ( 16-H) 
1-1-12 S17022000 4 CKS? 7/ :110-H CKS CLAMP ( 1 0-H) 
1-1-13 S31760000 2 CKS? 7/ :126L (CKS) CORD CLAMP 26-L 
1-1-14 S10287000 1 :1L--1110A BREAKER ( 1 OA) 
1-1-15 S32952000 1 .J 1' 'X7 1' JJ.,1lMBS1210 NOISE FILTER MBS 1210 
1-1-17 S32147000 1 t-7/:X.1562VA TRANSFORMER 1562VA 
1-1-18 S14039000 1 1: .::t- 'X*Jidf FUSE HOLDER 
1-1-19 S17029000 1 AVR AVR 
1-1-20 OA4403505 2 + T "{..,? ~ 4X35DA SCREW, PAN (WASHER) M4X35DA 
1-1-21 OA5300605 2 + -j-"{..,? ~ 3X6DB SCREW, PAN (WASHER) M3X6DB 
1-1-22 018061036 4 7' T ;f. JJ., t- 6X 10 BOLT, SOCKET M6X10 
1-1-23 028060246 4 /(-*'t/11*2·6 WASHER, SPRING 2-6 
1-1-24 025060236 4 1: 7'tf11*7.::t?6 WASHER, PLAIN M 6 
1-1-25 OA5301605 2 + 7"'..,? ~ 3X16DB SCREW, PAN (WASHER) M3X16DB 
1-1-26 OA5300605 2 + 7"'-..,? ~ 3X6DB SCREW, PAN (WASHER) M3X6DB 
1-1-29 S30790001 1 ~J</B43N015? ~ CIRCUIT BOARD (B43N015) ASSY 
1-1-29-2 S08030000 2 Gl:.::t-A'SAFB G FUSE (5AFB) 
1-1-29-3 219225000 3 11 /I: .::t- A' SA FUSE(8A) 
1-1-29-4 153242000 3 1:.::t-A'6A FUSE(6A) 
1-1-30 S02915100 5 ~/(/ij"~- .. CIRCUIT BOARD SUPPORT 
1-1-32 S32146000 1 SIBRS25VB10 SIB RS25VB 1 0 
1-1-33 229142001 1 SIDS 15VB60 SIDS15VB60 
1-1-34 OA5402005 2 +7-"'-..,? ~4X20DB SCREW, PAN (WASHER) M4X20DB 
1-1-35 S20895000 1 l:.::t-A'2A1250V. FUSE (2A/250V) 
1-1-36 S02887000 1 1: .::t-A'1SA FUSE (15A) 
1-1-37 S29008001 1 ~-~~/(/? ~ MOTOR CIRCUIT BOARD ASSY 
1-1-38 S02915100 4 ~1</-tt~- .. CIRCUIT BOARD SUPPORT 
1-1-40 533068000 1 7/-'f/:J- J.:? ~ POWER SUPPLY CORD ASSY 
1-1-41 S33069000 1 7 1' JJ., 1ll\- * :1. A? ~ FILTER HARNESS A ASSY 
1-1-42 S33070000 1 7 1' JJ., 1ll\- -* ;I. B? ~ FILTER HARNESS B ASSY 
1-1-43 S33071000 1 AVR/\- ~.;I.?~ AVR HARNESSASSY 
1-1-44 S33072000 1 7/-'f/~J(//\-~.;l.A POWER SUPPLY CIRCUIT BOARD HARNESS A 
1-1-45 S33073000 1 jf;.,.y;..~J(/1\--*:X.B POWER SUPPLY CIRCUIT BOARD HARNESS B 
1-1-46 S33074000 1 7:.-Jf/1\-*:1-C? ~ POWER SUPPLY HARNESS C ASSY 
1-1-47 S33075000 1 ~-1l7/'f;..J\-*:X.?~ MOTOR POWER SUPPLY HARNESS ASSY 
1-1-48 S33146000 1 77'/:J- J.: FAN CORD 
1-1-49 S17061000 1 71- ;I. -tz /120 EARTH WIRE ( 120) 
1-1-50 S33067000 1 ~ y/~-1l/\--*:1-B? ~ SEWING MACHINE MOTOR HARNESS B ASSY 
1-1-51 S33100000 1 1' l-'?~~-1ll'-*;l.B? ~ BOBBIN WINDER MOTOR HARNESS B ASSY 
1-1-52 S33106000 5 M3;l. 1l':l J.:L10 M3 STUD L10 
1-1-53 533156000 3 ~/(/;l..l'l(-oft6S CIRCUIT BOARD SPACER 
1-1-54 502915100 5 ~1</-tt~- .. CIRCUIT BOARD SUPPORT 
1-1-55 511839000 2 ~/(/;1..1'1(-ofj- CIRCUIT BOARD SPACER 
1-1-56 620599002 1 7:.-.Y:.-7"'-JJ., y3') POWER SUPPLY LABEL 
1-1-57 504557000 1 '":.-1l1'PLTIM BANDPLTIM 
1-1-58 534611000 1 7:r.71' l-:::171?~ FERRITE CORE ASSY 
1-1-59 OA5401006 1 +7-"'-..,? ~4X10DB SCREW, PAN WASHER M4X10DB 
1-2 531719001 1 ~J</B43N011? ~ CIRCUIT BOARD (B43N011) ASSY 
1-4 531942001 1 ~/(/B43N012? ~ CIRCUIT BOARD (B43N012) AS5Y 

RM 
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V . :J / 1-- IJ - J!, ;f( '/ ? .A !ll'fj I Control box mechanism I Schaltkasten I 
Mecanisme du boitier de controle I Mecanisme de Ia caja de controles 

REF.NO. CODE Q'TY t:;...;t"( NAME OF PARTS 

1-6 S32145001 1 ;tJ{:,..B43N016? ~ CIRCUIT BOARD (B43N016) ASSY 
1-7 S02915100 5 ::tJ{;..~*-,.. CIRCUIT BOARD SUPPORT 
1-8 S33051000 1 10/\-*~" ~ 10 HARNESS ASSY 
1-9 S33052000 1 I07f;..lf:,../\-*~? ~ 10 POWER SUPPLY HARNESS ASSY 
1-10 S33053000 1 ;t 1' ;...7f:,..lf;..J\-*~" ~ MAIN POWER SUPPLY HARNESSASSY 
1-11 S33054000 1 7'- :f J(,~ of ':17'1\- * ~B TABLE SWITCH HARNESS B 
1-12 S33055000 1 of:,..7f•;l?~'i!;..ij-/\-*~B. INDEX SENSOR HARNESS B 
1-13 S33056000 1 ~of~ ;..~/\-*~8? ~ TIMING HARNESS B ASSY 
1-14 S33057000 1 PMD~J{;..J\-*~? ~ PMD CIRCUIT HARNESS ASSY 
1-15 S33058000 1 ~:,;...~-~~/(:,../\-*~ SEWING MACHINE CIRCUIT BOARD HARNESS 
1-16 S33059001 1 ,.. ?:f~of';17'/\-*~8? ~ HEAD SWITCH HARNESS B ASSY 
1-17 S33059002 1 t-?:f~of';/71\-*~8?~ HEAD SWITCH HARNESS B ASSY 
1-18 S33059003 1 t-?:f~of·;17/\-*~8?~ HEAD SWITCH HARNESS B ASSY 
1-19 S33060001 1 t-?:f'i!;...ij-/\-*~8?~ HEAD SENSOR HARNESS SASSY 
1-20 S33060002 1 t-r):f-t!:,..ij"/\-*~8?~ HEAD SENSOR HARNESS B ASSY 
1-21 S33060003 1 .. ?:f-t!;..ij"/\-*~8? ~ HEAD SENSOR HARNESS B ASSY 
1-22 S33061001 1 :t-J{--t!:,..ij-/\-*~8? ~ OVER SENSOR HARNESS B ASSY 
1-23 S33061002 1 :t-J{--t!;...~/\-*~8? ~ OVER SENSOR HARNESS B ASSY 
1-24 S33062000 1 "(;...7f•;J?~~-~"-*~8 INDEX MOTOR HARNESS B 
1-25 S33063000 1 IOVMM/\-*~? ~ IOVMM HARNESS ASSY 
1-26 S33064001 1 ~v./1' t:''-*~8?~ SOLENOID HARNESS B ASSY 
1-27 S33064002 1 ~ v./ of t:"-*~B? ~ SOLENOID HARNESS B ASSY 
1-28 S33064003 1 '..lv./of t:"-*~8?~ SOLENOID HARNESS B ASSY 
1-29 S33065000 1 PMD7:.-1f:,../\-*~8 · PMD POWER SUPPLY HARNESS B 
1-30 S33066001 1 /t)(,~~-~"-*~8? ~ PULSE MOTOR HARNESS B ASSY 
1-31 S33066002 1 /t)(,~~-~/\-*~8? ~ PULSE MOTOR HARNESS B ASSY 
1-33 S33113009 1 ??7~ REAR COVER 
1-34 152423000 2 'h ~77-'S r)J{;... ROTARY HOOK COVER HINGE 
1-35 062301006 4 1-~:::J3X10 SCREW, PAN M3X10 
1-36 025030236 4 1:?~11*7.:Z.r)3 WASHER, PLAIN M 3 
1-37 028030246 4 /{*~11*2-3 WASHER, SPRING 2-3 
1-38 021300106 4 ,:,.:z.y•;l fo.3 NUT, 1M3 
1-39 OA5301005 4 +1-~~? ~ 3X10DB SCREW, PAN (WASHER) M3X10DB 
1-40 150349001 1 :::J- t:??:..-1'10 CORD CLAMP 1 0-L 
1-41 S33114009 1 -t!1'::f'S*';I?~'h/(- CONTROL BOX COVER 
1-42 150357001 1 :::J- t:??;...:113 CORD CLAMP (13-L) 
1-43 S16566000 1 ?-•J ;...~77':..- COOLING FAN 
1-44 S04557000 1 It;.. ~ of PLTIM BANDPLTIM 
1-45 OA5301605 4 +1-~~? ~ 3X16D8 SCREW, PAN (WASHER) M3X16DB 
1-46 021300206 4 2:,.:z.-r·;~ t-3 NUT, 2M3 
1-47 S10289000 2 7 7';... t- IJ ';I IJ"'hT~ FAN SET PLATE 
1-48 OA5300605 4 +T~~? ~3X6DB SCREW, PAN (WASHER) M3X6DB 
1-49 S10336000 1 77';...11- t: FAN GUARD 
1-50 S12481000 2 1-1'?':17' NYLATCH 
1-51 060400616 9 /{"(:,.. t:M4X6 SCREW, BIND M4X6 
1-52 OA5402005 1 +1-~~? ~4X20DB SCREW, PAN (WASHER) M4X20DB 
1-53 060400616 1 J( of;.. t:M4X6 SCREW, BIND M4X6 
1-54 S33115009 1 *';1?~11?of~ BOX SIDE COVER 
1-55 060400616 4 J(of:,.. t:M4X6 SCREW, BIND M4X6 
1-56 S32630009 1 r)?'bJ(- REAR COVER 
1-57 060400616 2 /("(;... t:M4X6 SCREW, BINDM4X6 
1-58 150349001 2 :::J- t:??;..7'10 CORD CLAMP 1 0-L 
1-59 S09141000 2 :::J- t:?7 ;...7'16L CORD CLAMP 16-L 
1-60 S32954009 1 SW7~ SWITCH COVER 
1-61 S12481000 2 1-of?':l7 NYLATCH 
1-62 620599003 1 -T;...If;..?~J(, 7.:1.? POWER SUPPLY LABEL 
1-63 U20099001 3 C':l'h?-t!A~4X10D8 SCREW, PAN (PIS WASH) M4X10DB 
1-64 OA6300605 5 +1-~~? ~3X6D8 SCREW, PAN (WASH) M3X6DB 
2 018061236 5 7'1-$Jif fo. 6X12 BOLT, SOCKET M6X12 
3 028060246 5 /(*..,11*2-6 WASHER, SPRING 2·6 
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W. tliii&IUJ~ I Power supply equipment mechanism I Stromversorgung I 
Mecanisme de I' equipment en.alimentation electrique I 
Mecanisme del equipo de alimentaci6n de corriente 

REF.NO. CODE Q'TY. t::,..)f"( NAME OF PARTS 

1 S33137009 1 423~-;f.- t:? ~ 

1 S33137010 1 423 KEY BOARD ASSY 
1-1 S31945000 1 ~~(~B43N013? ~ CIRCUIT BOARD (B43N013) ASSY 
1-2 S33134000 1 KEYCPU-423 KEYCPU-423 
1-3 S33132000 1 LCD~ '!l~-JJ,? ~ LCD MODULE ASSY 
1-4 S33126000 1 ~-;f.- t:EMSW? ~ KEY BOARD EMSW ASSY 
1-5 S33133000 1 ~- ~-~-~1'':17 SEAT KEY SWITCH 
1-6 S35594000 1 3.51' ~7FDO -
1-6 S35593000 1 3.5 FDD-IBM 
1-7 S33135000 1 ~-;f.- j:J\--*AB KEY BOARD HARNESS 8 
1-8 S33148000 1 ~-;f.- t: J\--* AA KEY BOARD HARNESS A 
1-9 S33136000 1 FOO-T~If ~I\--* A '7 ~ FDD POWER SUPPLY HARNESS ASSY 
1-10 S33144000 1 ~1'':17'~1'':17?~ CAP SWITCH ASSY 
1-11 S32619009 1 7C~ 1-Jt-*JJ, FRONT PANEL 
1-12 S32620009 1 IJ 7' /t*JJ, REAR PANEL 
1-13 S32621009 1 ~ 1' t: /'( '* JJ, SIDE PANEL 
1-16 S17020001 2 FOO I- IJ ':1 7 1' ~ ~ ~ .J: FDD-SET PLATE SUPPORT 
1-17 S32624000 2 FOO-t! ':I .J: ~ 1' ~ FDD INSULATING PLATE 
1-18 S32625000 3 1J?-L7 COLLARL7 
1-19 S32627009 1 LCOY' t: LCD WINDOW 
1-20 S32629000 2 73')/(:,... HINGE 
1-21 . 061300616 8 ~?:J3X6 SCREW, FLAT M3X6 
1-22 021300106 4 1~.:Z.7':1 l-3 NUT, 1M3 
1-23 025030236 8 t: ?~11 -*7.:Z.?3 WASHER, PLAIN M 3 
1-24 028030246 8 /('* ~11-*2·3 WASHER, SPRING 2-3 
1-25 OA5300605 4 +7"(.~., ~ 3X60B SCREW, PAN (WASHER) M3X6DB 
1-26 002021405 3 +7"(.:J2X14 SCREW, PAN M2X14 
1-27 025020135 3 t:?~11-*~3?2 WASHER, PLAINS 2 
1-28 OAS401006 4 +T"(.~., ~4X100B SCREW, PAN (WASHER) M4X10DB 
1-29 OA5301005 4 +T"(.~IJ ~ 3X100B SCREW, PAN (WASHER) M3X10DB 
1-30 008400604 4 + t-?~:J4X6 SCREW, TRUSS M4X6 
1-31 008400604 4 + 1- ?~:J4X6 SCREW, TRUSS M4X6 
1-32 008400604 6 + t-?~:J4X6 SCREW, TRUSS M4X6 
1-33 S32626000 2 ./ -:1 KNOB 
1-34 S06823000 1 ':I'?~S THUMB(S) 
1-35 S32628009 1 '"'*JJ,~'!l1' ~ PANEL INDICATION PLATE 
1-36 S32447000 1 F007~ FDDCOVER 
1-37 S32448009 1 F007~ 1' ~ FDD COVER PLATE 
1-38 S32363001 1 AX 1- 1)':17-*:l SETSCREW 
1-39 S32383001 1 71' :,...11 -11- t: /( * SPRING 
1-40 018300636 2 7'7;jfJJ, I-3X6 BOLT, SOCKET M3X6 
1-41 S02556001 2 ..,11* WASHER 
1-42 025040236 1 t: ?~11-*7.:Z.?4 WASHER, PLAIN M4 
3 004061016 2 +~?:J6X10 SCREW, FLAT M6X1 0 
6 S33139009 1 A1'':17;f.':l?~?~ SWITCH BOX ASSY 
6-1 S33123000 1 7- -:1 JJ, ~ 1' ':1 7 IJ ~ TABLE SWITCH ASSY 
6-2 S33155000 1 SW7'7i! ~OBS13 SWITCH OIL CAP OBS 13 
6-3 S33501009 1 A1'':17;f.':I?~A SWITCHBOXA 
6-4 S33502009 1 .A 1' ':1 7 ;J( ':I ? A B SWITCHBOXB 
6-5 008400604 6 + I-?.A::J4X6 SCREW, TRUSS M4X6 
7 149547000 1 :J-t:~'t.:t CORD HOLDER (4N) 
8 S21083001 1 +T~::J/(-* t: 74X10 SCREW, PAN (SIP WASHER) M4X10 
9 004401414 4 +1t7::J4X14 SCREW, FLAT M4X14 
20 S33122001 4 i! ~1t~J(~? ~ SENSOR CIRCUIT BOARD ASSY 
21 S33122001 4 i! :..-1t~J(:..-? ~ SENSOR CIRCUIT BOARD ASSY 
22 OA4300605 16 +7"(...,? ~3X60A SCREW, PAN (WASHER) M3X6DA 
24 S33082000 1 1-?-:11~1'':17'1\--*A?~ HEAD-1 SWITCH HARNESS ASSY 
25 S33083000 1 "', -:12-A 1' ':171\- *.A?~ HEAD-2 SWITCH HARNESS ASSY 
26 S33084000 1 1- r) 7'3-A 1' ':171\--* .A?~ HEAD-3 SWITCH HARNESS ASSY 
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W. 'llt~~IJfj I Power supply equipment mechanism I Stromversorgung I 
Mecanisme de I' equipment en. alimentation electrique I 
Mecanisme del equipo de alimentaci6n de corriente 

REF.NO. CODE Q'TY l::/)11' NAME OF PARTS 

27 S33085000 1 ,_.,:t1~v/ 1 f-:1\-;t-.::Z. HEAD-1 SOLENOID HARNESS 
28 S33086000 1 ,_.,:t2~v/1' f-:1\-;i . .::z. HEAD-2 SOLENOID HARNESS 
29 S33087000 1 t-.,:13~v/1' ~'"''--"i·.::Z. HEAD-3 SOLENOID HARNESS 
30 S33088000 1 ,_.,:11-t!/-+f/\-;f..::Z.? ~ HEAD-1 SENSOR HARNESSASSY 
31 S33089000 1 ,_.,:12-t!/-+f/\-;f..::Z.? ~ HEAD-2 SENSOR HARNESS ASSY 
32 S33090000 1 t- ., :13-tt ;., -tt 1\-* .::z. ? ~ HEAD-3 SENSOR HARNESS ASSY 
33 S33093000 1 ~1'~/1"-t:!/-tf/\-;f...::Z.?~ TIMING SENSOR HARNESS ASSY 
34 S33094000 11/-T'.:I?.::Z.-t!/-tfl\-;f...::Z. INDEX SENSOR HARNESS 
35 S33095000 1 1/-T'.:I?..::Z.-t-~1\-;f....::Z. INDEX MOTOR HARNESS 
36 S33096000 1 7 - "j )I, .::z. 1 '.:171 \- * ..::z. ? ~ TABLE SWITCH HARNESS ASSY 
37 S33097000 1 XI~Jr...:::z.-t-111\-;f...::Z.? ~ X-PULSE MOTOR HARNESS ASSY 
38 S33098000 1 y It )I,. .::z. .:r - ~ 1\ - * .::z. ? ~ Y-PULSE MOTOR HARNESS ASSY 

RM 

39 S33099000 1 ~ ~/t-~1\-;t..::Z.? ~ SEWING MACHINE MOTOR HARNESS ASSY 
41 S33105000 1 ;t-/'C--tt/-tf/\-;t..::Z.F? ~ OVER SENSOR HARNESS F ASSY 
42 S33092000 1 ;t-/'C--tt/ifl\-;f..::Z.C? ~ OVER SENSOR HARNESS CASSY 
44 S33091000 2 lr - "j )I, ~? " 2000 CABLE DUCT 2000 
45 OA5401006 6 + 7 "'if? ~ 4X 1 ODB SCREW, PAN (WASHER) M4X10DB 
47 S17023000 20 CKS? 7 / 716-H CKS CLAMP ( 16-H) 
48 S17023000 1 CKS? 7;... 716-H CKS CLAMP (16-H) 
49 S0450SOOO 2 CKS? 7;... 713-H CKS CLAMP (13-H) 
50 S17022000 5 CKS? 7;... 710-H CKS CLAMP (10-H) 
51 S17022000 1 CKS? 7 /710-H CKS CLAMP (10-H) 
52 S17022000 5 CKS? 7 /710-H CKS CLAMP ( 1 0-H) 
53 S17022000 3 CKS? 7;... 710-H CKS CLAMP (10-H} 
54 S04557000 10 1~/~ 1PLTIM BANDPLTIM 
57 554482000 3 :I- f-:;t-)1,.1( #12 CORD HOLDER ( 12N) 
58 552908000 3 ::J- t:;t-JI,.1f#14 CORD HOLDER (14N) 
59 554482000 3 :I - "'*)I, 1f # 12 CORD HOLDER ( 12N) 
60 146202000 1 -J-1 0 /? IJ '.:1 7 NYLON CLIP 
61 552907000 1 :I- t:';t-JI,1f#10 CORD HOLDER (10N) 
62 146202000 1 -J-1' 0 / ? IJ '.:1 7 NYLON CLIP 
63 S16452000 3 ..::Z.1~15JI,.450L SPIRAL 450L 
64 S21083001 12 + j-"(.::JJ'C* t: 74X10 SCREW, PAN (SIP WASHER) M4X10 
65 S17023000 4 CKS? 7 /716-H CKS CLAMP (16-H) 
66 S11731000 1 7" - ..::z. -tt /1300 EARTH WIRE 1300 
67 511733000 1 7"- .::z. -tt ;., 1700 EARTH WIRE 1700 
68 517058000 1 7' - ..::z. i! ;... 21 00 EARTH WIRE 2100 
69 533103000 1 7"- .::z. -tz ;., 3000 EARTH WIRE 3000 
70 533104000 1 7"-.::Z."tt/3700 EARTH WIRE 3700 
71 521083001 5 + j-"(.::J/{* t: 74X10 SCREW, PAN (5/PWASHER) M4X10 
72 S17022000 3 CKS? 7;... 710-H CK5 CLAMP (10-H) 
73 S17021000 2 CKS? 7 / 707-H CK5 CLAMP (07-H) 
74 552907000 1· ::J- "'*J"1i #10 CORD HOLDER (10N) 
75 S21083001 1 +7-"'::J/{~ t: 74X10 SCREW, PAN (S/P WASHER) M4X10 
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X1.lh1J.g.WJ1Ki I Power table I Motorgestell/ 
Mecanisme du plateau de Ia machine I Mecanisme de Ia mesa de Ia maquina 

REF.NO. CODE Q'TY t:/;l{ NAME OF PARTS RM 

1-1 S32692000 2 ~~.A~- CASTER 
1-2 S32693000 2 ~~.A~-s CASTERS 
1-3 018102036 16 J7j-;f.JI- I-10X20 BOLT, SOCKET M10X20 
1-4 028100246 16 /{~vtf1J-*2-10 WASHER, SPRING 2-10 
1-5 532716000 4 v""Ja.;f.JL- t-20x1oo BOLT, LEVEL M20X 100 
2 S32698001 1 if 1" 7 - 1" JH SUB TABLE L 
3 S32697001 1 if 1"7 -1" JL-R SUB TABLER 
4 004401003 3 + if 7 :t- ~ 4X 10 SCREW, FLAT M4X10 
5 004401414 4 +if? :::J4X14 SCREW, FLAT M4X14 
6 025040236 4 t:7if7i:t-7.:Z."4 WASHER, PLAIN M 4 
7 021400206 4 2~.:1.7"':1 t-4 NUT,2M4 
8 S32696009 2 if 1" 7 - 1" )!,. if if J: SUB TABLE SUPPORT 
9 018082036 4 J7 j- ;f. JL- t- 8X20 BOLT, SOCKET M8X20 
10 025080236 4 t:7if7i:t-7.:Z."8 WASHER, PLAIN M 8 
11 028080246 4 f{:t-if;J:t..2-8 WASHER, SPRING 2-8 
12 S32709009 1 jj- ~/{- GUARD BAR 
13 018063036 2 7' T ;f. Jil t- 6X30 BOLT, SOCKET M6X30 
14 S32702000 1 7- -;!Jil TABLE 
15 018061236 6 7'7-;t-J!I.I-6X12 BOLT, SOCKET M6X12 
16 025060236 6 t:?if;J:t-7.:Z."6 WASHER, PLAIN M 6 
17 S32700009 1 7 - 1" Jil if if ::t F TABLE SUPPORT F 
18 018082036 2 7'7-;f.J!I t-8X20 BOLT, SOCKET M8X20 
19 025080236 2 t:?if;J-*7.:1."8 WASHER, PLAIN M 8 
20 028080246 2 f{:t-if11*2-8 WASHER, SPRING 2-8 
21 S32701009 2 7 -1" Jilifif .:I.B TABLE SUPPORT B 
22 018061236 4 7'7-;t-J!I t-6X12 BOLT, SOCKET M6X12 
23 025060236 4 t:7if1J:t-7.:L"6 WASHER, PLAIN M 6 
24 028060246 4 /(-*if7i:t-2-6 WASHER, SPRING 2-6 
25 S32699001 1 7 - 1" Jil r'J 'r -f ~ TABLE SUPPORT PLATE 
26 018400836 4 77-;f.JII t-4X8 BOLT, SOCKET M4X8 
27 025040236 4 t:7if1J."t-7.:Lr'J4 WASHER, PLAIN M4 
28 S32703009 1 7--?"JII'}J/{-L TABLE COVER L 
29 S32704009 2 7-?"JL-'}JJ(-M TABLE COVER M 
30 S32705009 1 7---:1 JJ,'}JJ{-R TABLE COVER R 
31 008400604 16 + t- 7.A:::J4X6 SCREW, TRUSS M4X6 
32 S32720000 3 :Jif "( 1'':1 ~.:I. BUSH 
33 S32710000 2 'I.':I~/'fA EDGING A 
34 S32711000 1 I. ':1 ~;., '18 EDGING B 
35 S33637009 3 :::J-~'}J/(- CORD COVER 
36 008400604 6 + t-?.A::J4X6 SCREW, TRUSS M4X6 
37 S32707001 10 *:1. t-L POSTL 
38 532706001 8 *.A t-s POSTR 
39 025080236 2 t:7tf11*7.:Lr'J8 WASHER, PLAIN M 8 
40 532708009 1 x~-~-111<- X-MOTOR COVER 
41 008400604 2 + t-7:7.::J4X6 SCREW I TRUSS M4X6 
42 062060806 2 1"""::J6X8 SCREW, PAN M6X8 
43 532712001 1 ~-~:1-•J-? ~ MOTOR PULLEY ASSY 
43-1 S32713001 1 ~-~:1-•J- MOTOR PULLEY 
43-2 012060636 1 77-t:?6X6 SET SCREW, SOCKET (FT) M6X6 
43-3 012400836 1 7'1-t: ?4X8 SET SCREW, SOCKET (FT) M4X8 
44 S32714000 1 V""Jl- t- 3V315 V-BELT 3X315 
45 532694001 1 ~-~-~~1'~ MOTOR SUPPORT PLATE 
46 018082036 2 7'7-;f.Ja. t-8X20 BOLT, SOCKET M8X20 
47 028080246 2 1<*11'11*2-8 WASHER, SPRING 2-8 
48 025080236 2 t: ?if11*7.:Z. "8 WASHER, PLAIN M 8 
49 152861101 1 ~-~-~"( MOTOR BASE PLATE 
50 152862001 1 ~-~-~"(~, MOTOR BASE PLATE SHAFT 
51 048100142 2 t- Jf'J:l?3')C10 RETAINING RING, C10 
52 152865101 1 L1i ~ ;f.JL- t- M10 BOLT, M10 

151-423-652 
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X1.1b:f.J ~rvJ1j I Power table I Motorgestelll 
Mecanisme du plateau de Ia machine I Mecanismo de Ia mesa de Ia maquina 

31 28 

i 
36 35 

cl~ 29 36 35 

Jc~ 

5---i i--4 

............... , 

13---i > 
~­

~-

C. aa----w w--37 
39 ! 

! 
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X1.1Jr1.J~IJ«t I Power tabie I Motorgestell/ 
Mecanisme du plateau de Ia machine I Mecanisme de Ia mesa de Ia maquina 

REF.NO. CODE QiY I::;...;C"( NAME OF PARTS RM 

53 021100202 2 -j-•:J t-2::,~10 NUT,2M10 
54 025100132 2 1::7-tf1i*~3?10 WASHER, PLAIN S 10 
55 028100242 1 '~* -tfjj *2-10 WASHER, SPRING 2-10 
56 152864000 8 ~·:1~3;... CUSHION 
57 152863001 4 ?·:J~3;...:>f17- CUSHION COLLAR 
58 017062503 4 6:>f1~;J!J!, t-6X25 BOLT,M6X25 
59 025800332 12 1::7-tf1i*1f1'7.14 WASHER, PLAIN L 7.14 
60 028060242 4 '~*-t11i*2-6 WASHER, SPRING 2-6 
61 021060102 4 -J--:1 t-1::,~6 NUT, 1 M6 
62 S32695001 1 L:fl~;J!Jj,J-~~1'~ BOLT INDICATION PLATE 
63 018082036 2 7-J-*J!, I-8X20 BOLT, SOCKET M8X20 
64 028080246 2 '~*~11*2-8 WASHER, SPRING 2-8 
65 025080236 2 1::7~11*7~?8 WASHER, PLAIN M 8 
74 S33824001 1 ~37';...7?~ STATIC BRUSH 
75 062400516 2 1~1';.. t:M4XS SCREW, BIND M4XS 
<FOR U.S.A,CANADA> 
66 S32718009 2 TABLE LS 
67 S32719009 1 TABLE LC 
68 008400604 18 SCREW, TRUSS M4X6 

'• 

1 51-423-652 
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X2.1b1J-Ei'mJ~ I Power table I Motorgestell/ 
Mecanisme du plateau de Ia machine I Mecanismo de Ia rnesa de Ia maquina 

< ;t 7' ~ s ;., '"- •:J /OPTION PARTS> 

69-52 69-51 

~-~ 

9-25 
69-19 

9-25 

.· fll 
69-46 69-50 69-48 

l> 
69-27 

69-48 69-50 69-47 

~t~iJ 
151-423-652 
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X2.1h1:J-8-Jil'fj I Power table I Motorgestell I 
Mecanisme du plateau de Ia machine I Mecanisme de Ia mesa de Ia maquina 

REF.NO. CODE Q'TY t:./,C-( NAME OF PARTS RM 
' < ;t 7~ =/I~- ':1 I OPTION PARTS> 

69 S33692001 1 ~ 3 ., :J ., 7 - :n" 7 ~ ADJUSTABLE TABLE ASSY 
69-1 S32811000 1 ~ 3 ., :J ., 7 - 7 )t, ADJUSTABLE TABLE 
69-2 S15321001 8 I:'/ PIN 
69-3 S32813001 1 ~ 3 ., :J ., 7 - 7 )t, ., 'r 1' 11 ADJUSTABLE TABLE SUPPORT PLATE 
69-4 S32812001 4 -A71' rt:"./ SLIDE PIN 
69-5 S32822001 2.A71'f-:1'11 SLIDE PLATE 
69-6 018061236 4 7 7 ;f; Jt. t- 6X 12 BOLT, SOCKET M6X12 
69-7 028060246 4 l<:.t-"tf1i:.t-2-6 WASHER, SPRING 2-6 
69-8 025060236 4 t:7-tf1:J:.t-7.:Z.ry6 WASHER, PLAIN M 6 
69-9 S32829000 2 .A 71' f-:'~IJ ':J 7 SLIDE CUP 
69-10 004501003 4 +it? :JSX10 SCREW, FLAT M5X10 
69-13 S32833000 2 .. ~Jil~7 ./:1 TOGGLE CLAMP 
69-14 018401036 8 77:f..Jt. t-4X10 BOLT, SOCKET M4X10 
69-15 028040246 8 1<:.t-"tf1i:.t-2-4 WASHER, SPRING 2-4 
69-16 025040236 8 t: 7-if1:J:.t-7.:I.?4 WASHER, PLAIN M4 
69-17 149483001 2 -:1 '7 ~ ;f. Jt. t- M6 BOLT, M6 
69-19 S32814001 2 ~ 3 ., :J ., 7 - 7 Jt. it oft :t ADJUSTABLE TABLE SUPPORT 
69-20 018501236 8 7 7 :f. Ja. t- sx 12 BOLT, SOCKET M5X12 
69-21 028050246 8 /(-*"tf1i:.t-2-5 WASHER, SPRING 2-5 
69-22 060501016 8 I< 1' ./ f:MSX10 SCREW, BIND M5X 10 
69-23 S32831000 2 .A 71' t:n·:~ 7 SLIDE PACK 
69-24 060501016 4 1< 1' ./ f:MSX 10 SCREW, BIND M5X 10 
69-25 S32832000 2.A7-f~./J\' STAY DAMPER 
69-26 S32830001 2 ~.//\'3?~./;t-~ SHOULDER SCREW 
69-27 S32826001 2 7':173ry1f;..,:.t-~ SHOULDER SCREW 
69-28 028080246 2 /(*"tf1i:.t-2-8 WASHER, SPRING 2-8 
69-29 025080236 2 t:7-tf1:J:.t-7.:I.ry8 WASHER, PLAIN M 8 
69-30 021080206 2 2~.:1.7':1 t-8 NUT,2M8 
69-31 S32823001 2 .A t-':11~- STOPPER 
69-34 ().18501036 4 77 ;f.JII t- SX10 BOLT, SOCKET M5X 10 
69-35 025050236 4 t: 7-t111*7.:I." -s WASHER, PLAIN M 5 
69-36 S32828001 2 7':1~ J-,C-f~ HOOK SET PLATE 
69-37 018501036 4 7 7 ;f. Jll t- sx 10 BOLT, SOCKET M5X 1 0 
69-38 028050246 4 J(*"tf11:.t-2-5 WASHER, SPRING 2-5 
69-39 S32825001 2 7':17 vi<- HOOK LEVER 
69-40 S32826001 2 7 ':I 7 3 ., ~;.., * ~ SHOULDER SCREW 
69-41 S20621001 2 1J7- COLLAR 
69-42 028080246 2 l<:.t- -tfjj :.t-2-8 WASHER, SPRING 2-8 
69-43 025080236 2 t: 7-t11i-*7.:I. ?8 WASHER, PLAIN M 8 
69-44 021080206 2 2~.:1.-j-':J t-8 NUT,2M8 
69-45 S32827001 2 7':171<* SPRING 
69-46 S32816001 1 7- "j 11111-1 f:L TABLE GUIDE L 
69-47 S32817001 1 7- "j Jl-11 -1 f:R TABLE GUIDER 
69-48 018501036 6 'J7 -J- ;f.J!I t- SX10 BOLT, SOCKETM5X10 
69-49 028050246 6 /(-*"tf1i-*2-5 WASHER, SPRING 2-5 
69-50 025050236 6 t:7-tf1:f:.t-7.:z.ry-s WASHER, PLAIN M 5 
69-51 S32818001 2 .At- ':I 7-1 ~Bl STOP PLATE Bl 
69-52 008400604 4 + t-7 .A::J4X6 SCREW, TRUSS M4X6 
69-53 028050246 4 l<*-t111:.t-2-5 WASHER, SPRING 2-5 
69-54 025050236 4 t: ?"tf1i:.t-7.:z." -s WASHER, PLAIN M 5 
69-55 S32840001 2 1'1*&.-;f-?~1'~ PREVENTION PLATE 
69-56 018501036 6 ']7 -j- ;f. Jl- .. sx 10 BOLT, SOCKETM5X10 
69-57 028050246 6 /(* "tf11 :.t-2-5 WASHER, SPRING 2-5 
69-58 025050236 6 t:7-if11*7.:z.?-s WASHER, PLAIN M 5 
69-59 S34344000 2 7 :tJII t-1X22X70 FELT, 1 X22X70 
69-60 025050236 8 t:7-t111*7.:J.?-s WASHER, PLAIN M 5 

151-423-652 
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X3.lh1.J .g.~~ I Power table I Motorgestelll 
Mecanisme du plateau de Ia machine I Mecanisme de Ia mesa de Ia maquina 

< ::t 7 ~a ;... '"- ':J /OPTION PARTS> 

]1--~, i 70-2 
70-3 70·~· II 

Cl)--70-4 II 

l-70-3 

t<t·~· 
70-1270-13 

151-423-652 

X4.1b1J-Ei'IIJ'fj I Power table I Motorgestelll 
Mecanisme du plateau de Ia machine I Mecanismo de Ia mesa de Ia maquina 

<~l*lffl ><For general export> 71-2 11-2111-20 

l J~ 

71-7 
71-17 

71-12 
<Option for U.S.A. CANADA> 

151-423-652 
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X3.i/J1Jt:3-mlfi I Power table I Motorgestell/ 
Mecanisme du plateau de Ia machine I Mecanrsmo de Ia mesa de Ia maqurna 

REF.NO. CODE Q'TY t:;... ~ -1 NAME OF PARTS 
--. I 

<:t :1:/ .a ;...H- '.:1/0PTION PARTS> 
70 
70-1 
70-2 
70-3 
70-4 
70-5 
70-6 
70-7 
70-8 
70-9 
70-10 
70-11 
70-12 
70-13 
70-14 

S33691009 
S32807000 
S32808009 
018061036 
025060236 
S32699001 
018400836 
025040236 
018061036 
025060236 
S32809009 
S32810009 
018061036 
025060236 
S15255000 

1 if ~ t: 7 - 7 Jj, ? ~ 
1 if -'( t: 7 - 7 Jj, 

1 oft -'( t: 7 - -:1 Jj, if ~ :X. 

4 7' T ;f- Jl- t- 6X 1 0 
4 t:?"!f:fi-*7.:1,6 

1 7 - -:1 Jl- " 'T ~ ~ 
4 '7"1-;f.Jl- t-4X8 
4 t:7"!f:fl:f.7.:J.,4 
1 7' T ;f- Jl- t- 6X 1 0 
1 t:7-tf:fl:f.7.:J.r'J6 
1 ~"\"?:13~/ .. 
1 if ~ t: 7 - 7 Jl- 3 " ~ "" ? 
6 J7 T ;f. Jl- t- 6X 1 0 

6 t:7-tf1J-*7.:Z.r'J6 
2 t...~JL-1"M12 

X4.!h1J t-Il~ I Power table I Motorgestell/ 

SIDE TABLE ASSY 
SIDE TABLE 
SIDE TABLE SUPPORT 
BOLT, SOCKET M6X10 
WASHER, PLAIN M 6 
TABLE SUPPORT PLATE 
BOLT, SOCKET M4X8 
WASHER, PLAIN M4 
BOLT, SOCKET M6X10 
WASHER, PLAIN M 6 
FOOT JOINT 
FOOT FOR SIDE TABLE 
BOLT, SOCKET M6X 10 
WASHER, PLAIN M 6 
LEVEL ADJUSTER M 12 

Mecanisme du plateau de Ia machine I Mecantsmo de Ia mesa de Ia maqutna 
REF.NO. CODE Q'TY t:;... ~ -1 NAME OF PARTS 

I --. -. I 

<OOr'-110 lfor general export> 

RM 

RM 

<OptionforU5.A.and~NADA> ~~~~~~~~~~~~~~~~~~~~~• 

71 S33810001 
71-1 S33752000 
71-2 S15321001 
71-3 S33753000 
71-4 S15321001 
71-5 S33754000 
71-6 S15321001 
71-7 149483001 
71-8 S33755001 
71-9 S33756001 
71-10 018081636 
71-11 025080236 
71-12 S33811001 
71-13 018501236 
71-14 028050246 
71-15 025050236 
71-16 S33759001 
71-17 S33760001 
71-18 018501236 
71-19 025050236 
71-20 S32818001 
71-21 008400604 
71-22 028080246 
71-23 028050246 
74 S33824001 
75 060400516 

1 :t7-'f 7-7JL-? ~ 
1 :J7~7-7JH 
3 1::"/ 
1 :J 71' 7- 7 ;a,c 
4 1::"/ 
1 :J 71' 7- 7 Jl-R 
3 t:"/ 
6 ':J 7 ~ ,Y. J&, t- M6 
1 :J 71' 7- 7 Jl- if if J: L 
1 :J 71' 7- 7 ;a, if if J: R 

4 7-J- ,Y.JII t- 8X16 
4 t: 71"11-*7-.:Z. ?8 
41'7!tf~:J.t-':Jif-

8 J7 -j- ;f. )If .. sx 12 

8 H* if:iJ*2-5 
8 t: 71"11*7-.:Z.r'J-5 
1 :J 7 1' 7- 7 Jll 11 1' t: L 
1 :J 71' 7- 7 Jll 11 1' t:R 
4 71" ;f- Jl- .. sx 12 
4 t:71":t1*7.:Z.r'J-S 
6 :J. t- ':J 7'~ ~Bl 

12 + t- 7 :A :J4X6 
4 /{*"11*2-8 
4 J{*if11 *2-5 
1 :;37/77:..-
2 1< ~;... t:M4XS 

-68-

FIXED TABLE ASSY 
FIXED TABLE L 
PIN 
FIXED TABLE C 
PIN 
FIXED TABLER 
PIN 
BOLTM6 
FIXED TABLE SUPPORT L 
FIXED TABLE SUPPORT R 
BOLT, SOCKETM8X16 
WASHER, PLAIN M 8 
POSITIONING STOPPER 
BOLT, SOCKET M5X12 
WASHER, SPRING 2-5 
WASHER, PLAIN M 5 
FIXED TABLE GUIDE L 
FIXED TABLE GUIDER 
BOLT, SOCKETM5X12 
WASHER, PLAIN M 5 
STOP PLATE BL 
SCREW, TRUSS M4X6 
WASHER, SPRING 2-8 
WASHER, SPRING 2-5 
BRUSH 
SCREW, BIND M4X5 
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Y1.1;tJI~-rl)~ I Attachment set I Anbausatz I 
Jeu d'accessoires I Juego de fijaci6n 

<For U.S.A. and CANADA> 

r 
1-3-9 

r-38 
©~ 1-1-36 

1 1-1-39 
1-1-37 

-59-

1-3-5 

~ 1-4-13 

1~tj1-3-4 ~! ~:~:~:: 
----· _.,.._ ..... · r--. ..J 

... 

1-4-3 

<*:1~ a ;.,Df3.§L~9 o > 
<Option for general export> 
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Y1.1qJii.fRIUJ'fj I Attachment set I Anbausatz I 
Jeu d' accessoires I Juego de fijaci6n 

REF.NO. CODE Q'TY I:;..J("( 
I I I 

<For U.S.A and CANADA> 
<:t7 ~=;..fiJi /Option for general export> 

1 S32865101 1 :f. r) ~? '7 3-t! ·~ 1-
1-1 S32868101 3 ;f.r)~?-7'71'?'7~ 
1-1-1 S32844001 3 jj"( 1'7'-.t... 
1-1-2 S32862000 3 IJ =. "]7;f. -JJ,"\"]71);,..? 
1-1-3 048200242 6 1- Jf ?"J77-:3 ?C20 
1-1-4 S32848000 3 ?-f~"\-'A11-f I'R 
1-1-5 S32849000 3 ?-f~"\-'A11-f l'l 
1-1-6 S33979001 6 :HJ El r) I:';..A 
1-1-7 S33980001 6 ::JCE!r)l:';..a 
1-1-8 070606800 12 ~ '? :/ '7 r) ?" 606ZZ 
1-1-9 060400516 12 1~-(;... I'M4XS 
1-1-10 012500836 12 "J77-I:?SXB 
1-1-11 S35550000 311-ft:.At-~Jt-

1-1-12 062300506 3 ?-"\::J3XS 
1-1-14 S32859000 3 v-JJ,:fc·~? 
1-1-15 004401003 6 +~7-*:/4X10 
1-1-16 S33977001 3 ? j'r) IJ ;_,~ 
1-1-17 041120390 12 '? JJ, IJ "\ ':1 t- 1.2X3 
1-1-19 S32871000 12 C-7-"\-'A?~ 
1-1-20 U08671003 24 +-7-"\-t! .t...'A3XSOB 
1-1-21 S32869000 3 ?-11' 
1-1-22 S32864000 6 1l?-5-7 
1-1-23 S20342009 6~;..*:;4 

1-1-24 144784002 3 ~ :/'1"~J: ~11 '* 
1-1-25 U08671003 3 +-7-"\-t! .t....A3XSOB 
1-1-26 S32867001 3 ?-11'"\-.A?~ 
1-1-27 S32853001 6 ?-11'1llf' 
1-1-29 OA5400806 6 + ?-"\~ '7 ~ 4X80B 
1-1-30 052400606 6 7-"\::J/{-* 1:74X6 
1-1-31 062401616 6 ?-"\::J4X16 
1-1-32 S32860000· 3 IJ;,.. ~·~ J{r) Jr 
1-1-33 S32900001 3 'A~-~ 
1-1-34 062401616 3 -j-"\::J4X16 
1-1-35 025040335 3 1:?~11-*~-14 
1-1-36 S32863001 3 "]7-J,..-p;,..j--(;j!.r) 
1-1-37 S04438001 6 -t!'~ t-1l7-
1-1-38 012060636 12 77-1: 76X6 
1-1-39 S32870000 9 .A .. ·~ Jf- :f./... 
1-1-45 S32875001 3 "]7-./...'7 1'??7-t!·~ 1-
1-1-45-1 S32854001 3 "]7-.t...? t:??7? ~ 
1-1-45-2 S32876001 3 :::17'-f I:';.. 
1-1-45-3 155559001 3 1:71111* 
1-1-45-4 028060242 3 '~*"'11*2·6 
1-1-45-5 S32874001 3 :::17'-f 1..-1~-
1-1-45-6 S32885001 3 vJt-1:';... 
1-1-45-7 048020346 6 t- JC ?E2 
1-1-45-8 S328noo1 6 -17-:!fJf ~;... 
1-3 S32878001 6 "\-'A??-t!';l 1-
1-3-1 S32879001 6 "\-.A??A? ~ 
1-3-2 S32882001 6 "\-'A??B? ~ 
1-3-4 S32861016 24 ~7::J26X3 
1-3-5 S32886001 6 ';1/{r)IJ'"\-'A 
1-3-8 062300506 12 -j-"\::J3XS 
1-3-9 535551000 6 ';//{'1"~:t:f.t... 
1-3-10 S32889000 6 7~ ??8 
1-3-11 532890001 12 ;j!.JJ, I-"\- 'A?~ 

-60-

NAME OF PARTS RM 
I 

CAP FRAME DEVICE 3 SET 
CAP FRAME DRIVING ASSY 
GUIDE ARM 
LINEAR BALL BEARING 
RETAINING RING, INTERNAL C20 
WIRE BASE GUIDER 
WIRE BASE GUIDE L 
ROLLER PIN A 
ROLLER PIN B 
BALL BEARING, 606ZZ 
SCREW, BIND M4X5 
SET SCREW, SOCKET M5X8 
GUIDE STOPPER 
SCREW, PAN M3XS 
RAIL BLOCK 
SCREW, FLAT M4X 10 
DRIVING RING 
RIVED, BUTTON 1.2X3 
ROLLER BASE ASSY 
SCREW, PAN (WASHER) 3XSDB 
WIRE 
ROLLER 
SHOULDER SCREW, M4 
CLOTH PRESSER 
SCREW, PAN (WASHER) 3X5DB 
WIRE BASEASSY 
WIRE HOOK 
SCREW, PAN (WASHER) M4X8DB 
SCREW, PAN (SIP WASHER) M4X6 
SCREW, PAN M4X16 
RING VISOR HOLDER 
SPACER 
SCREW, PAN M4X16 
WASHER, PLAIN L4 
ARM GUIDE BAR 
SET COLLAR 
SET SCREW, SOCKET (FT) M6X6 
STOPPER RUBBER 
DRIVING ARM SET 
DRIVING ARM ASSY 
PIN 
WASHER, PLAIN 
WASHER, SPRING 2-6 
FIXED LEVER 
LEVER PIN 
RETAINING RING, E2 
POSITIONING PIN 
BASE FRAME SET 
BASE FRAMEAASSY 
BASE FRAME B ASSY 
SCREW, FLAT M26X3 
VISOR HOLDER BASE 
SCREW, PAN M3X5 
RUBBER 
COVER FRAME B 
BOLT BASE ASSY 
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Y1 .1gJii.ffllllii I Attachment set I Anbausatz I 
Jeu d'accessoiresl Juego de fijaci6n 

<For U.S.A. and CANADA> 

r 
1-3-9 

r-38 

f~l-39 1-1-36 

1-1-37 

1-3-5 

~ 1-4-13 

H'jl-3-4 ~~ ~:~:~:: 
~-.._....~·- r---...J 

"' 

1-4-3 

<*7~a/$&~To > 
<Option for general export> 

151-423-940 
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Y1.1'i"/iiiMIJ1J I Attachment set I Anbausatz I 
Jeu d' accessoires I Juego de fijaci6n 

REF.NO. CODE Q'TY 1:::..-;(1' 

1-3-12 S32893000 6 7~?'/A'J'$. 
1-3-13 S32896001 6 '17:..-7'(-A 

1-3-14 S32897000 6 J\7-:..-~3? 
1-3-15 061300616 12 ".t7::J3X6 
1-3-16 026030236 12 1::7ifjj'* '$. 1;"~3 

1-3-17 021300206 12 2~~7':1 t-3 
1-3-18 S32898001 6 7~?'J'h7'J 
1-3-19 S32866000 24 7-3 ?7':1 .. 3 
1-3-20 026030236 24 1::7ifjj'* '$. 11~3 

1-3-21 028030246 24 I~'* ifjj -*2·3 
1-3-22 048050346 24 I' Jf ?ES 
1-3-23 S33888001 6 "'--'A??'h7'J 
1-3-24 062400616 12 7'(::JM4X6 

1-3-25 002400514 6 + 7"'::J4X5 
1-3-26 021400206 12 2~~7':' 1'4 
1-4 S32899001 1 i!':l .. ?7"'-'Ai!':l .. 
1-4-1 S32839001 1 i!':l .. ??"'-'A 
1-4-2 S32871000 2 C-7-"'-A? '$. 

1-4-3 052300606 4 7"':::1 1<-* 1::7 3X6 
1-4-4 S32834001 1 7~??'h'T 
1-4-5 S35631001 1 *"~7'71'1'~ 
1-4-6 018500836 2 7'7;f.J" t- sxa 
1-4-10 S32836000 1 i! ':1 t- ? ? ~ AA 
1-4-11 S32837000 1 i!':II-?'J~AB 
1-4-12 S32838001 1 1:!':11-?'1?7:....7' 
1-4-13 S16691000 1 ./ :i*JJ, t- 8X25 
1-5 S32858001 3 L.--JJ,$'-( 

1-6 018401036 6 7'7;f.JJ, fo.4X10 
1-7 149483001 3 ':I ~ '$. ;f. JJ, t- M6 
1-8 S35568001 3 I\ 1) 7'71' ~ 48 

1-9 532877001 6 1'7-!/f;l. ~:.... 
1-10 500655000 6 ':1 ~ '$.-* ::;M4 
1-11 532900001 3 A~-".t 

-62-

NAME OF PARTS RM 

COVER FRAME A ASSY 
CLAMP BASE 
SNAP LOCK 
SCREW, FLAT M3X6 
WASHER, PLAIN 3 
NUT, 2M3 
HINGE 
NUT,M3 
WASHER, PLAIN 3 
WASHER, SPRING 2-3 
RETAINING RING, ES 
HINGE 
SCREW, PAN M4X6 
SCREW, PAN M4X5 
NUT,2M4 
SET FRAME BASE SET 
SET FRAME BASE 
ROLLER BASE ASSY 
SCREW, PAN (SIP WASHER) M3X6 
COVER FRAME HOOK 
SUPPORTER 
BOLT, SOCKET M5X8 
SET FRAME RUBBER A 
SET FRAME RUBBER B 
SET FRAME CLAMP 
KNOB BOLT, M8X25 
RAIL BRACKET 
BOLT, SOCKET M4X10 
BOLT, M6 
NEEDLE HOLE PLATE 4B 
POSITIONING PIN 
5CREW,M4 
SPACER 

1 51-423-940 



chment set I Anbausatz I 
Y2 11~~~~1* 1 Atta e fi .aci6n 

.Jeu d'accessoires / Juego d J . 

. . . _ ·y /OPTION PARTS > <:t7" / 3 .//\ 

2-14 

~ ---
2-18~ 2-11-t_ 

2-11 2-10 

2-9 

2-21 

151-423-940 
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Y2. 1\f.&iiiiJii I Attachment set I Anbausatz I 
Jeu d'accessoiresl Juego de fijaci6n 

REF.NO. CODE Q'TY t::;.-;ot-( 
I I I 

<=t7:, a ;.-1\-'/ /OPTION PARTS> 
2 S32618001 11't-"?~~,.,~ 

2-1 S31973009 1 1' l-'?~~?7-'7 ~ 
2-1-3 008300604 4 + t-7.A::J3X6 
2-1-4 215083001 3 +7~1:!'/ t-3X6D 
2-1-6 152358001 1 -'( 1-"?~~., 
2-1-7 014300332 2 7'7 '7 ;J( ~ 3X3 
2-1-8 154024001 1 *t:;..,:rif:t 
2-1-9 154092001 1 -'(t--v~·/~§;.,·/~ 
2-1-10 014680422 2 7'7 .. ;of* ~4.37'7 ;j( ~ 
2-1-11 152361001 1 -1 t--v~vJ<-
2-1-12 152362001 1 -'(t--v~~;.,*~ 
2-1-13 111942001 1 -'( ~'(* 
2-1-14 111943001 1 -'(~/(*1J'1i* 
2-1-15 060660512 1 J(-(;..,J:318-40X5 
2-1-16 152363001 1 *~IJJ(*A 
2-1-17 047301042 1 .A '1' IJ ;.., lj t:!;.., 
2-1-18 152364001 2 1J7-
2-1-19 14619?001 1 -'( t-':11J~?~ 
2-1-19-1 146198001 1-'( I-'/1J~;o[,A 
2-1-19-2 146199001 1 -'( .. '/;,~it? 
2-1-19-3 146200001 1 t-;ot?CS4 
2-1-19-4 144505000 1 1' t-7';..,1"-(J(* 
2-1-19-5 118764002 1 §;..,*~4.37 
2-1-20 S21203001 "1 -'(t--v~~-~?~ 
2-1-20-1 S16667000 1 -'(t--v~~-~ 
2-1-20-2 152507000 1 'V-f?C.A-f'/7-D 
2-1-20-3 152508000 1 'V-f?C7'?7-J:-~ 
2-1-20-4 152509000 1 7-fC:.-::J*?~E 
2-1-20-5 552851001 2 t:t;..,~- ~ 7JJ,#1854 
2-1-21 152645001 1 ;J(t:;..,:tifJ:1'~ 
2-1-22 062300616 1 7~::JM3X6 
2-1-23 025030236 1 t::?of/11*7-.:J.?3 
2-1-24 158597001 1 -ft-'?~.At-';1/t-
2-1-25 S21103000 1 -1 t--v~"-*~c 
2-1-26 S16669000 1 '1'C7'? ~O.SA 
2-2 S33101000 1 -'( .. '?~~-~ 1\-*.A" ~ 
2-3 S31960009 1 -'( .. '?~1JJ(-
2-4 052300606 3 7~::J/(* t:: 73X6 
2-5 S32617001 1 -'( t-'?~~?7-1'~ 
2-6 018400836 2 7'1-;J(JJ, t-4X8 
2-7 028040246 2 /(*of/11*2-4 
2-8 062501016 2 7~::J5X10 
2-9 145571101 1 1' t-'?~7';..,7-(§-f? ~ 
2-10 145446001 2-'( t-7-3?~~7 
2-11 100401001 1 -'( t-7-3., ~'<* 
2-12 100136001 1 -ft-7-EI?~7':1J.. 
2-13 S34347001 1 -'( t-'?~7';..,7-f-1~ 
2-14 052400806 1 7~::JJ<* 1:: '54X8 
2-17 002501003 2 +7~::JSX10 
2-18 150179002 1 ~ 7'-JJ,~?B 
2-19 028050243 1 /(*of/11*2·5 
2-20 021500103 1 7':1 l-1 ~.:J.S 
2-21 S15269000 1 ~ '1'-JJ,'?':I t-A 
2-24 025060236 1 t::71J'11*7-:l?6 
3 S33158000 1 ~ t:? ~-'( ':172? ~ 
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NAME OF PARTS RM 
I 

BOBBIN WINDER SET 
BOBBIN WINDER ASSY 
SCREW, TRUSS M3X6 
SCREW, PAN (S WASHER) M3X6D 
BOBBIN WINDER SHAFT 
SET SCREW, SOCKET (CP) M3X3 
BOBBIN PRESSER 
BOBBIN WINDER CLAW 
SET SCREW I SOCKET (CP) M4.37 
BOBBIN WINDER LEVER 
BOBBIN WINDER STUD SCREW 
PLATE SPRING 
PLATE SPRING WASHER 
SCREW, BIND M3.18-40X5 
TWIST SPRING (A) 
PIN, SPRING ROLLAW3 
COLLAR 
THREAD CLAMP ASSY 
THREAD CLAMP KNIFE 
THREAD CLAMP DISC 
RETAINING RING, CS4 
SPRING 
SHOULDER SCREW, M4.37 
BOBBIN WINDER MOTOR ASSY 
BOBBIN WINDER MOTO~ 
MICRO SWITCH (D) 
MICRO ACTUATOR 
NYLON CONNECTOR (E) 
TERMINAL PIN #1854 
BOBBIN HOLD PLATE 
SCREW, PAN M3X6 
WASHER, PLAIN M 3 
BOBBIN WINDER STOPPER 
BOBBIN WINDER HARNESS (C) 
PROTECTOR 0.5A 
BOBBIN WINDER HARNESS ASSY 
BOBBIN WINDER COVER 
SCREW, PAN (SIP WASHER) M3X6 
BOBBIN WINDER DEVICE PLATE 
BOLT, SOCKET M4X8 
WASHER, SPRING 2-4 
SCREW, PAN M5X10 
BOBBIN WINDER GUIDE BRACKET ASSY 
TENSION DISC 
TENSION SPRING 
TENSION NUT 
BOBBIN WINDER GUIDE PLATE 
SCREW, PAN (SIP WASHER) M4X8 
SCREW, PAN M5X10 
SPOOL SHAFT B 
WASHER, SPRING 2-5 
NUT, 1 M5 
SPOOL MAT A 
WASHER, PLAIN M 6 
DRIVING SWITCH 2 ASSY 

1 51-423-940 



z. 1\fll~llfii I Accessories I Zubehor I Accessoires I Accesorios 

~~~ 
~~ 18 

16 
17 

29 

~ 

~35 ~34 .!!':"" .. 

,f"' 30 

46 

251§ 
~ 

26 

@ #ii&0MM&:S!J!'t 6 c: c fJ1a •J *'to 
@)The details of included accessories are subject to change. 
@) Anderungen in der Aufstellung der Mitgelieferten 

@ Les d'tails des accessoires inclus sont sujets 6 des changements. 
@Los detalles des accesorios inclufdos pueden variar. 

Zubeh6re sind vorbehalten. 

151-423-91 0 
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Z . 1\fll~llf~ I Accessories I Zubehor I Accessoires I Accesorios 

REF.NO. CODE Q'TY t/JI1 NAME OF PARTS RM 

1 122991001 1 7 '.J 'J t / ;j'{ 1) 7 '7 0 ACCESSORY BAG 
6 142443001 1 -* ~ '";7 '7 ~ 1.9X52 SCREW DRIVER 1.9X52 
7 118837001 1 * :/7 'J ~3.4X70 SCREW DRIVER 3.4X70 
8 101572101 1 * :/'";7 'J ~S.SX190 SCREW DRIVER 5.5X190 
9 150332001 1 "f7 ~ t:71 J<-N0.2 DRIVER N0.2 
10 150335001 1 611 'J *" ~~~75 HEXAGONAL WRENCH 5 
11 118064001 1 611? ;f., ;1. l'f-j-4 HEXAGONAL WRENCH 4 
12 142721001 1 611?if.,~J~73 HEXAGONAL WRENCH 3 
13 154125001 1 611?;f.,~l'f7"2.5 HEXAGONAL WRENCH 2.5 
14 142002001 1 611?~,~/t-j-2 HEXAGONAL WRENCH 2 
15 S07783001 1 611 'J ;f.,~ Jt-j- 1.5 HEXAGONAL WRENCH 1.5 
16 107780001 1 7.1t7-10X12 SPANNER 10X12 
17 142205001 1 ~Jf77X8 SPANNER 7X8 
18 S08132001 1 ~/f-J-5.5 SPANNER 5.5 
19 S32542001 6 ;f.t::..-L BOBBIN L 
20 515629011 10 1\ 1) DBXKS# 11 NEEDLE DBXK5#11 
21 184430001 1 J\:..-'f';JI\-If ~ SCISSOR 
22 117466000 1 t:":..--t!';J" PINCEITE 
24 S15270000 6 7. "f- J'v '";7 ';/ 1- B SPOOL MAT (B) 
25 S00966000 1 1' I) - ;1. ~ !-- 'J 30 GREASE TUNK 30 
26 S08170001 1z1i~*:lv'7~ Z-STEEL SCREW DRIVER 
29 S32841001 1 11~7/'f-:.1 BOTTOM DEAD CENTRE GARGE 
30 114483002 1 ;j'{IJ~1'7-'J~ OILERASSY 
31 154702001 1 ::t1'J'v~/'J OIL TANK 
34 S32672001 3 :;t-lfZJ7~A PRESSER FOOT A 
35 S32656001 2 1' 7!/f )I Jfo- POSITIONING BAR 
36 S08030000 1 G t ~ - .:X SAFB G FUSE (SAFB) 
37 219225000 111/t:~-.:XSA FUSE (SA) 
38 153242000 1 t~-..:X6A FUSE (6A) 
39 S20895000 1 t ~- .A'2AI2SOV FUSE (2AI250V) 
40 S02887000 1 t~-..:X1SA FUSE (15A) 
41 S33817001 4 ;f.,~:..-: ... -" CUSHION SHEET 
42 S33818001 4 1...- "'J'v.., ~ ~ 1' ~ LEVELCARION BOTTOM BOARD 
46 S34455000 30 -* •:J 1- 160L NET 160L 
<-If "i-T- "1 J'vm1FOR SUB TABLE> 
43 S34666000 2 7- 7' J'v ~- 1- 1 OOX440 TABLESEAT100X440 
44 534667000 1 7- 7 J'v ~- I- 150X440 TABLESEAT150X440 

151-423-910 
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*~~ 3 /1~-':1/0PTION PARTS/SONDERZUBEHOR/ 
PIECES EN OPTION/PIEZAS OPCIONALES 

n~~·J7 
Sewing area 

"h,?, 45X23 423X 181 S15654-001 
PLASTIC SQUARE FRAMES WITH ARMS SPF A-45 X 23 

CJ "h, '7, 45X27 
PLASTIC SQUARE FRAMES WITH ARMS SPFA-45X27 

416X216 S15658-001 

"h,?, 45X32 416X269 S15660-001 
PLASTIC SQUARE FRAMES WITH ARMS SPFA-45X32 

, :f: I 'A ? , -07 - S15613-000 
SPIDER NET FRAMES SPFH-07 

...................................................... ············-···· .................... 

-t-"h?, -07 
PLASTIC ROUND FRAMES SPF -07 

~ 42 S15618-000 

~ 

,:f:I'A~1?, 
, :f: I 'A ? , -09 

~ 
SPIDER NET FRAMES SPFH-09 

- S15614-000 

SPIDER NET FRAME ........................................................ . ..................... ...................... 

HOLDER PFH2-2 
-t-"h?, -09 ~ PLASTIC ROUND FRAMES SPF -09 

~ 62 S15619-000 

S15612-000 ~ 

,:f:I'A?, -12 
SPIDER NET FRAMES SPFH-12 

- S15615-000 

····················································· ...................... ......................... 

-t-"h?, ·12 
PLASTIC ROUND FRAMES SPF-12 

~ 92 S15620-000 

m ,:f:l 'A?, ·15 
SPIDER NET FRAMES SPFH-15 0 

- Sl5616-000 

......................................................... . .................. 
-t-"h '7 ~ ·15 

...................... 

PLASTIC ROUND FRAMES SPF ·15 
~ 120 S15621-000 

~:f:I'A?,·l8 

SPIDER NET FRAMES SPFH-18 
- S15617-000 

···················································· ················· ··················· 
-t-"h?, -18 
PLASTIC ROUND FRAMES SPF -18 

~ 148 Sl5622-000 

? , 7- 3 " -t ";/ ~- :; : ~;.-?, ·7.9 

FRAME ADJUST SCREW l PLASTIC SQUARE FRAMES WITH ARMS SPFA ·7. 9 
S8X t 21 S3320i·OOO 

! ~ ;.- '7, ·12. 15. 18. 21. 25 

~ 
! PLASTIC SQUARE FRAMES WITH ARMS SPFA ·12. 15. 18. 21.25 

S8X f23 
i "11 ~ ? ~ ·24 X30 

S33208·000 

j PLASTIC SQUARE FRAMES WITH ARMS SPFA ·24 X30 

"h,?, ·45X23. -t5X27. 45X32. 24X24 

PLASTIC SQUARE FRAMES WITH ARMS SPFA ·45X23. -t5X2i. S8X, 2i S33209·000 

4 5 X32. 24 X2-t 

? ' 7- 3 '7 -t '/ ~- ~ L * ~ ~ 7 3 7 <~~~~JJH 
FRAME ADJUST SCREW L For Supply (for thick materials) 

S9X t31 S29634·001 
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J../'7'/ 21 
PLASTIC SQUARE FRAMES WITH ARMS SPFA·21 

J../? '/ 25 
PLASTIC SQUARE FRAMES WITH ARMS SPF A·25 

'11 '/? '/ 24X24 
PLASTIC SQUARE FRAMES WITH ARMS SPFA·24 X24 

7 '/ 0 ~ / '1 '/ ·07 : 
TUBULAR ROUND FRAME WITH ARMS TFA·Oi 

7 '/ 0 ~ / '1 '/ ·09 
! 

TUBULAR ROUND FRAME WITH ARMS TF A ·09 
' 

7'/0~/'7'/ ·12 
TUBULAR ROUND FRAME WITH ARMS TFA-12 

7 '/ 0~ / '1 ';. ·15 ! 

TUBULAR ROUND FRAME WITH ARMS TF A ·15 

7'/0~/'7'/·18 

TUBULAR ROUND FRAME WITH ARMS TFA·18 

7 '/ 0 ~ / '1 '; ·24 X 24 
TUBULAR SQUARE FRAME WITH ARMS TFA·2..JX2-t 

r 
7 '/ 0 ~ / ? '/ ·24 X 30 ~ 
TUBULAR SQUARE FRAME WITH ARMS TFA·24X30 

-68-

til~~ 1) 7 
St•winJt art•a 

$l~~ l).., 
Sewing area 

p~~ :o= 

'f ~ 

~ ~ A -

; 

I 

~ 179 Sl5642·001 

~218 Sl5646·001 

206X212 Sl5650·001 

; 

I 

--
! 

9 40 ! Sl5623·000 
! 

¢59 
i I SI562..J·OOO 

1 S15625-000 ; 90 
i 

I Sl5626·000 ; 119 
I 
I 

; 170 S35655·001 

207X209 S1562i·OOO 

215X292 S15628·000 



•si/INDEXNERZEICHIS/ 
INDEX/INDICE 

CODE REF.NO. 

500655000 Y1 -1-10 
500966000 z -25 
502556001 w -1-41 
502887000 v -1-1-36 

z -40 
502915100 v - 1-1-30 

v - 1-1-38 
v - 1-1-54 
v -1-7 

504438001 Y1 -1-1-37 
504505000 w -49 
504557000 N -46 

v -1-1-57 
v -1-44 
w -54 

506823000 w -1-34 
507783001 z -15 
508030000 v -1-1-29-2 

z -36 
508132001 z -18 
508170001 z -26 
509141000 v -1-59 
510287000 v - 1-1-14 
510289000 v -1-47 
510336000 v -1-49 
510405000 u -1 
510478000 J2 -1 
511731000 w -66 
511733000 w -67 
511816000 A -21 
511839000 v - 1-1-55 
512134001 p -16 
512481000 v -1-50 

v -1-61 
514039000 v - 1-1-18 
515255000 X3 -70-14 
515259001 H -40 
515269000 K -7 

Y2 -2-21 
515270000 z -24 
515273001 K -11 
515281001 R -11 
515286101 K -14 
515287101 K -15 
515321001 X2 -69-2 

X4 -71-2 
X4 -71-4 
X4 -71-6 

515629011 F -65 
z -20 

516452000 w -63 
516566000 v -1-43 
516667000 Y2 -2-1-20-1 
516669000 Y2 -2-1-26 
516691000 Y1 -1-4-13 
517020001 w -1-16 
517021000 w -73 
517022000 v - 1-1-12 

w -50 
w -51 
w -52 
w -53 
w -72 

Page 
62 
66 
48 
44 
66 
44 
44 
44 
46 
60 
50 
26 
44 
46 
50 
48 
66 
44 
66 
66 
66 
46 
44 
46 
46 
42 
18 
50 
50 
2 

44 
28 
46 
46 
44 
58 
14 
18 
64 
66 
18 
34 
18 
18 
56 
58 
58 
58 
10 
66 
50 
46 
64 
64 
62 
48 
50 
44 
50 
50 
50 
50 
50 

CODE REF.NO. 

517023000 v - 1-1-11 
w -47 
w -48 
w -65 

517024000 v - 1-1-10 
517029000 v -1-1-19 
517058000 w -68 
517061000 v - 1-1-49 
517390001 G -5 
517399101 G -14 
517401001 G -16 
520342009 Y1 -1-1-23 
520355001 L -33 

L -36 
520621001 X2 -69-41 
520677000 N -12 
520680001 N -16 
520681000 N -17 
520682103 N -18 
520895000 v -1-1-35 

z -39 
520913000 R -10 
521083001 w -8 

w -64 
w -71 
w -75 

521103000 Y2 -2-1-25 
521203001 Y2 -2-1-20 
523418001 A -3 
523651001 c -10 

c -31 
D -1-1 
D -1-2 
D -2-1 
0 -2-2 
0 -13-1 
L -2 
p -43 

525283001 M -17 
525310001 L -40 
525773001 c -12-8 
528043009 p -37 
529008001 v -1-1-37 
530790001 v -1-1-29 
531719001 v -1-2 
531760000 v -1-1-13 
531942001 v -1-4 
531945000 w - 1-1 
531960009 Y2 -2-3 
531973009 Y2 -2-1 
532014000 N -26 
532145001 v -1-6 
532146000 v -1-1-32 
532147000 v -1-1-17 
532361001 M -1 
532362000 M -5 
532363001 M -6 

M -35 
M -37 
w -1-38 

532365001 M -8 
532366001 M -9 
532367000 M -11 
532368001 M -13 
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Page CODE REF.NO. Page 

44 ' 1 M ·16 24 
so 532371001 M -19 24 
so 532372001 M -20 24 
so 532373000 M -21 24 
44 532374001 M -22 24 
44 532375001 M -25 24 
so 532376001 M -25-1 24 
44 532377000 M -25-2 24 
12 M -30-2 24 
12 532378001 F -34 8 
12 M -33 24 
60 532379001 F -35 8 
20 M -34 24 
20 532380001 M -30 24 
56 532381001 M -30-1 24 
26 532382001 M -32 24 

. 26 532383001 M -36 24 
26 w -1-39 48 
26 532384001 M -38 24 
44 532385001 M -44 24 
66 532386001 M -15 24 
34 532387001 M -22-1 24 
48 532388000 M -22-2 24 
so 532389000 N -19 26 
50 532390000 N -21 26 
50 532391009 N - 1 26 
64 532394001 N -2 26 
64 532395001 N -4 26 
2 532397001 N -6 26 
4 532398001 N -8 26 
4 532399001 N -10 26 
6 532400001 N - 11 26 
6 532401001 N -23 26 
6 532414001 N -32 26 
6 532415001 N -33 . 26 
6 532416001 N -34 26 
20 532417001 N -36 26 
28 532420001 N -38 26 
24 532421009 p - 1 28 
20 532422001 p -5 28 
4 532423009 p -7 28 
28 532424000 p -14 28 
44 532426009 p -18 28 
44 532427001 p -24 28 
44 532428001 p -25 28 
44 532429009 p -27 28 
44 532430001 p -32 28 
48 532432001 p -34 28 
64 532433009 p -35 28 
64 532434009 p -36 28 
26 532435001 c -30 4 
46 532436001 p -42 28 
44 532437001 G -49 12 
44 532438000 J2 -6 18 
24 532439001 J2 -2 18 
24 532440000 p -28 28 
24 532441001 B - 1 2 
24 532442009 B -3 2 
24 532443009 B -5 2 
48 532444001 R - 1 34 
24 532445009 p -8 28 
24 532446009 B -8 2 
24 532447000 w -1-36 48 
24 532448009 w -1-37 48 



•si/INDEXNERZEICHIS/ 
INDEX/INDICE 

CODE REF.NO. 
~':l"J.ll..:nnnr R -14 
532451001 L - 1 
532452001 L -3 
532453000 L -5 
532454001 L -8 
532456001 L -10 
532457001 L -14 
532461001 L -15 
532462001 L -16 

L -24 
532463001 L -17 
532467001 L -19 
532468001 L -20 
532469001 L -26 
532471001 L -28 
532474001 L -29 
532475001 L -30 
532476001 L -31 
532477001 L -32 
532480001 M -22-3 
532481001 L -37,_ 
532482001 L -38 
532484001 L -41 
532485001 L -43 
532486001 L -12 
532487000 L -46 
532488001 L -47 
532489001 L -49 
532490000 L -53 
532491001 L -56 
532492001 L -58 
532493001 L -60 
532494001 L -62 
532495001 L -64 
532496001 L -65 
532497001 L -67 
532498001 L -68 
532499001 L -71 
532501001 c -12-1 
532502000 c -12-2 
532503001 c -12-5 
532504001 c -12-7 
532505001 c -12-9 
532507001 c -12 
532508009 K -1 
532509009 K -2 
532510001 K -8 
532514001 A -2 
532515001 A -4 
532516001 A -6 
532517001 c -1 
532518001 c -3 
532519001 c -5 
532520001 c -7 
532521001 c -8 

p -15 
532522001 c -9 
532523001 c -11-1 
532525001 c -14 
532526001 c -14-1 
532527001 c -14-3 
532530001 c -14-4 
532531001 c -14-5 
532532001 c -11 

Page CODE REF.NO. 

34 '"'~"""'"''11111 c -15 
20 532536001 p - 11 
20 532538001 E -3 
20 532539001 E -8 
20 532540000 E -9 
20 532542001 E -15 
20 z -19 
20 532544001 E -1 
20 532547001 E -2 
20 532550001 E -13 
20 532552000 J1 -6 
20 532553000 J1 -7 
20 532554000 J1 -8 
20 J1 -34 
20 532555001 J1 -2 
20 532556001 J1 -9 
20 532557000 J1 -13 
20 J1 -25 
20 532558000 J1 -14 
24 532559000 J1 -15 
20 532561001 J1 -17 
20 532564000 J1 -18 
20 532565000 J1 -19 
20 532566000 J1 -22 
20 532567001 J1 -23 
20 532570000 J1 -26 
20 532571000 J1 -27 
20 532573001 J1 -29 
22 532574001 D -1 
22 532575001 0 -5 
22 532576001 D -6 
22 532577001 D -8 
22 532580001 D -9 
22 532581101 F - 1 
22 532582001 F -5 
22 532583001 F -6 
22 532584001 F -10 
22 532585001 F - 11 
4 532586001 F -13 
4 532587001 F -14 
4 532588001 F -16 
4 532589001 F -25 
4 532590001 F -27 
4 532591001 F -29 
18 532592001 F -31 
18 532593001 F -33 
18 532595001 F -38 
2 532596001 F -40 
2 532597001 F -42 
2 532598001 F -44 
4 532599001 F -47 
4 532600001 F -so 
4 532601000 J2 -9 
4 532603000 J1 -30 
4 532604000 J1 -31 
28 532605000 J1 -32 
4 532606001 J1 -33 
4 532607001 J1 -40 
4 532608000 J1 -41 
4 532609000 J1 -35 
4 532610000 J1 -36 
4 532611001 L -38 
4 532612001 L -38 
4 532613001 L -38 
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Page CODE REF.NO. Page 
4 532614001 L -69 22 
28 532617001 Y2 -2-5 64 
6 532618001 Y2 -2 64 
6 532619009 w -1-11 48 
6 532620009 w -1-12 48 
6 532621009 w -1-13 48 

66 532624000 w -1-17 48 
6 532625000 w -1-18 48 
6 532626000 w -1-33 48 
6 532627009 w -1-19 48 
16 532628009 w -1-35 48 
16 532629000 w -1-20 48 
16 532630009 v -1-56 46 
16 532631001 F -51 8 
16 532632000 F -52-1 8 
16 532634001 F -54 8 
16 532635001 F -55 8 
16 532637000 F -56 8 
16 532638001 F -57 8 
16 532639001 F -59 8 
16 532640001 F -60 10 
16 532643001 G -1 12 
16 532644001 G -2 12 
16 532645001 G -4 12 
16 532647001 G -18 12 
16 532648001 G -19 12 
16 532649001 p -39 28 
16 532650001 p -40 28 
6 532651001 F -52 8 
6 532652001 F -7 8 
6 532653001 F -8 8 
6 532654001 F -21 8 
6 532655001 A -14 2 
8 532656001 z -35 66 
8 532662001 H -1 14 
8 532663001 H -4 14 
8 532664001 H -16 14 
8 532665001 H -12 14 
8 532666001 H -5 14 
8 532667001 H -9 14 
8 532668001 H -10 14 
8 532669001 H -11 14 
8 532671001 H -1-1 14 
8 532672001 H -17 14 
8 z -34 66 
8 532673001 H -21 14 
8 532674001 D -10 6 
8 H -8 14 
8 532675001 H -14 14 
8 532676000 H -20 14 
8 532677001 H -24 14 
8 532678001 H -23 14 
18 532680001 H -27 14 
16 532682001 H -30 14 
16 532683000 H -29 14 
16 532684001 G -22 12 
16 532689001 G -44 12 
16 532692000 X1 -1-1 52 
16 532693000 X1 -1-2 52 
16 532694001 X1 -45 52 
16 532695001 X1 -62 54 
20 532696009 X1 -8 52 
20 532697001 X1 -3 52 
20 532698001 X1 -2 52 



~51/INDEXNERZEICHIS/ 

INDEX/INDICE 

CODE REF.NO. 
lll!1 X1 • 25 

X3 -70-5 
532700009 X1 -17 
532701009 X1 -21 
532702000 X1 -14 
532703009 X1 -28 
532704009 X1 -29 
532705009 X1 -30 
532706001 X1 -38 
532707001 X1 -37 
532708009 X1 -40 
532709009 X1 -12 
532710000 X1 -33 
532711000 X1 -34 
532712001 X1 -43 
532713001 X1 -43-1 
532714000 X1 -44 
532716000 X1 -1-5 
532718009 X1 -66 
532719009 X1 -67 
532720000 X1 -32" 
532721000 51 -1 
532722001 51 -5 

52 -69 
532723001 51 -9 

52 -72 
532724001 51 -14 

52 -77 
532725000 51 -15 

52 -78 
532726001 51 -16 

52 -79 
532727000 51 -18 
532728000 51 -19 
532729000 51 -22 
532731000 51 -33 

52 -93 
52 -104 
52 -123 
52 -127-2 

532732001 51 -34 
52 -94 
52 -105 
52 -124 

532734001 51 -41 
532735000 51 -42 
532736001 51 -26 

52 -111 
532737001 51 -44 

52 -107 
532738001 51 -48 

52 -129 
532739001 51 -50 
532740001 51 -54 

52 -140 
532741000 51 -58 
532742001 51 -62 
532743000 52 -64 
532744000 52 -65 
532745000 52 -81 
532746000 52 -82 
532747000 52 -85 
532748000 52 -96 

Page 
5Z 
58 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
54 
54 
52 
36 
36 
38 
36 
38 
36 
38 
36 
38 
36 
38 
36 
36 
36 
36 
38 
38 
40 
40 
36 
38 
38 
40 
36 
36 
36 
38 
36 
38 
36 
40 
36 
36 
40 
36 
36 
38 
38 
38 
38 
38 
38 

CODE REF.NO. 

::>.1.!/4~UU1 51 -56 
52 -142 

532750000 52 -118 
532751101 52 -127 
532752101 52 - 127-1 
532757001 52 -146 
532758001 52 -147 
532759001 52 -131 
532760001 52 -133 
532761000 Q1 -7 
532762001 Q1 -1 
532763001 Q1 -8-1 
532764001 Q1 -2-1 
532765001 Q1 -3 
532766001 Q1 -4-1 
532767001 Q1 -5 
532768000 Q1 -6 
532769001 Q1 -13 
532770000 52 -120 
532771000 52 -119 
532772101 Q1 - 16-1 
532774000 Q1 - 16-3 

Q1 -17-3 
532775000 Q1 -16-7 

Q1 -17-7 
532776101 Q1 -17-1 
532781001 52 -135 
532782101 Q1 -15-1 
532790001 52 -144 
532791000 Q2 -33-3 
532792001 Q1 -16-2 

Q1 -17-2 
532795001 Q1 -31-1 

Q1 -32-1 
532797001 Q1 -31-2 
532798001 Q1 - 31-1-1 
532799001 Q1 - 31-1-2 

Q1 -32-1-2 
532800001 52 -100 
532801001 52 -89 
532802001 52 -115 
532803000 52 -116 
532804000 Q1 -2-2 

Q1 -8-2 
532805000 Q1 -4-2 
532806000 Q1 -10 
532807000 X3 -70-1 
532808009 X3 -70-2 
532809009 X3 -70-10 
532810009 X3 -70-11 
532811000 X2 -69-1 
532812001 X2 -69-4 
532813001 X2 -69-3 
532814001 X2 -69-19 
532816001 X2 -69-46 
532817001 X2 -69-47 
532818001 X2 -69-51 

X4 -71-20 
532822001 X2 -69-5 
532823001 X2 -69-31 
532825001 X2 -69-39 
532826001 X2 -69-27 

X2 -69-40 

-71-

Page CODE REF.NO. Page 
36 ~jZiSZ7UU1 X2 ·69-45 56 
40 532828001 X2 -69-36 56 
38 532829000 X2 -69-9 56 
40 532830001 X2 -69-26 56 
40 532831000 X2 -69-23 56 
40 532832000 X2 -69-25 56 
40 532833000 X2 -69-13 56 
40 532834001 Y1 - 1-4-4 62 
40 532836000 Y1 -1-4-10 62 
30 532837000 Y1 - 1-4-11 62 
30 532838001 Y1 -1-4-12 62 
30 532839001 Y1 -1-4-1 62 
30 532840001 X2 -69-55 56 
30 532841001 z -29 66 
30 532844001 Y1 · 1-1-1 60 
30 532848000 Y1 - 1-1-4 60 
30 532849000 Y1 -1-1-5 60 
30 532853001 Y1 · 1·1-27 60 
38 532854001 Y1 -1-1-45-1 60 
38 532858001 Y1 -1-5 62 
30 532859000 Y1 · 1-1-14 60 
30 532860000 Y1 · 1-1-32 60 
30 532861016 Y1 · 1-3-4 60 
30 532862000 Y1 · 1-1-2 60 
30 532863001· Y1 · 1-1-36 60 
30 532864000 Y1 ·1·1-22 60 
40 532865101 Y1 -1 60 
30 532866000 Y1 · 1·3·19 62 
40 532867001 Y1 - 1-1-26 60 
34 532868101 Y1 · 1-1 60 
30 532869000 Y1 · 1·1·21 60 
30 532870000 Y1 -1-1-39 60 
30 532871000 Y1 -1-1-19 60 
30 Y1 · 1-4-2 62 
30 532874001 Y1 - 1-1-45-5 60 
30 532875001 Y1 -1-1-45 60 
30 532876001 Y1 - 1·1-45-2 60 
32 532877001 Y1 · 1-1-45-8 60 
38 Y1 -1-9 62 
38 532878001 Y1 -1-3 60 
38 532879001 Y1 -1-3-1 60 
38 532882001 Y1 - 1-3-2 60 
30 532885001 Y1 - 1-1-45-6 60 
30 532886001 Y1 - 1-3-5 60 
30 532889000 Y1 - 1-3-10 60 
30 532890001 Y1 -1-3-11 60 
58 532893000 Y1 -1-3-12 62 
58 532896001 Y1 - 1-3-13 62 
58 532897000 Y1 - 1-3-14 62 
58 532898001 Y1 - 1-3-18 62 
56 532899001 Y1 -1-4 62 
56 532900001 Y1 -1-1-33 60 
56 Y1 -1-11 62 
56 532951000 u -2 42 
56 u -3 42 
56 532952000 v -1-1-15 44 
56 532954009 v -1-60 46 
58 533051000 v -1-8 46 
56 533052000 v -1-9 46 
56 533053000 v -1-10 46 
56 533054000 v - 1-11 46 
56 533055000 v -1-12 46 
56 533056000 v - 1-13 46 



~51/INDEXNERZEICHIS/ 

INDEX/INDICE 

CODE REF.NO. 

::1-'-'U~/UUU v - 1-14 
533058000 v -1-15 
533059001 v - 1-16 
533059002 v - 1-17 
533059003 v -1-18 
533060001 v -1-19 
533060002 v -1-20 
533060003 v - 1-21 
533061001 v -1-22 
533061002 v -1-23 
533062000 v -1-24 
533063000 v -1-25 
533064001 v -1-26 
533064002 v -1-27 
533064003 v -1-28 
533065000 v -1-29 
533066001 v -1-30 
533066002 v -1-31 
533067000 v -1-1-50 
533068000 v -1-1-40 
533069000 v -1-1-41 
533070000 v - 1-1-42 
533071000 v - 1-1-43 
533072000 v -1-1-44 
533073000 v - 1-1-45 
533074000 v -1-1-46 
533075000 v -1-1-47 
533077001 v - 1-1-1 
533078001 v -1-1-2 
533079009 v -1-1-3 
533080001 v -1-1-4 
533082000 w -24 
533083000 w -25 
533084000 w -26 
533085000 w -27 
533086000 w -28 
533087000 w -29 
533088000 w -30 
533089000 w -31 
533090000 w -32 
533091000 w -44 
533092000 w -42 
533093000 w -33 
533094000 w -34 
533095000 w -35 
533096000 w -36 
533097000 w -37 
533098000 w -38 
533099000 w -39 
533100000 v -1-1-51 
533101000 Y2 -2-2 
533103000 w -69 
533104000 w -70 
533105000 w -41 
533106000 v - 1-1-52 
533113009 v -1-33 
533114009 v -1-41 
533115009 v -1-54 
533120009 v -1 
533121001 v -1-1 
533122001 G -46 

M -39 
R -2 

Page 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
46 
44 
44 
44 
44 
44 
44 
44 
44 
44 
44 
44 
44 
44 
48 
48 
48 
so 
so 
so 
so 
so 
so 
50 
so 
so 
so 
so 
so 
50 
so 
50 
44 
64 
so 
so 
so 
44 
46 
46 
46 
44 
44 
12 
24 
34 

CODE REF.NO. 

533122001 w -20 
w -21 

533123000 w -6-1 
533126000 w -1-4 
533131000 N -43 
533132000 w - 1-3 
533133000 w - 1-5 
533134000 w -1-2 
533135000 w -1-7 
533136000 w -1-9 
533137009 w - 1 
533137010 w -1 
533139009' w -6 
533141000 T -1 
533142000 T -2 
533143000 T -3 
533144000 w -1-10 
533146000 v - 1-1-48 
533148000 w -1-8 
533149000 F -18 

F -24 
533150000 T -4 
533151000 N -31 
533155000 w -6-2 
533156000 v -1-1-53 
533158000 Y2 -3 
533501009 w -6-3 
533502009 w -6-4 
533630009 H -36 
533631001 H -38 
533637009 X1 -35 
533673000 c -16 
533691009 X3 -70 
533692001 X2 -69 
533752000 X4 -71-1 
533753000 X4 -71-3 
533754000 X4 -71-5 
533755001 X4 -71-8 
533756001 X4 -71-9 
533759001 X4 -71-16 
533760001 X4 -71-17 
533802001 Q1 -31-1-3 

Q1 -32-1-3 
533803001 Q1 -31 
533804001 Q1 -32 
533805001 Q1 -32-2 
533806001 Q1 -32-3 
533807001 Q1 -18 
533810001 X4 -71 
533811001 X4 -71-12 
533813001 Q2 -33-1 
533814001 Q2 -33-2 
533815001 Q2 -33 
533817001 z -41 
533818001 z -42 
533819001 Q1 -16 
533820001 Q1 -17 
533821001 Q1 -8 
533822001 Q1 -2 
533823001 Q1 -4 
533824001 X1 -74 

X4 -74 
533888001 Y1 -1-3-23 

-72-

Page CODE REF.NO. Page 
48 ~.:S.:S~//UUl Y1 - 1·1·16 60 
48 533979001 Y1 - 1-1-6 60 
48 533980001 Y1 - 1-1-7 60 
48 534012000 J1 -44 16 
26 534032001 F -36 8 
48 534033001 N -5 26 
48 534200001 c - 12-12 4 
48 534299000 51 -32 36 
48 534300001 51 -30 36 
48 534301001 51 -37 36 
48 534325001 Jl -75 16 
48 534338000 L -34 20 
48 534339000 L -35 20 
42 534344000 X2 -69-59 56 
42 534346000 52 -87 38 
42 52 -98 38 
48 534347001 Y2 -2-13 64 
44 534450001 K -17 18 
48 534452000 M -46 24 
8 534455000 z -46 66 
8 534558000 Q1 -15-2 30 
42 534611000 v - 1-1-58 44 
26 534666000 z -43 66 
48 534667000 z -44 66 
44 534800000 N -47 26 
64 534807001 L -38 20 
48 535550000 Y1 -1-1-11 60 
48 535551000 Y1 - 1-3-9 60 
14 535568001 Y1 •1-8 62 
14 535583001 E -16-1 6 
52 535584001 E -16 6 
4 535593000 w -1-6 48 
58 535594000 w -1-6 48 
56 535595101 E -14 6 
58 535631001 Y1 -1-4-5 62 
58 535632001 F -66 10 
58 535646001 c -12-6 4 
58 UA0130001 R -15 34 
58 U08671003 Q1 -16-8 30 
58 Q1 -17-8 30 
58 Y1 -1-1-20 60 
30 Y1 - 1-1-25 60 
32 U20099001 v -1-63 46 
30 Z25701001 G -10 12 
30 OA4300605 G -47 12 
32 M -10 24 
32 M -43 24 
30 M -45 24 
58 R -3 34 
58 w -22 48 
34 OA4403505 v - 1-1-20 44 
34 OA5300605 v - 1-1-21 44 
34 v - 1-1-26 44 
66 v -1-48 46 
66 v -1-64 46 
30 w -1-25 48 
30 OA5301005 v -1-39 46 
30 w -1-29 48 
30 OAS301605 v - 1-1-25 44 
30 v -1-45 46 
54 OAS400806 R -5 34 
58 R -16 34 
62 Y1 -1-1-29 60 



•si/INDEXNERZEICHIS/ 
INDEX/INDICE 

CODE REF.NO. 

IOA5401006 v 
-·-·~ v - 1-1-6 

v - 1-1-7 
v -1-1-59 
w -1-28 
w -45 

OA5402005 v - 1-1-9 
v - 1-1-34 
v -1-52 

002021405 w -1-26 
002400514 B -4 

B -6 
Y1 ·1-3-25 

002501003 Y2 -2-17 
004061016 w -3 
004401003 G -21 

X1 -4 
Y1 - 1-1-15 

004401414 w -9 
X1 -5 

004501003 x2 - 6g.:1o 
008300604 Y2 -2-1-3 
008400604 H -37 

H -39 
w -1-30 
w -1-31 
w -1-32 
w -6-5 
J2 -14 
X1 -31 
X1 -36 
X1 -41 
X1 -68 
X2 -69-52 
X4 -71-21 

008400806 F -28 
F -30 
F -32 
F -37 
N -9 
N -25 
N -30 
N -40 

012060636 c -4 
c -6 
c -17 
E -5 
E -7 
E -10 
E -12 
H -6 
L -11 
L -13 
L -23 
p -6 
p -9 
p -17 
51 -57 
52 -143 
X1 -43-2 
Y1 -1-1-38 

012300536 M -14 
012400636 51 -17 

Page 
44 
44 
44 
44 
48 
50 
44 
44 
46 
48 
2 
2 
62 
64 
48 
12 
52 
60 
48 
52 
56 
64 
14 
14 
48 
48 
48 
48 
18 
52 
52 
52 

. 54 
56 
58 
8 
8 
8 
8 
26 
26 
26 
26 
4 
4 
4 
6 
6 
6 
6 
14 
20 
20 
20 
28 
28 
28 
36 
40 
52 
60 
24 
36 

CODE REF.NO. 
-01 s2 --so 
012400836 X1 -43-3 
012500536 G -6 

H -3 
012500836 Y1 -1-1-10 
014300332 Y2 -2-1-7 
014400636 F -43 

F -53 
G -3 
G -15 
G -51 
H -1-2 
N -35 

014680422 Y2 -2-1-10 
017062503 X1 -58 
018061036 p -38 

v -1-1-22 
X3 -70-3 
X3 -70-8 
X3 -70-12 

018061236 F -48 
G -50 
v -2 
X1 -15 
X1 -22 
X2 -69-6 

018061436 51 -31 
52 -121 

018061622 F -2 
018061636 51 -10 

52 -73 
52 -91 
52 -102 

018062036 G -7 
p -2 
p -19 

018063036 51 -8 
52 -71 
X1 -13 

018081636 X4 -71-10 
018082036 51 -51 

52 -137 
X1 -9 
X1 -18 
X1 -46 
X1 -63 

018082536 51 -2 
52 -66 
52 -148 

018102036 X1 -1-3 
018300536 L -61 
018300636 w -1-40 
018301036 F -15 

F -45 
018400836 L -27 

L -48 
L -51 
L -59 
52 -108 
X1 -26 
X3 -70-6 
Y2 -2-6 

018401036 51 -27 

-73-

Page CODE REF.NO. Page 

38 0104UIU-'O 51 -~5 36 
52 52 -112 38 
12 X2 -69-14 56 
14 Y1 - 1-6 62 
60 018401236 G - 11 12 
64 018500836 Y1 -1-4-6 62 
8 018501036 D -3 6 
8 F -61 10 
12 51 -40 36 
12 X2 -69-34 56 
12 X2 -69-37 56 
14 X2 -69-48 56 
26 X2 -69-56 56 
64 018501236 D -7 6 
54 F -62 10 
28 51 -23 36 
44 52 -86 38 
58 52 -97 38 
58 X2 -69-20 56 
58 X4 -71-13 58 
8 X4 -71-18 58 
12 018501436 H -28 14 
46 p -41 28 
52 018501636 51 -20 36 
52 51 -59 36 
56 52 -83 38 
36 52 -145 40 
38 52 -149 40 
8 018502036 p -26 28 
36 S2 -136 40 
38 021060102 X1 -61 54 
38 021060106 H -26 14 
38 L -18 20 
12 L -25 20 
28 021080206 X2 -69-30 56 
28 X2 -69-44 56 
36 021100202 X1 -53 54 
38 021300103 L -54 22 
52 N -45 26 
58 021300106 v -1-38 46 
36 w -1-22 48 
40 021300206 v -1-46 46 
52 Y1 -1-3-17 62 
52 021400102 L -6 20 
52 021400106 L -so 22 
54 021400206 Q1 -31-4 30 
36 Q1 -32-5 32 
38 X1 -7 52 
40 Y1 -1-3-26 62 
52 021500103 D -11 6 
22 G -20 12 
48 K -6 18 
8 Y2 -2-20 64 
8 021500303 51 -35 36 
20 52 -95 38 
20 52 -106 38 
22 52 -126 40 
22 025020135 w -1-27 48 
38 025030233 M -49 24 
52 025030236 v -1-36 46 
58 w -1-23 48 
64 Y2 -2-1-23 64 
36 025040136 F -23 8 



~51/INDEXNERZEICHIS/ 

INDEXIINDICE 
CODE REF.NO. 

11~ ... 1:1.4111~o(h w -1-42 
51 -29 
51 -47 
52 -110 
52 -114 
X1 -6 
X1 -27 
X2 -69-16 
X3 -70-7 

025040335 Y1 - 1-1-35 
025050236 F -63 

H -33 
M -4 
51 -25 
51 -36 
51 -38 
51 -61 
52 -88 
52 -99 
52 -125 
52 -1s1 
X2 -69-35 
X2 -69-50 
X2 -69-54 
X2 -69-58 
X2 -69-60 
X4 -71-15 
X4 -71-19 

025060232 F -3 
G -9 

025060236 K -10 
p -4 
p -21 
v - 1-1-24 
51 -12 
52 -75 
52 -90 
52 -101 
52 -122 
X1 -16 
X1 -23 
X2 -69-8 
X3 -70-4 
X3 -70-9 
X3 -70-13 
Y2 -2-24 

025080130 L -73 
025080236 51 -4 

52 -68 
x1 -·1o 
X1 -19 
X1 -39 
X1 -48 
X1 -65 
X2 -69-29 
X2 -69-43 
X4 -71-11 

025100132 X1 -54 
025800332 X1 -59 
026030136 L -75 
026030236 Y1 -1-3-16 

Y1 -1-3-20 
026040236 G -13 

Page CODE REF.NO. 

48 'o(h G -25 ·---
36 H -18 
36 L -52 
38 M -42 
38 p -13 
52 028030242 R -13 
52 028030243 M -47 
56 M -48 
58 028030245 L -55 
60 028030246 v -1-37 
10 w -1-24 
14 Y1 - 1-3-21 
24 028040246 G -12 
36 G -24 
36 L -7 
36 L -76 
36 M -29 
38 M -41 
38 Q1 -16-5 
40 Q1 -17-5 
40 51 -28 
56 51 -46 
56 52 -109 
56 52 -113 
56 X2 -69-15 
56 Y2 -2-7 
58 028050243 Y2 -2-19 
58 028050246 F -64 
8 H -32 
12 K -5 
18 K -13 
28 M -3 
28 51 -21 
44 51 -39 
36 51 -60 
38 52 -84 
38 52 -150 
38 X2 -69-21 
38 X2 -69-38 
52 X2 -69-49 
52 X2 -69-53 
56 X2 -69-57 
58 X4 -71-14 
58 X4 -71-23 
58 028060242 X1 -60 
64 Y1 -1-1-45-4 
22 028060243 F -4 
36 G -8 
38 H -25 
52 K -9 
52 028060246 p -3 
52 p -20 
52 v - 1-1-23 
54 v -3 
56 51 -11 
56 52 -74 
58 X1 -24 
54 X2 -69-7 
54 028080246 51 -3 
22 52 -67 
62 X1 -11 
62 X1 -20 
12 X1 -47 

-74-

Page CODE REF.NO. Page 

12 X1 --64 54 
14 X2 -69-28 56 
22 X2 -69-42 56 
24 X4 -71-22 58 
28 028100242 X1 -55 54 
34 028100246 X1 - 1-4 52 
24 041120390 Y1 -1-1-17 60 
24 047200542 L -44 20 
22 047301042 Y2 -2-1-17 64 
46 047501242 F -46 8 
48 p -31 28 
62 048020342 L -66 22 
12 048020346 Y1 - 1-1-45-7 60 
12 048025346 c -12-4 4 
20 048050346 Y1 -1-3-22 62 
22 048060342 L -22 20 
24 048100142 X1 -51 52 
24 048150142 51 -55 36 
30 52 -141 40 
30 048200242 Y1 - 1-1-3 60 
36 048320242 51 -53 36 
36 52 -139 40 
38 048350242 p -23 28 
38 052300606 Y1 - 1-4-3 62 
56 Y2 -2-4 64 
64 052400606 Y1 -1-1-30 60 
64 052400806 Y2 -2-14 64 
10 060400516 Q1 -16-4 30 
14 Q1 -17-4 30 
18 X4 -75 58 
18 Y1 -1-1-9 60 
24 060400616 v - 1-51 46 
36 v -1-53 46 
36 v -1-55 46 
36 v -1-57 46 
38 52 -128 40 
40 52 -132 40 
56 52 -134 40 
56 060400816 L -70 22 
56 51 -43 36 
56 51 -49 36 
56 51 -63 36 
58 52 - 117 38 
58 52 -130 40 
54 060401016 Q1 -9 30 
60 Q1 -15-3 30 
8 Q2 -33-4 34' 
12 51 -6 36 
14 52 -70 38 
18 060401416 Q1 -14 30 
28 Q1 -19 30 
28 060501016 A -7 2 
44 A -15 2 
46 H -22 14 
36 H -31 14 
38 K -3 18 
52 K -12 18 
56 . L -4 20 
36 M -2 24 
38 J1 -3 16 
52 J1 -10 16 
52 J1 -45 16 
52 X2 -69-22 56 



•s IIINDEXNERZ·EICHIS/ 
INDEX/INDICE 

CODE REF.NO. 

060501016 X2 -69-24 
060660512 Y2 -2-1-15 
061300616 w -1-21 
061300616 Y1 - 1-3-15 
061400816 A -5 
062060806 X1 -42 
062300416 F -49 

L -63 
L -72 
J1 -5 
J1 -12 
J1 -38 

062300506 Y1 - 1-1-12 
Y1 - 1-3-8 

062300616 K -18 
L -42 
M -31 
Y2 -2-1-22 

062300805 R -12 
062300816 J1 -21 

J1 -24 
J1 -47 

062301006 v -1-35 
062302016 M -23 
062350816 F -17 
062351016 c -14-2 

L -9 
062400516 X1 -75 
062400616 Y1 - 1-3-24 
062400816 A -22 

8 -2 
c - 12-10 
c - 12-11 
F -22 
F -39 
G -23 
G -45 
K -16 
L -45 
M -28 
M -40 
N -20 
N -22 
N -24 
p -29 
J1 -39 
J2 -3 

062401016 c -13 
H -13 
H -19 
L -57 

062401216 F -41 
N -3 
Q1 -32-4 

062401416 Q1 -31-3 
062401616 p -12 

Y1 -1-1-31 
Y1 -1-1-34 

062500816 Q1 -16-6 • 
Q1 -17-6 

062501016 Y2 -2-8 
070606800 Y1 -1-1-8 
070699800 F -58 

Page 
56 
64 
48 
62 
2 
52 
8 
22 
22 
16 
16 
16 
60 
60 
18 
20 
24 
64 
34 
16 
16 
16 
46 
24 
8 
4 
20 
54 
62 
2 
2 
4 
4 
8 
8 
12 
12 
18 
20 
24 
24 
26 
26 
26 
28 
16 
18 
4 
14 
14 
22 
8 
26 
32 
30 
28 
60 
60 
30 
30 
64 
60 
8 

CODE REF.NO. 
u, '51 -52 

52 -138 
076202800 p -22 
081003870 c -12-3 
081005070 p -33 
081006070 H -15 
081007070 L -74 
100136001 Y2 -2-12 
100360003 L -39 
100401001 Y2 -2-11 
101572101 z -8 
104520000 E -11 
107155001 J1 -43 
107550002 D -4 
107780001 z -16 
110367001 L -21 
110505001 51 -13 

52 -76 
111865001 H -7 
111942001 Y2 -2-1-13 
111943001 Y2 -2-1-14 
112738000 J2 -4 
113431002 D -12 

F -9 
114483002 z -30 
114486002 J2 -11 
117150001 J1 -11 

J1 -37 
J1 -46 

117466000 z -22 
117934009 A - 11 
117936009 A -10 

p -30 
118064001 z -11 
118735002 F -12 
118764002 Y2 -2-1-19-5 
118837001 z -7 
122991001 z -1 
133172003 J2 -13 
140392009 A -12 
140726000 c -2 
141617001 52 -92 

52 -103 
142002001 z -14 
142205001 z -17 
142443001 z -6 
142708000 E -4 
142709000 E -6 
142721001 z -12 
144505000 Y2 -2-1-19-4 
144784002 Y1 -1-1-24 
145446001 N -13 

Y2· -2-10 
145465001 c -11-4 
145466001 c -11-2 
145571101 Y2 -2-9 
146197001 Y2 -2-1-19 
146198001 Y2 -2-1-19-1 
146199001 Y2 - 2-1-19·2 
146200001 Y2 -2-1-19-3 
146202000 w -60 

w -62 
147777000 c -11-3 

-75-

Page CODE REF.NO. Page 
36 1 I X2 · 69-17 56 
40 X4 -71-7 58 
28 Y1 · 1-7 62 
4 149547000 w -7 48 
28 150179002 K -4 18 
14 Y2 -2-18 64 
22 150332001 z -9 66 
64 150335001 z -10 66 
20 150349001 v -1-40 46 
64 v -1-58 46 
66 150357001 v -1-42 46 
6 150491101 H -2 14 
16 152358001 Y2 · 2-1-6 64 
6 152361001 Y2 -2-1-11 64 
66 152362001 Y2 -2-1-12 64 
20 152363001 Y2 -2-1-16 64 
36 152364001 Y2 · 2-1-18 64 
38 152423000 v -1-34 46 
14 152507000 Y2 - 2-1-20-2 64 
64 152508000 Y2 -2-1-20-3 64 
64 152509000 Y2 -2-1-20-4 64 
18 152645001 Y2 -2-1-21 64 
6 152861101 X1 -49 52 
8 152862001 x1 -so 52 
66 152863001 X1 -57 54 
18 152864000 X1 -56 54 
16 152865101 X1 -52 52 
16 152883000 J1 -60 16 
16 152948001 J1 - 1 16 
66 152969001 J1 -4 16 
2 J1 -20 16 
2 153242000 v -1-1-29-4 44 
28 z -38 66 
66 154024001 Y2 -2-1-8 64 
8 154092001 Y2 -2-1-9 64 
64 154125001 z -13 66 
66 154467001 J2 -12 18 
66 154702001 z . 31 66 
18 155510001 N -7 26 
2 155559001 Y1 -1-1-45-3 60 
4 158115001 c -32 4 
38 p. -10 28 
38 158597001 Y2 -2-1-24 64 
66 159150009 A -20 2 
66 159805001 N -15 26 
66 181936001 E -16-2 6 
6 181937001 E -16-3 6 
6 181938001 E -16-4 6 
66 184430001 z -21 66 
64 215083001 Y2 -2-1-4 64 
60 215953001 F -26 8 
26 219225000 v - 1-1-29-3 44 
64 z -37 66 
4 229142001 v -1-1-33 44 
4 524303001 F -52-2 8 
64 552851001 Y2 - 2-1-20-5 64 
64 552907000 w -61 so 
64 w -74 so 
64 552908000 w -58 so 
64 554482000 w -57 so 
so w -59 so 
so 620599002 v - 1-1-56 44 
4 620599003 v -1-62 46 
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PARTS BOOK 
FOR 

BROTHER MODEL CM2-8931, 8932 

Please clarify Ref . No. and 

Parts No. as w ell as parts name 
When you place an order . 

BROTHER INDUSTRIES, LTD. 

NAGOYA, JAPAN. 



PARTS BOOK for CM2-B931-1, 8932-1 

N D E X 

ll0027·0·01 I A·48 ll7466-0·00 
ll0028·0·01 1 A·SO 117548·0·01 8·86 400163·0·01 D-19 
110029·0·01 A-47, 117671·0·02 C-71 D·25 
110030·0·01 ·1 A·54. 120048·0·02 D·ll 

---------~~-~1~40~1~2f~----B''.~42~--~--------+---------~---------r---------1 110031-0-01 I A-51 

.-1--



A 
2 

49 
/ 

~ 
37 

36 

~ IM. No. ~mne of parts Q't~· -..Purls 1'\o. t\!N'mbly 
l~cf. N(,, N :nne of parts Q't~· Parts· :'1/o. A!R'mhl}· 

Nn. No. 

' 
A- I Set Screw fur A-2 2 pes. 100541.(1.()1 J\-:17 Set Screw fur A-:16 1 pee. 100522-0-02 
A· 2 Am·, Cover Plate I pee. 110039-0-01 A-:11! Oil Pipe Small ()) 1 1/ 110051).(1.(10 
A-3 Set Scn•w for A-1 1 110040-0-01 A~l!l Oil l'ipe Small (:1) 5 JlC"- 110052-0.00 
A· 4 Ann Cowr 1 110038-0.00 A-111 Oil Pilll' Small (5) ') . 11005-I~}.QO 

A- 5 Am1 I 110001.0-01 A..JI Oil Pipe Small (il I JlCe. 110056.0.00 
A· 6 Set Screw for A-5 1 110016-0-01 A..J2 Oill'ru1 1 . 14:i897.()~)J 

A· 7 Oill'ipe I 110011-0-01 A..J:t Felt for Spool Pin 4 IJC"- IOOIJ9.().()J 
A· II Oil J:clt 1.14 fur A·7 1 142579-0-01 A..J.J Set Screw for A..J2 4 . 101118-0-01 
A- 9 ~Iiddle Oil Pipe 1 110011-0-01 A..J6 Set Screw for A-5 4 110049-0-01 
A·10 I Oil l'clt 1.:12 fur A·9 1 110105-0-01 A..J7 Set Screw for A-50 1 pee. 110CY2'J.0-01 
A-ll Fonner Oil Pipe 1 110011-0-01 A..JII Set Collar for A-50 1 . 110CY27 -0-01 
A-12 Oil l'eh 1.7 for t\·11 1 107155-0-01 A..J9 Set Screw for A..JS 2 pe,;. 100051!-0-0:t 
A-1:t Thread Guiclc 1 1HY271-0-01 A-SO Table Shaft 1 pee. 110028-0-01 
A-14 Set Screw for A-1:1 1 110272-0-01 A-S1 Table Supporter I . 1100.11-0-01 
A-15 Cap for Oil Hole of Am1 I 104449-0-01 A~'l2 Set Screw for A-51 2 pes. 013780-8-14 
A-16 Top Co\-er 1 110007-0-01 t\-5;{ Fa.<;tcning Screw for A·51 2 110033-0-01 
A-17 Set Screw for A·l6 2 pes. 100368-0.02 A-54 Pin for A-51 1 pee. 110030-0-01 
A-18 Oil Pipe 1 pee. 110011-0-01 A·5.'l Square Bolt for A-54 1 . 10046:1-0-01 
A-19 Oil Pipe 1 110105-0-01 A·56 KnllCk Pin for A-51 1 IHX>:I.J-0-01 
A·20 N;une l'latc "BROTHER" 1 . 112528-0-01 A-57 I~'UliC Spring for A-51 1 110035-0-01 
A-21 l-1at lll'ad &n-w for A-20 2 pes. 100191.().()3 A-51! Small Spring for A-51 1 . 110036-0-01 
A-22 ~lode! l'l."lte 1 pee. 143252-0.()1 A·5!1 Set Scn-w for A-58 1 . 107274-0-01 
A-2.1 Pin for A·22 2 pes. 116231-0-01 A-60 Table 1 . 11002.6-0-01 
A·24 Belt Cover 1 pee. 110325-0.()1 A-61 1162:-11 Pin 1 " 116231-0-01 
A-25 Set Scn-w for A-24 2 pc;s. 100068-0-02 
A-26 Tension Control Nut 1 pee. 110268-0-01 
A-27 Wasrer for A-26 1 . 144105-0-00 
A-28 Tension Spring 1 . 144110-0-01 

11 0263·0·01 
A-29 Tension Disc \\asher 1 110265.().()1 
A·30 Tension Disc 2 pes. 145446-0-01 
A-31 Tension Stud I pee. 110264.().()1 
A-33 Tension Thread Guide 1 .. 110266-0-01 
A-34 Bed 1 . 110020.().()1 
A-35 Set Screw for A-34 C34 7 pes 110022.().()1 
A-36 Bed Cover 1 pee. 110023-0-00 

-2-



8 

21~ 

22A23 

Rd. :-; ... :-;;une of pmts Q"t)" ! l'ans :-;o. l 
B· I Stnp :\lutt••l I I JJn~n:w~n i pet'. 

I B· ~ ! Jolat llt•ad Scnow for 1~1 I ~ vcs. 105!155~1~11 I 
B- :i BahuiC<' \\hed I I pee. I 1-1-II!I!:I~J.(II I 
B· 4 Set Scn.•w for B-:1 I :! pes. JIMKJlti~W:I I 

B· 5 Upper Shaft Bushir~~.: l«i:(lli ___ I I JlCt'. llllOIJ~.().(JiJ! 

B·n Set Scn.•w fur B-5. B-11! :! JlCS. 11111117 .(J4Jl 
B· 7 Ft.'t.'<l AdjtL'<tilll( Button I pee. 11111»4.(1.(}1 

B·l! !-"toed t\ditNirll( Button Shaft I ll01).15.(WI 
B·9 Sprir~R fnr B·7 I llllll-16.().()(1 

B·lll Bushi111.: fur B-7 I IIII04:HI.(JII 
B-11 Set Scnow for JI.J(J I -illli))I!.(I.(IJ 

B·l:! Balunce l~ight I lllK160.(Im 
B-1:1 Set St·rew fur B-1:! I 100016.(1.(1:1 

B·l4 Set Screw fnr 11-1:1 I 111101:1-IW:I 
B·l5 Balmx:e !.eft I IIJIKllil.fWI 
B-16 Set Screw fur 11-IS I JIKKIJIW.(I:I 
B-17 Set Sen.•\\" for B·IS I 1()()());1.(1.(1:1 

B-Ill UpJit'r· Shaft lllt<hir11.: l.l'ft 1 IIIKKI:W.(IO 
B-19 UpJll'r Shaft 1 11()(15!W.(II 
B·20 ~preader crank juint 1 14511!7.(1.(11 
B·21 I' in I • 1-ISJI!H.(I.(JI 
B-22 Screw 1----;;- ···--~--.-

1-ISI1!4.(l.(IJ 
B-23 Scnow I 1-151!1:1~1.(11 

B·24 Spreader crank I 14511!1.(1.(11 
B-26 Screw :! , ... ,.. 14SII!6.(1.(Jl 
B-27 Spre;oder er.mk shaft I 1 pee. J.tSII!S.O.(IJ 
B~"lO Spre:Kil"r Yurk joint I I 14511!9~1.(11 ! 
B·31 Scn-w I~ t..:s. 1-ISI!IHI~ll I 

B·38 Spno;eclt•r :<haft I I J>:t•. I I4SI!IO~I.(NJ I 
B-11 Screw I 1 I 1-1519:!~1.(11 

B-87 :'\ut I I-152:1S.(I.(Jl 
B-811 Scn.•w I • 1-1511!-1.(1~11 I 
B.:i-1 Spre;Kier C.Null.-ctirll( lt•wr ~ -l-151!15~1~)(~ 
B-:1:. Screw I 1-15197~1.(1_1_ J 
B-:16 Screw 

-----

~H~~-
1451!1:!~Hll 

B.:i7 Cover 1-151!1tW~IO I 
B.:i9 Ball juint 

- ... 
I 1·15l911~l~ll 

B·IO Screw I 115l!I!J~WI 

B-:i2 SJlre;u:k-r CniUll'Ctirll( nod I ·-liOi:!il-ii~-~1 

B-3:1 BtL..trilll.: I 11011!).()~11 

B-42 Spreader I 140121.().(11 
B-43 Ball Cu!Uiectilllo( nod I l4:117:1.(1.(XI 
B-44 Stud I 145171!.(1.(11 
B-45 Screw 2 J>:S. 14SI75·0.0I 
B-11! Scn-w ., 145174-ii:ol 
B-U.:; Nt.oedlt• ~haft nJWxl C:un I t>:c. 14SI76-0.QI 
B~ Screw 1 . 145177.(1.(11 

,\-·mhlr 
l~t·f. :-;o. :-;;une of pan:< 

:"\o 
B-90 \"ibrntinn ><tupper 

IS:!II:W~II B-91 Screw 
B-511 Fa,;tening Scnow fur B-5~ 
B-5:! Cr.Uik fur l>ri\"UIR Xeedlt' Shaft 
B-:.:1 Fa><tenir~R Screw fur B-5~ 
B-i">-1 :-;._..,dl., Sh.-tft Bearii~R Back 
n,:;5 :-;..t.'<llt' Shaft 
B·S6 Net'<lle Shaft Bearir11.: l;mnt 

I HHI-I:!~HHI 
B-57 l':t.-cdlt' Shaft Set Collar 
B-;">11 St't Screw fur B·S7 

B·S!I Xt'edlt' Ann 
B-641 Fasteni~ Scnow fur 11·59 
Jl.(iJ Needle l're~r 
B.(i:! Needle l're~r !'in 
B.U:l HL<;tening Screw fur ll.(il 
B.U4 Needle L\\":o<6T ::1·1 
B.U7 1\!cd l'latt• 
B-6!1 u .. , ... ulatilll.: \\'heel 
B·7:! Re~o'lrl;llor Adju,;tilll( Lt'IIJ,\'lh Switch 
B-61! Oil Felt 
B-70 Ball l'n."""r Spring 
11·71 Ball fur II.U9 
B·?:l St't Screw fur B-72 
B-7~ Ft>t."<l Link 
11-75 Feed Link l'in 

1-l.:;:!:I;"~WI B-76 Set Screw fur B.()7 

B·•• Fa.'<tenu~~.: Screw fur B-74 
11-711 Fl.'t.'<l Link Shaft Reari.J~ 

B-79 Ft>t.'<l :\dju:<t~ Dial :\~mblr 
B-1!11 Ball fur B-79 

c-·B-111 Ball l~r Sprull( 
Il-l!:! 1-"t.>t.'<l Link Shaft 
11-1!:1 1.-et'<l Ut>Jt 
11-11:1 Fet'<l ll•>Jt fur Thin :\!ott erial 

-·11-1!4 ASS \\";Lo;ilCr with Xutcht'>' . 
1-l;"oi\I.J-tl-01 -·-1\.iit. -- .. Fm;tenilll.: Scn.•w fur 11-114 

--~i- Ilia Felt {;,r B-1:1 
--------~ ----------

1111:170~1.()1 
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lftr 

---~ :~::_ 
., 

l I 
~~··· I 

I 
I 
I 
I 
2 pes. 
I pee. 
I 
I " 
I 
I 
I 
I 
I 
I 
2 pes. 
I 
I 
:1 pes. 
I pet•. 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 

2 JlCS. 
- -2 

., 

l'ans :-; ... 

-!~~!~:~-
110087.(}.(}1 

IIOOS:WOO 
llornl5.0.01 
lltlOIJI!.().()() 
110089.(}.(}1 
110009.().(11) 

110090.0.01 
11)()218.().(Yl 
11!2115.().(}1 

110092.0.(}1 
110093.0.01 
11009·1.().(}() 
11)()25/.().()i 

147311-0-14 
145Hi7.(1.01 
145166.0.(}1 
145165.().()1 
110105.(}.()1 
))()()1)5.(}.(}() 

Oi1039-7-50 
14517).(}.()) 
110073.(}.(}1 
110074.0.()1 
110069.0.()1 

110076.0.01 
110999.().(}() 

110996.0.(}1 

111001.0.01 
1111100.0.01 
111002.().()) 
110070.(}.()1 

116186.0.01 
IIIKI71.0.01 
1100i2.().()1 
117548.().()1 

) 
2 

A.'N!mbly 
:-; ... 

181370.().(}1 

145236.0.01 

110995.0.01 

~ 

~ 

~ 



c 

33 

55 

51~ 55 

58~-M 

40 

~ 
Ref. Jl:u. Xmne of p;u1~ <rtr !'art~ Jl:n. A~mhlr Rd. Xu. Xame nf parts • <rtr I,cn1s Nt) . A>K'lnhtr 

Jl:n. Xu. 
C· I Sc<Mop Adjusting Scltle l'l;cte i)JCI.'. IIOI!l-1.0.01 C-13 Spring fur C-35 1, ....... IIOI7:woo 

·, c. 2 Filii llelKI Scn-w fur c-1 2 JIC!<. 110185.0.01 C-14 Pin fur C-29 l 110162~.01 

C-3 Scoop Adju&ing Knob I 110181.0.01 C-15 Scoop Adjuster Link Budr I ~---
C·4 Shaft fur c.:J 2 JIC!<. 110182.0.01 11!0167·1J.nl C-16 Fastening Scn-w fur Scoop :\$ester Link 2 JIC!<. IIOI:J6.o.Ol IIOJ:I.I-0-01 
C-6 Body fur C-:J I 110180.0.01 C-50 Scmp Adjuster Cr.tnk Jnint I pee. ---- --
C· 5 Scoop Adjustin${ stopper I 110183.0.01 C-li Hook for C-35 2 JlC!<. 110006.().()() 
C· 7 Scoop r\djusting Set Screw ! 110178.0.01 C-18 Scoop :\djul;ter Cr.Uik I Pl"<'. 11013i.O.(ll --
C· 8 Scoop :\djul;tirlO( Screw BIN\ i 110.1ii.0.01 C-19 F.ISiellii'IOC Screw fur C-18 I 105:J28.0.0:J ! 
C-9 Scoop Alju>t ill( Screw I 110179.0.01 C-52 Scoop AdjtNirlO( Cam Shllft I 

11014i.().()) 
C-10 B<~ll fur C-6 :1 Oil039-7 -50 C~'i3 Set Collllr for C-52 r I 

110152.().()1 
C·ll Skip Selecting Spring t-"i 110188.000 C-54 Set Screw fur C-53 I I Hr.m6.o.oa 11'12111'1.().()) 
C-12 Fa.-aenillO( Scn-w fur C·l3 I 2 pcs. 100080.0.01 C-55 Installing Plate for ScncJP Adjusting Cam I I i 110148.(W) 
C-13 B~ fur Scmp Adjustii'IOC Knnb I I pce 110175.0.01 C-61 Scoop Adjuster I I i IIOi:rr:o:iiO 
C-14 Rel(ldalil'IOC uun fur Cr.u1k Rud 1 . -- C-62 Scoop Adjuster Hmk ~ I I I 110142.(1.()1 

~ 
C-15 Set Scrt'w fur C·l-1 2 JIC!<. 107086.0.01 

]82JIS.t.().()) 
C-51 :'\ut for C-50 i I I 11fll41l.0.01 

C-16 Cmnk I pce 145200.().()) C-56 Scoop AdjustirlO( Cant I I ! 110151.0.01 
C-17 Oill'illt' I I 112735.000 C-56 Scoop AdjustirlO( Cam fur Thin :\lateriltl II i 116481.0.01 I ----
C-18 RCMUhctur fur Cr.Uik Rud 1 14520-1.0.01 C-57 Washer for C-56 1 i 1101-19.()00 ! 
C-19 TurnirlO( Huard for Regulatur 1 110129.000 C·58 :'\ut for C-52 I : 

10-1689.0.01 
C-20 F;:cstt.'lting Sc_n-w C-19 2 pes. 110130.0.01 C-59 Center fur Scuup Adjuster I I I tooo14.o.o2 r 
C-21 Pin for C-19 I pee 110126.0.01 C-60 Set Screw for C-59 I I I llli086-0.01 ! 
C-22 Gear \\'ht."l'l fur C-19 1 110131.000 C-63 Scoop :\ditHer SprirlO( I 1101-I.J.O.(}) --C-23 Gear \\'heel for C-1-1 1 110132.()-00 C-64 Scoop Adjuster Hook Small I 110146.().()1 
C-24 Set Scrt'w for C-23 :Jpcs. 110124:tUil C-65 Adjustin${ Scrt'w fur C~l 1 ]1TOf.ls.o~-

1--·--

C-25 Link Pin fur C-29 I pce. 110160.().()1 C-66 Scoop Adjuster Center I 110155.().()1 --
--

C·26 Nut fur C-25 1 110161.().()2 C-67 Set Screw for C-66 I 110021.().()1 
C-27 Scoop Luwerii'IOC Shaft Ge:~r \\,..;_'t'l I . 110165.().()() C-68 Pin for Gear Wheel I 100095.()00 
C-28 Set Scrt'w fur C-27 2 pes. 110124.0.01 C-69 Cap Plate 1 110-113.().()1 
C-29 ScuuJ>ing Cr.Ulk Rod I pce. 110159.().()() C-70 F.ISiening Screw for C~9 2 iX:~- J0ooso.().()3 
C-30 Set Screw for C·29 2 J>C!<. 110018.0.01 C-71 Collur l)JCl'. 11767).().()2 
C-31 Scoop Lu\\'l!rUll( C.Un 1tJCe. 1l0163.().()0 

181087.().01 
C-72 Set Screw for C-71 2 JICS. 100251.().()1 

C-32 Set Scn-w fur C-31 2 pes. 107086.0.()1 
C-33 Scoop Luwering Shaft I pce. 110158.().()1 
C·34 Scoop I.Oweriiiii ·shaft Rc.ocei\'l!r 1 . 146353.0-00 ------r----
C-35 Scoop l..oweril-cg Shaft Middle I . 110169.()-00 
C-36 Stud fur C-37 1 . 110168.().()} --C-37 Gear Wheel Roller for C-35 1 . 110167.0.01 
C-38 Gear Wheel for ~'!5 I . 110166.().()() 
C·39 Collar for C35 1 . 110170.().()() 
C-10 Set Screw for C-39 2 pes. 107343.().()} 
C-11 llook for ¢:39--- 1 pee. 110172.().()() 
C-12 Stud Screw for C-11 1 . 110171.().()1 

r'\ 
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D 
41 

21 
23 22 ~ 

29f)P~~20 
. 28 27 26 ~ 

24'ZJ'U> 
25 

l<t·f. :-\o ~.un~· of J);ll1 " Q'tr Par1s :\u. 

J). 1 t;t•:il ~111at1 I J:...:t• .j ll~l9-1 ·0~ 
--))-.:! (~t.·ar l .:tf"h"' t ~ l10t9:H).(l() 

~: . ~:~~\~~:~: ftu l:t.·:;;.tr ________ ......:;~c...::c~::.::'--.,:-;-:~;cl:"'~~~--;;~-i~,C:-
1> ;i ~·t C·•ll.u (;,, U I c------ 1 110197.0.01 

f----jh St·t ~•.: 0."\\ fot f) ;, :! po.. I02ii6.0.01 , 
f- I> i · <:,·:tr ~1!..-t.tl 1 IJ(.'c. 11000ft.().()() 

~~~~"h'\\ lot. D ';' ---- 1 110017.().()) 
D 9 :O.:t"t."'llk.· l'l.th- ~lllll" '"t.'r :! JX:!>o. 110203.0-01 

f-ll lU ._ ~~;,: ~'f\'\\ fur J).~ -------7~;--· -...;1:;;00368~:;;.;;.()=,:.():;;..1 

.\-t-(·mhl~ 

;.: .. 

11111 ~~:!-HOI 

I> II F;t.-.tcnuaa.:: ~'"''' fur 1>-9 :! • 12QO.J8.0-0".! 
U-1:! :-.:~.-..-dll• 1'1.th* .\.'N..·",'-:,b-i-l)'-'.:..._-------7-l!-<<-.-.;.;11,;0,;.199~.();...()~1 ·----
IJ 1:! ='t"\.·dk· J•i.th.• :\'t-'·ml,!y fur Than :\1ck nal 115819.0-01 
u.J:J F:t.-.ll'IUI~ S.:n,•\\ for I).J:J 110201.0-01 

~~ ~.~::;:~~t::~·:-..r,-.-...,1""•·"'1 ""• ------.,...;-:.._--;:c.;~~;;:ZO;:;:!O:;;.O.;;.():;;~~:--------~ 
ll 16 ~~. ... -dk.- l<t."\.t.' l\t•r llO"li ~ .Q..()l 

I) li f';t.-..tcnu~ ~·n·" fur (l.J6 110215-0-01 
IJ.l~ l'n.·~ .•. : r (ur D:!li____ 11<Y.!18..Q.()I 
D·19 Fa~t.·nu~J.t :-it.·n•\\·...,.-f,-.r'I"'I·"'I H:;-------...;---'-"T...;~:;;OO;;:I,;G:,;;.l,;;<l:,:.O~I-

39 

D·:t.l :\4-.'t.'<lk· l'latt.• l<uk·r 1 1-13932.0.01 I I I 
l--ii':-J.;:,zsi-+.;,F-'a..,.:.c:::•r:..m..:"'.;:Scn·w·'if-'.,,::--cl);-;.2;:;4-------~ri-I -:--1--;;~00~H~i:lic<l"".();<:I;..J-------l-=li----------------~j---lj-----+-J----I 

l).;,u; Scu.•l• AdJUNuu.: Cam l'rc~1· SpnrJ~.t I l l 02D'J.Q.() I ----- ---i~--------.. -------+--+----+----~ 
ll-27 Sc"' ' ;\<IJU>tn~~< u u11 In,..,r l'latc 1 I 1 ~ 3935.(){)1 -~ · J j 

• 
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E 

--~ 

' 

~ 20 

26~'\11~ 
25 24 21 

Hef. ::\o.i :'1: rune of parts Q'ty Parts ::\n. A>N!rnbly Hd. ::\o. ::\;une of pm1s Q'ty Parts No. Assembly 
::\o. No. 

1-:-1 I Collar Small fur Knt.'t! Lifter Plate Shaft I 110:!:!-HI.OI 
--- - ~-=~3.1 :'l:ut for E-33 2 pes. 110252.0.01 pee. t 

1-:. 2 j-Set Collar for KJ};_.., _ _!ifter Plate Shaft 1 • 1102:!.').().()1 
·-

-E::~..:; Supporter for l~r Foot C pee. l·is~fo-:or 

I", 1-:. 3 llonk for 1•:·2 I I r110226.o.or E-:!6 Fa:otening Screw -for E~G I . 100522.0.02 
E· -1 F:L-tl•niJ,g Screw for 1-:-2 

1 I I 1005-11.0411 
--

E-37 l~r Foot Arm Ri!6lt A~mbl)· I 1452"l..'i.O.OI 
E· 5 Sprit,g for E-3 I IIOI7:W.OI E-38 l'n~r Foot .o\nn Left A.~mbly I . 145228.0.01 
E-6 Knt.'C Lifter l'late Shaft I 11022.3.0.()1 1-:-39 Sttd Screw for E-38 2 pes. 1452".!9.0.01 
E- 7 Lewr forE~ I 110228.0.00 E-40 Hat Head Screw for E-42. E-43 ., . 145232.0.01 
E· II :'l:ut forE~ I I 1021!.'i:W.OI E-41 :'l:ut for E-40 ., 145233.0.01 
E· 9 : ~·t Screw for E-7 I I 110:!.30.0.01 E-42 1're!t'er Foot Ri!6lt I pee. 145230.().()1 
E-10 F:L-terung Screw for E·7 I I 0177111-1·12 E-Ja Pn~r Foot Left I . 145231.().()1 

E-11 Collar l~"trge for 1-:~ 1 II02:U.O.OO E-4-1 Set Collar for E-31 I 110243.0.01 
E-12 I Joint for r-:~ 1111235.0.01 E-45 Nlee l.ifter Plate Cover 1 . 140503.0.01 
E-13 Fa-terri~ Screw for E-12 i -1 pes. 1102:~).().()1 Jo:-46 Knee lifter Plate I . 114966.0.()1 180929.().()1 

E-14 :\Ictal fur E~ I I llCe. 111)(10-1-0.00 E-47 rulee Lifter Plate Stopper I . 114967.0.01 
E-15 l're!M!r Luwer Unk : I 1102:~2.().()1 E-48 Set Screw for E47 I . 110087.().()1 

E-16 FlL-terli~ Screw fur E-7 I 2 JlCS. 11023:W.01 
E-17 Knee lifter Bar 

I 
I JlCe. I 1102:~7.0.01 

E-20 Knee lifter Plate l..e\·er Stopper Stud --Ti 1111259.0.01 PARTS FOR THIN MATERIALS (B931-1A) 
E-21 Sl•t Screw for Jo:-211 I 110019.().()1 

-· 
E·22 SkiJ) Cam Joint Sprir,g Supporter I I .. ' 110015.().00 B-83 Feed IJog 116186.0.01 

1->23 Knee lifter Plate Le\"l.!r Stopper I 110260.0.01 C-56 Scoop Adjusting Cam 116481.0.01 

E-2-1 Spril,g fur E-23 I 110261.0.01 1>·12 ::\ecdle Plate Aalembl)· 115819.0.()1 

E-25 Set Screw for E-26 I 100289.0.01 D·27 Scoop Adjusting Crun Pre!N!r Plate 115827.0.01 

Jo:-26 Collar for 1~2:J I I I 110262.0.00 
E-27 :'.1etal for l'res;er Foot Stoo I I I 110258.0.00 
E-28 Set Screw for E-4-1 11 I 100218.0.()2 
E-29 l'reltier Lowerit,g Rod I 1 I 1-1522:J.o.OO 

1-15241.0.01 
E-30 Fastening Screw for E-29 1 1-1522-1.().()1 
E-31 l>res!er Foot Bar 1 1-15222.().()1 
E-32 Spring for l'reltier Foot Arm 2 pes. 110250.().()1 

E-33 Hook for l'reltier Foot Arm ., 110:!.'>1.0.()1 
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11 

)'ef. No. Nmne nf p;uts Q't~· 1>;1!'1!< Nn. .A>R'mhlr 
ll:u. 

Z· I Acce!¥4111/ hnx 1 pee. 1104:Jt).().()l 

eZ· 2 Sp.·mner lOx 12 1 If 10771!0.0.()1 

eZ· :1 SpruUICr !I x !l 1 . 1001!1!7.().()1 

eZ· 5 Screw driver 2.6 :-~ iO 1 .. 105344.0.01 
eZ· 6 Screw driver 5.5 :-: 75 1 .. 102629.0.04 

z. 7 Screw driwr 6.4 ·-< 20.1 I 1 " 100472.0.01 
eZ· 8 1\wez~r 1 .• 117 4f16-(l.(]() 

eZ· 9 Net.'<llc lxll{ 1 ,. 10!1962.0-(11 

eZ-10 Nt.•t.odlc J.\\'x6T ::14 5 pes. 147311-0-14 
Z-11 Oil 1 pee. 145277.().(]3 

Z·12 Oiler I " ll441l:W.01 

Z-13 Head Cowr 1 ,. 1144'"'7.().(]1 

Z·14 Cotton St;ul(l 1 . I 1091!54.().()1 

Remarks 

1. The parts with mork are in accessory· box. 

13 

He f. No. 

7.-15 
l·lli 

9 
~10 

~ 

Nmnc of p.1ns 

Screw 
Scl'l\w driver 4.5x45 

14 

Q'ty l'i1rts Nn. 

2 pes. 100447.().()() 
1 pee. 110!171!.().{)1 

2. The following parts are enclosed in the accessory box for our packing convenience. 
Ref. No. • A-44, • A -46, • A-53 

PARTS LIST for CM2-B932-1 

This list shows the different parts from Model CM2-B931-1 other parts are same as CM2-B931-l 

Ref. No. N;mw of p;1n!< Q't)' l'i1rts Kn. A~mhlr l{ef. ll:o. Nmne of parts Q'ty Parts No. Nn. 
A·22 ~ludcl plate 1 pee. 14:t~r.:w.o1 l>-13 Cloth guide I pee. 110419.().()1 
A-34 Bt.'<l 1 " 110410.().()1 1>-14 Screw 2 pes. 105213.0.()1 
A-36 lk'<l Co\'Cr 1 " 110415.()-(}l E-31 l'n.~r Foot Bar 1 pee. 110420.().()1 
A-37 Screw 2 pes. 1005-11.().()1 1-:-37.31! l~r Foot Arm I . 110421.().()1 
8· 5 Upper !ih.'lft IJU>hir~ ri)dlt 1 pee. I 110210.(].()(). E .. 19 Stud Screw 1 . 110249.().()1 
C·14 Rel(Uiating Cam fur Cmnk Rud 1 If I ---- l1!10K.~.Q.Q1 

1-:-lo Screw 1 . 110424.().()1 
C-15 Screw 2 pes. I 1070116.().()1 1-:-12.43 l'rcslcr Foot 1 110422.().()1 
C-16 Crank 1 pee. I 1104ll.().()1 Z·16 Screw Driver 4.5x45 I . 110878.0.()1 
C-55 lll5tallir11C I>Jatc (Thin :\Tatt"'ials) 1 , 141124.().()1 
C-56 Scoop Adjuo;ting Cam 1 , I 110425.().()1 
C-56 Scoop Adjusting Cam (Thin Materials) I 1 , 141123.().()1 
C-09 Cap l>Jate 1 " 110413.().()1 
C-70 Screw 2 pes. 1000!10.().()3 

C-71 Collar 1 pee. 117671.().()2 
C-72 Screw 2 pes. 100251.().()1 
D-32 Metn1 1 pee. 110431.().()1 

D-41-44 Needle Plate A-.-n>bly 1 , 110416.().()1 

D-42 Scoop <KliiNiriiC Cmn l'n.~r Plate 1 " 110418.().()1 
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A~mhly 

No. 

A!Rmbl)" 
No. 


	Brother BAS-423

